Doosan purchased Bobcat Company from Ingersoll-Rand Company in
2007. Any reference to Ingersoll-Rand Company or use of trademarks,
service marks, logos, or other proprietary identifying marks belonging
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of
either.

FROM

TO

SERIAL No. RANGE | 411001

]

411090

i

P-375 WD

OPERATING & MAINTENANCE MANUAL
with spare parts list

LIBRO D’USO E MANUTENZIONE
con lista ricambi

MANUEL D’UTILISATION ET D’ENTRETIEN
avec catalogue de pieces detachees

BEDIENUNGS- UND WARTUNGSANLEITUNG
mit ersatzteilliste

)

LIBRO D’USO E MANUTENZIONE
con lista ricambi

Sileally Jeaid) fdo
yladi ch.§ Loasl® &0

INGERSOLL-RAND


Doosan
Disclaimer


P-375 WD

OPERATING & MAINTENANCE MANUAL

MANUEL D’UTILISATION ET D’ENTRETIEN
BEDIENUNGS- UND WARTUNGSANLEITUNG
LIBRO D’USO E MANUTENZIONE

MANUAL DE MANEJO Y MANTENIMIENTO

leally Juieild) Jodd

—

PARTS BOOK C.P.N. 92520345
~ISSUE No. 1

DATE : January 1985 Revised (09-12) : | | - INGERSOLLRAND


Doosan
Revised Date


TABLE DES MATIERES

INDEX .
INHALTSVERZEICHNIS INDICE INDICE s ;-6-‘-"
* SECTION 1 SECTION 1 ABSCHNITT 1 PARTE 1 SECCION 1 \‘....i.H
GENERAL DATA CARACTERISTIQUES ALLGEMEINE DATEN CARATTERISTICHE DATOS GENERALES e ldans
SECTION 2 GENERALI
SECTION 2 Fonctionnement ABSCHNITT 2 SECCION-2 ¥ it
Operation Avant de démarrer Bedienung PARTE2 Funcionamiento Jontdlt
Befors Starting Démarrage + Vor dem Start M?do d """P'eg_o Antes de la puesta en march et jE
Starting Unit Arrét Antassen Pnn‘m del I'awiamento Puesta en marcha o 2dh Sy
Stopping Abstellen Avviamento Parada i g
Verifica spia/indicatori
SECTION 3 Arresto | ]
SECTION 3 Lubrification ABSCHNITT 3 SECCION 3 ‘_‘;‘:jt
Lubrication Gandralités Schmierung Lubricacion ¢ q‘)"“
General Vidange d’huile compresseur Aligermaines PARTE 3 General . Tanall oo i
Compressor Oil Change Kompressorilwechsel Lubrificazione Cambio de aceite compresor 3l _',J-' o
Huile moteur ' Gener.alité‘ . <k uc..-l_:
Engine Lubricating Oil Normalisation lubrifiants Motordl Cambio olio compressor Aceite lubricante motor . ok
Lubricant Specifications — Tableau Olvorschriften — Tabelle : Especificaciones lubricante — e
— Table Olib Motore cuadro g o
SECTION 4 ABSCHNITT 4 Tabelta specifiche lubrificants il
SECTION 4 Entrotian Wartung SECCION 4 Gl
Maintanance . Géndralités Allgemeines PARTE 4 Mantenimiento h‘;’;
General Circuit da récupération Ofriicklauf/Abscheider Manutenzione . General . Wamall )
Scavenger Line Filtre & huile compresseur Kompressordlfilter Generalita Linea de recuperacin oy L‘:c‘}‘
Compressor Oil Filter Tubo di ricupero Filtro aceite compresor i e .if“_" I
. Elément séparateur d"huile Kompressordlabscheider- Filtro olio compressore ) il o
Compressor Oil Separator compressaur alement Elemento separador aceite N J.-..:
Element Elemento filtrante del compresor s _"’ e
Huile compresseur Kompressorii serbatoio separatore . St ]
Compressor Qil Aceite compresor : ),.1 e
Olio compressor S "’1‘51_" ft
Pneumatiques-pressions Reifen/Reifendricke ) ] ] s ‘“1;;
Tyres/Tyre Prassure Roulsments de roues Radlager Pressione pneumatici Neumaticos/presién neuméticos ¢ )f‘ L
Wheel Bearings Filtre & huile moteur Motorélfilter Cuscinetto ruote Cojinetes ruedas -"rJ *"lJfJ‘-‘
Engine Oil Filter Sécuritds entrainant I'arrét Sicherheitsabschaltsystem Filtro olio motore Filtro aceite motor haall o -‘,-,-"
Protective Shutdown System du groupe Sisterma d’arresto di sicurezza Sistema de parada protectora ) r-""f“
Batterie 5 Bateri 2
Battery : atteria ateri .
e Battarie Ventilatorantrieb Regolatore di pressione e velocita 7 Laal "“;:":E'J-I
Air Filter Elements Eléments filtre & air Korqpressorﬁlkiihler Filtri aria P ¢ Filtro combustible motor o~ sl
Cooling Fan Dri ichiauche Regulador de velocidad y presién -
ing Fan Drive i 0 f fitank
Compressor Olf Cuolar Entrainment du ventilateur de raftstolitan Ventola di raffreddamento 2 it
Hoses refroidissament Radiatore olioc compressore Véivula descargadora M slan aad
Réfrigérant d'huile compresseur Tubazioni Impulso ventilador refrigeracién e
Fuel Tank Flexibles ’ ubaziont Mangueras - .
Ré N Serbatoio nafta N JUbt patas 3438 babae
servoir de gazole Tangue combustible SV IS bl
Jl ¢ o Bt

INGERSOLL-RAND




INDEX

TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE ’ ._,--Jq.iJl
‘ ¥ il
SECTION S SECTIONS ABSCHNITT S5 . PARTE S SECCION 5 il i
. . . . . : . L b
Speed & Pressure Ragulator Régulateur vitesss-pression Druck- und Drehzahiregler Regolatore di pressione Regulador velocidad y presion i
Adjusting Instructions Réglages Einstellung Istruzioni per la taratura Instrucciones para ajustes IR
SECTION & SECTION 6 ABSCHNITT 6 PARTE 6 SECCION 6 o
Trouble Shooting Dépannage Fehlersuche Guasti Localizacion de averiés ; lrju.'.;
Introduction Introduction Einleitung Introduzione Introduccién 2
Trouble-shooting Chart Tableau de recherche des pannes Fehlersuchetabelle Tabella del guasto Cuadro de localizacion de averids el e Y-
Wiring Diagram Schéma électrique Schaltplan Srhema impianto elettrico Esquema de tos cables C S loa
Torgue Value Chart el e
SECTION 7 ABSCHNITT 7 CAPITOLO 7 SECCION 7 ol _
SECTION 7 RECHANGES ERSATZTEILVERZEICHNIS ELENCO DEI COMPONENTI LISTA DE PIEZAS elpbl ool Y-
PARTS LIST 7.1 Commandes ' En & ol
. Moteur 7.1 Fahrer 7.1 Azjonamenti : 7.1 Impulsadores, motor bl ot o ol
~ 7.1 Drivers : Echa ont Motor Motore’ Motor
Engine s : pem bustibl Auspuff Condotti di scarico Escape Dt gy
Exhaust ystame combustible Kraftstoffsystem Sisterna d"glimentazione Sistama de combustible " .,,;.
Fuel System . +lpbl il
7.2 A End : g‘:“?;r::;:’r’:z;‘plet 7.2 Luttaustrittsande 7.2 Lato Aria Compressa: 7.2 Compresor il ol gl
Air end complete kompl. Luftaustrittsende Lato aria compressa al completo Compresor completo c-:'—‘“"-.-f}'b
7.3 Air Intake System : 7.3 Systdme admission air ) ) o o ' Tl it
Air Filter Assy E nsemble filtre air 7.3 LuftansauBsystam 7.3 Sisterna d’ammissione dell’aria: 7.3 Sistema entrada de aire sl ol ooy
Air Filter Mounting Support filtre air Luftfiltersatz Insieme filtro deil’aria Equipo filtro de aire T ¢ S
o - . . FE Ly P
Luftfilter-Bafestiqgung Montaggio filtro aria Montaje filtro de aire I
7.4 Regulstion : 7.4 Réplapgas u_;-‘-:,—-'
Unloader Déchargaur 7.4 Regelung 7.4 Regolazione: 74 J’“: IJ'::,
Air Piping Tuyauterie air Ausglsichsventil Scaricatore Regulaci bn . e
Minimum Pressure Valve .Soupape de pression minimum Luftieitungen Tubature dell’aria compraessa Descargador R
and Discharge Piping et tuyauteria déchargaur Mindestdruckventil Valvola di pressione minima Tuberia aire G
Air Cvlln_ders Cylindres air und Abgasrohre Tubature aria di scarico Valvula presibn minima s i 1—;(
'::'-5 CD"?'V'“G System : Luftzytinder Cilindri aria compressa ¥ tuberia de descarga ' f‘::if
an Drive 7.5 Systdmae refroidissage Cilindros aire e e s e
Oil Cooler Transmission ventilateur 1.5 Kihlanlage 7.5 Sistema di raffreddamento i gl _!?L‘Yllh}‘b
Separator Tank Refroidisseur huile Gebléseantrieb Azionamento del ventilatore 7.5 Sistema de engriamiento b \' ey
Oil Piping Réservolr séparateur Olkiihter Radiators ofio impulsador vantildor Rbalt i)
, Oil Temp Bypass Valve Tuyauterie huile Abscheidertank Serbatoio di separazione Enfriador aceite e \
. Soupape dérivation température Olleitungen Tubature dell‘olio Tanque separador e "‘-""‘1 V',:
7.6 Control and Monitoring hutle Umgehungsventil/(Oltamperatur Valvola di ‘bypass’ per Tuber4 aceite - *““"'J ) el h :
System : temperatura dell‘clio Vhlvula de desvio temperatura Jag preboadl - g il
Battery 7.6 Systame de contrdle et de 7.6 Steuerungs und Uberwachungs - de aceite L
Wiring Harness and Switches commande Anlage 76 Sistema di Controllo ¢ di gl as AoV
Instrument Panel Batterie Batterie Misura: 7.6 Sistema de control - A et ey
Control Panef Faisceau de cablage et panneau Kabelbaum und Shalter Batteria Bateria A Y S omadl - el
contacts instruments Instrumententafel Cablaggio e commutatori Mazo de cables e interruptores o
Panneau contrble Steuarpult Pannello di strumentazione Tablero de instrumentos : T ml‘_\f
Tablero control e et

Panello di controllo

a1 Glualt 251

ol

INGERSOLLRAND




INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE o~ gt

7.7 Sub Assembly 7.7 Sous-ensemble 7.7 Unteraufbau 7.7 Sottogruppi 7.7 Sub-montaje

Main Components — Principaux composants Hauptbastandteile - Elementi principali - Componentes principeales -

Enclosure - Plating and Decals Compris - Plaques 81 auto-collants  Anlagen - Ausstellung der Allegati— Placcatura ed adesivi tncluso - placas y calcomanias

7.8 Trailer Equipment | amtlichen Bescheinigung

Running Gear — Lights — 7.8 Equipement remorque und Abzishbitder 7.8 Apparecchiatura di 7.8 Equipo remoicador

Bumper — Wheels and Tyres Accessoires de marche — Rimorchio Tren rodante - luces

7.9 Fasteners Lumi&res — Amortisseur — 7.8 Anhidnger —Ausstattung Trasmissione — Luci — parachoques - ruedas y ‘
Recommended Spare Parts Roues at pneus Laufwerk - Lichter — Paraurti — Ruote e Pneumatici neum fticos

and Maintenance/Service Kits StoBdimpfer - Riéder und Reifen

7.9 Fixations 7.9 Dispositivi di Fissaggio 7.8 Abrazoderas

8.0 Pidces détachées 7.9 Befastigungen

recommandiées et kits d’entretin 8.0 Pezzi di ricambio raccomandati 8.0 Kits recomendados

8.0 Empfohlene Erstazteitliste e corredi di manutanzione e de repuestos y mantenimiento/
und Wartungs/Kundendiestsétze  d'intervento servicio

2 ‘ _ INGERSOLL-RAND
°




FOREWORD -

AVANT — PROFPOS

VORWORT

PREFAZIONE

INTRODUCCION

In preparing this multilanguage
- publication, every effort has
been made to provide sufficient
information to permit an opera-
tor to perform his duties so asto

receive maximum performance’

angd trouble free service from
the compressor. All classes of
equipment, regardless of how
well built, require a certain
amount of attention. The pur-
pose of this publication is to
acquaint an operator with the
functions, operatipn and sarvic-

ing of the various. components,

which were built with the very
best of materials and workman-
ship, to obtain maximum life
from the compressor,

Before starting the compressor,
the instructions should be care-
fully read 1o obtain a thorough
knowledge of the duties to be
performed. Take pride in the
compressor, keep it clean, and
in good mechanical condition.
For majar servicing, not covered
in this publication, consult your
nearest Ingersoll-Rand Company
Branch office, or the distributor
from whom the compressor was
purchased . Correspandence with
a branch office, or distributor,
must always specify the serial
number of the compressor as
well as the model.

Tous nos efforts ont été apportés
dansla composition de cette
brochure en vue d'informer
l'utilisateur aussi complétement
que possible et de lui permettre
ainsi d'obenir le maximum de
rendement.

Tous les équipements sans
exception, quelle que soit leur
fabrication, exigent un minimum
d’attention.

Le but de cette brochure est de
familiariser l'utilisateur avec les
fonctions, travail et lubrification
des différents composants de la
machine, lesquels ont é&té
fabriqués avec des matériaux de
premier choix et ung main
d’oeuvre des plus qualifides, dans
ie but de prolonger au maximum
fa vie du compresssur.

Avant la mise en route de la
machine, il importera de lire
attentivement les instructions
afin d'avpir une connaissance
parfaite des consignes &
respecter.

Il faut que l'utilisateur soit fier
de son compresseur et qu'll le
garde dans un état impeccable de
propreté et de fonctionnement.

Pour des réparations importantes
nan décrites dans ce manuel,
consulter la plus proche bureau
de la Compagnie Ingersoll-Rand
ou le Distributeur chez wui le
compresseur a &té acheté. Dans
toute correspondance, précisez
bien le type du compresseur et
son numéro de série.

Diese mehrsprachige Anleitung
soll dem Bedienungspersonal
alles Wissenswerte ibher die
Wartung und einen stdrungs-
freien Betrieb vermitteln. Die
einselnen beschreibungen sollen
mit der Funktion, Bedienung
und Wartung vertraut machen,
um eine optimale Leistung und
fange Lebensdauer des Gerites
zu gewihrleisten.

Die Anleitung sollte vor der

_Inbetricbnahme des Kompressor

sorgfiltip gelesen werden, um
die erforderliche Bedienung und
fachgerechte Wartung genau
kennenzulernen.

Fir weitere Hinweise, die nicht
in dieser Anleitung enthalten
sind, wenden Sie sich bitten an
den zentralen Kundendienst in
der - Hauptverwaltung der
Ingersatl-Rand GmbH, Robert-
Zapp-Str. 7, 4030 Ratingen, Tel.
02102-4051, FS 8585006,

Geberi Sie bei Anfragen immer
die Serien-Nr. und den Typ des
Kompressors an.

Nella stesure di queste pub-
blicazione in pil lingue si ¢ fatto
ogni sforzo per dere all 6peratore
witte e informazioni necessarie
per pttenere dalla macchina le
migliori  prestazioni con il
massimo rispettodelle condizioni
d’uso e manutenzione,

Ogni macchina, per bein costruita
che sia, richiede sempre sicune
elementari operazioni di
manutenzione. Lo scopa di
questa pubblicazione € di
familiarizzare I'operatore con la
manutenzione della macchina, la
lubrificazione di tutti i suoi
compenenti costruiti con
materiali sefezionati ed
assemblati  de  manodopera
qualificate, il tutto el fine di
oftenere la messima durata del

Vostro compressore,

Prima di awviare il compressore
é opportuno leggere attents-
mente le istruzioni al fine di
conoscere sufficientemente le
reali prestazioni a caratteristiche
delta macchine. Cercate di
curare il Vostro compressore,
mantenetelo pulito e in buone
condizioni meccaniche, Per
ulteriori e piu precise consigli
sulla manutenzions non riportati
su questa pubblicazione, consul-
tate il rappresentante o la filiale
Ingersoll-Rand piy vicina. Per
qualsiasi contatto ¢ corrispon-
denza con le filigli o il
rappresentante Ingersoll-Rand si
dovrd  sempre  specificare il
modello della macchina e il suo
numero di matricola.

Se ha preparado este manual
con sumg  cuidado con el
propdsito de dar a) operario toda
ta informacién necesaria para el
rendimiento  méaximo, y sin
averids, del
equipo, aunque sea de la mejor
fabricacidn, exige atencibn, El
objato de esta publicacién es el
de hacer conocer al operario las
funciones, las operaciones y el
mantenimiento de los distintos
componentes, los cuales han
sido fabricados con elementos y
mang de obra de primera
calided, para asi prolonger al
miximo ta vida del compresor.

Antes de la puesta en marcha de
la mdguina hay gque leer con
atencién las instrucciones, para
asi tener un perfecto conoci-
miento de las medidas que hay
que tomar, El operarioc debe
estar orgulloso de su compresor,
manteniéndolo en un estado
impecable de
funcionamignto.
necesario realizar un servicio de
revisidn mayor, no incluida en
esta’ publicacién, se debe
consultar a Ja Oficina de
Ingersoll-Rand mds préxima, o
al distribuidor donde se compré
el compresor. Cada vez que se
haga una consufta la corespon-
dencia debe especificar tanto el
modelo como el namero de serie
del compresor. -

compresor. Todo

limpieza v de,
Cuando sea

I e
PUNTLUNLP Y L P PE U R P T
ppa Y Jatldl ST Sbeglals
Jo kilall s Lad oo des
L Lkt AoV b il
Dl G5 ko, o eth
ij‘q— o+ ;h..'-“ -._i;.a.g . <ol dall
._"4',"."'!-' . i.:Ln-“ - |)JJ— . L!.-.-..a
_L;..:i'- T Y L AT )
Ledonts s cl"._:-_-\;'l —ale -..Ail.'b,_.
N A I TR VO
QU FCE WIS AP U 1
G5 i bl Jablall ey 31 Ja

JEVTERY

v hilal Ll g
e ! Gl Dol Y el 3

s R UPY TR+ PR

-
A 10l daasly helally Sl
Jhasl s L i SO
eta Liabd Y G s Lk

LRI SR | IR PR PR g |
: - S >

S AL T s
Aot ey hilall e oy 220
Ot La At e sl
GLAYL helal Ll ) 55

RSN

3

INGERSOLLRAND




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES
: GENERALI

- 3035 - 1907

1067

1630

g ]

837

1600 J: 1508 |

1277 / 1411

1 0 FT.F Running Gear ) INGERSOLL-RAND
¢ : A




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN
COMPRI_ESSOR ) COMPRESSUER _KOMPHESSOR
Model P375WD 2T Modale P 375WD 2T Modell P 375 WD 2T
Actual Free Air Delivery 375c¢tm 177 L/S Débit d’air réel 375 cfm 177 /s tatsichliche Luftzufuhr 375¢fm 177 L/S

Normal Operating Press

100 PS) (6.9 Bar)

Pression marche normale

100 psi (6,9 bar)

normaler Betriebsdruck

100 psi {6,9 bar)

Tyre Pressure

No. of Wheels / Tyre Size

2 x 750 16 BPR
4 BAR (58 PSi)

Nb' de roues/taille pneus
Pression pneus

Cooling System Qil Injection Systéme de refroidissement Injection d’huile Kithlanlage Oleinspritzung
Oil Capacity 18 Ltrs Capacité huile 18L Olkapazitit 18 Liter
ENGINE MOTEUR MOTOR
Type / Mode! Deutz FELS12HO Type/Modéle Deutz F6L912HO Typ/Modell Deutz F6L912 HO
No. of Cylinders 6 No’ de cylindres 6 *Anzahl der Zylinder 6
Qil Capacity 11 Litres Capacité huile 1ML Olkapazitat 11 Liter
Speed at Full Load 2500 Vitesse & pleine charge 2500 Geschwindigkeit bei
Speed at Idle 1400 Vitesse A vide 1400 Vollbelastung 2500
Electrical System 12 Volt Neg Ground Systeme électrique 12 volt 3 la terre Geschwindigkeit im Leerlauf 1400
Battery 128 ah 510cc Batterie Elektroanlage 12 Volt, negative Erdung
Fuel Tank Capacity 154 litres Capacité reservoir combustible 154 litres Batterie

Kraftstofftank-Fiillvermédgen 154 litres
WEIGHTS POIDS :GEWICHTE
Shipping Weight 1830 Kg (EEC R/G) Poids d.expédition 1830 Kg (EEC R/G} Versandgewicht 1830 Kg {EEC R/G}
Gross Weight 2000 Kg (EEC R/G) Poids brut 2000kg (EEC R/G) Bruttogewicht 2000 kg (EEC R/G}
{Ready to Operate) {Prit & opérer} {betriebsberiet)

Anzahl der Réader/Reifengrébe

Reifendruck

1.1

INGERSOLL-RAND




CARATTERISTICHE DATOS GENERALES e ltans
GENERALI = e
COMPRESSORE COMPRESOR haall
Modello P375WD 2T | Modeto P 375 WD 2T J Y ok ¥VO Jeasl
Mandata Aria Effettiva 375 cfm 177 lit/s Entrega actual de aire libre 375cfm 177 L/S o fIWY G . vYe bl syl Jadll ol
Pressione Normale d'Esercizio 100 psi/6,9 bar Presion operacion normal 100 psi {6.9 Bar) O VL) Al de gl v @l sl lars
- Sistema di Raffreddamento Iniezione ollo Sisterna de enfriamiento Inyeccion aceite RV [ PP Ll
Capacita Olio 18 titri Capacidad de aceite 18 titros AAA Cal dn
MOTORE MOTOR 3l
Modello Deutz FEL912HO Tipo/Modelo Deutz FEL912HO PIKGIE L I U g Al gy
Numero di Cilindri 6 No. de cilindros 6 1 . Sl sae
Capacita Olio 11 litri Capacidad de aceite 11 Litros A Sl
Giri a regime massimo 2500 Velocidad con carga completa 2500 Yoo Jodt bl de .t
Giri a regime minimo 1400 Velocidad en vacio VEee g e
Impianto Elettrico 12 Volt/Terra Neg. Sistema el étrioc 12 volt tierra neg. o e hali 1Y e plll
Batteria Bateria iy lhat
Capacita Serbatoio Carburbante 15 litri Capacidad tangue combustible 15 litros Are o syl Ot das
PESI PESOS ol
Peso di Spedizione . Peso embarque ot g ?5:5"
Peso Lordo (pronto a 2000 Kg. Peso bruto (listo para trabajar) 2000 kg pS Y G o540
funzionare Nimero de ruedas/tamahno de (Joril) jalr)
Numero di ruote/dimensione Neum aticos S el f o haalt ad
dei pneumatici Presion neum aticos LY s
Pressione dei pneumatici
1 .2 CJ INGERSOLL-RAND




NORME PER L'USO FUNCIONAMIENTO

BEDIENUNG

FONCTIONNEMENT

OPERATION.

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J“‘. Aot

BEFORE STARTING

1. Place the unit in a position
as level as possible. The design
of these units permits a 15 degree
lengthwise and a 15 degree side-
ways limit on outofdevel
operation. The engine, not the
compressor, is the limiting factor
in any case. When the unit is to
be opersted out-ofdevel it is
important to keep the engine
crankcase oil fevel near the high
level mark (with the unit fevel),
DO. NOT owerfill either the
enging or the compressor with
oil.

CAUTION : If the unit is to be
connected to a common header
ov together with sny other source
of compressad air: make sure a
chockvalve is fitted to the unit.
2. Open blowdown valve to
ensure all pressure is relieved in
system, Then close vaiva.

3. Check the compressor oil
leve! in sight glass with compres-
sor level, oil level should be
between max. & min. marks on
sight glass indicator.

4. Check the sngine lubricat-
ing oil in accordance with the
operating instructions of the
engine operator’s manual,

§. Check diesel fuel level. A
good rule is to top up after each
shift.

This prevents condensation
pecurring in fuel tank,

CAUTION : Uss only s No.2-D
diesst fusl oil with a minimum
cetane number of 45 and sulphur
content not grester than 0.5%.

AVANT LE DEMARRAGE

1. Placer le groupe sty sol
aussi plat que possible. L'incli-
naison maximale est fixée 3 15°
aussi bien dans le sens de la
longuour que dans celui de la
largeur. Le moteur, non pas le
compresseur, constitue le facteur
limitatif. S'it  est envisagé
d'exploiter le groupe sur une
dénivelation, il est important que
lhuile moteaur arrive jusqu'au
repdre maxi ou peus sen faut
{groupe horizontal).

NE PAS TROP REMPLIR d'huite
ni le moteur ni le compresseur.

ATTENTION : Montage obliga-
toire sur le groupe d'un clapet
de retenus en cas de branche-
ment & un collecteur de miss an
commun oU & une autre source
d’sir comprimé.

2. Ouwrir la soupape d'éch-
appement afin d'alléger le syst-

éme de toute pression. Puls

fermer 1a soupape.

3. Contréle du niveau d’huile
compresseur & l'aide du viseur;
compresseur de niveau, huile
doit arriver entre les repéres
maxi et mini du viseur.

4. Contrdle de I'huile moteur
suivant orescriptions de la doc-
umentation duv constructeur,

5. Contrble du niveau de
garole. [l est une bonne pratique
de faire le plein au terme de
chaque poste.

Ceci empécha la condensation
dans les réservairs de carburant.

VOR DEM ANLASSEN

1. Kompressor moglichst
waagerecht  aufsiellen. Seine
Konstruktion erlaubt den
Betrieb bei 15° Neigung in
Léngsrichtung und 15° Neigung
in Querrichtung, einem Grenz.
werl, der Letzten Endes nicht
durch den Kompressor, sondern
durch den Motor bedingt wird.
Bei Betrieb das K ompressors auf
schridgem Gelinde ist darauf zu
achten, daB {bei waagerechter
Steliung} der Olstand im Kurbel-
gehduse des Motors maglichst
nahe an die obere Markierung
herankommt .

Motor und Kompressor NICHT
mit Ol iberfiillen.

ACHTUNG : Wenn der Kompres-
sor an ginen gemeinsamen
Druckkessel angeschlossen oder
oder mit anderen Kompressoren
rusammengeschaitet warden soll,
mufl unbedingt sin Riickschlag-
ventil eingebaut weareden.

2. Zur volistindigen Druck-
entlastung des Systems das
Entlastungsventil 5ffnen. Dann
wieder schiiaBen,

3. Bei waggerechtem Kom-
pressor den Olstand im Schauglas
ablesen; er muBl zwvischen der
Maximal- und Minimal- Markier-
ung des Schauglases liegen.

4. Motorschmierdél nach den
Anweisungen des Motorhand-
buches kontrollieren.

PRIMA DI AVVIARE LA
MACCHINA

1. Piazzare la macchina in una
posizione la piu orizzontale pos-
sible. Il massimo dislivello can-
sentito dal disegno @ di 159 sia
nel senso della larhezza che in
sanso longitudinale. In ogni caso,
il fattore che limita la possibilita
di usare la macchinain dislivello
non @ il gruppo compressore, ma
il motore. Quando si debba
lavorare in  posizione npon
liveltata, occorre mantenere il
livelo olio nella coppa motore
{misurato con la macchina in
posizione orizzontale vicino al
segno di max.

In ogni caso, NON mettere mal,
né nel motore né nel compres-
sore, pio olio della quantitd
massima consentita,

ATTENZIONE : Sella macchina
visne collegata ad un collettore
comune, o viens montato in
paralleio con aitre fonti di arla
compressa, si doved installare
sulla macchins una velvols di
non ritorno.

2 Aprire 1a valvola di scarico

in modo da scaricare tutta la
pressione presente nel sistema.
Chiudere guindi questa valvola,

3. Colcompressoreinposizione
livellata, controllare attraverso il
ventrino spia il livello olio nel
compressore. Tale livello deve
essere tra | contrassegni max. e
min, sul vetro indicatore.

1. Colocar la unidad en la
posicibn la mds horizontal
posible. El disefic de estas

unidades permite una aperacion
desnivelada con un limite de
150, tanto a lo largo como
lateralmente. El motor v no el
compresor as el factor restrictivo
en cada caso. Cuando sea neces-
ario operar Ia unidad en una
posicidn  desnivelada es impor-
tante que el nivel de aceite del
cérter corresponda a la marca
superior en el indicador, verifi-
cado cuando Ja unidad se encuen-
tra en la posiciobn horizontal.

NO LLENAR ni et motor ni el
compresor ¢on un exceso de
aceite,

ADVERTENCIA : No consctar
la unidad a un colector o »
cualquier otra fuente de aire
comprimido sin squiparta

‘previamente con una vilvula de

retencidn.

2, Abrir la valvula de purga
para asequrarse que no hay pre-
sibn en el sistema, Entonces
cerrar ta valvula.

3. Manteniendo nivelado el
compresor, verificar el nivel del
aceite. El nivel del aceite debe
estar entre las marcas de maximo
y minimo en el indicador,

4, Verificar el aceite lubri-
cante del motor en conformidad
con las instrucciones dadas en el
manual del operador,

Jotdll eadt 43

o e ase dakmdl S, 0
b el s SV
AL EETRTS “_ﬁ.JN_LgJ.:.'-..".:., el
Voo Wl Ul e e
SR G Y e
P W R G N TH
T P L I T KN\
e e ‘-_J'— :.é: \:; h}.h} i.b-,.“
G A e i g all
Saell Wie 3 Al gy

(s s Jiaegllyy Jlalt

VR W Wt [ IR T TV

Cesldl e
L S W E S| RCH L ¥ R
S Bpe ) ey sl

byl syl e G

prr e S5 e ast

N st »_.u}.a..“ rL—A c‘-“ -Y
Jit ot plal e Taialh it it
rL...AJ'l

Johilah oy e s - F
J hetals alhoouh il
‘;’w;l&;‘ﬁ.,;_.a:.a')
Ante padWl Okl s e oo
C b W e e oY
W S0t WS o) aaw -t
S 8 el Rl sl

g ey },A....I Ly -,J'L';-'-

ol

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L°'USO

FUNCIONAMIENTO

Jn. = .

(&)

HIGH DISCH
TEMPERATURE

HIGH ENGINE o
TEMPERATURE

LOW ENGINE
OIL PRESSURE

ALTERNATOR
NOT CHARGING

\@ @)

\@

©

-
service-ar O PQUER (9
e} OFF | OVERRIDE

o- @
1

PUSH AFTER
WARM UP

©

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Jui 221

6. Close all service valves to
allow full air pressura which
ensures proper oil circulation,

7. Do not operate the mach-
ine with the doors open as this
may cause overheating.

NCTE : in order to allow unit
to start st a reduced load, a
buttontype ‘'start-run’’ ‘valve,
focated on the control panel, is
incorporated in the regulation
control system. The valve auto-
matically returns to start posi-
tion when the unit is stopped
and air pressure blowndown.

8. CAUTION : H air needs
to be bled from the fuel systam,
use the banjo fitted, on the side
of the injection pump.

The inner nut {large) only should
be released. DO NOT RELEASE
the small outer nut.

STARTING UNIT

All normal starting functions
are incorporated in the key
operated switch {1).

A. Turn key to override
position, All four lights A, B,
C, and D, on the circuit board
should be illuminated,

B. Continue to turn switch
ta “start” position and release
to “run” position as soon as
engina starts, The override of
the safety shutdown devices
will be carried out
until engine oil pressure rises and
the systam will then operate
normally,

ATTENTION : Utiliser exclusive-
mant du gezole No. 2-D, indice
de cétane 45 ninimum, teneur
maximum en soufre 0,5%.

6. Fermer toutes valves de
refoulement de sorte que la cir-
culation d'huile soit assurée par
une pression d'air maximum.

7. Ne pas faire marcher la
machine avec les portes ouver-
tes comme ceci peut entralner
de la surchauffe.

REMARQUE : Une valve de
démarrage-marche  normale 8
bouton situéde sur le tableau de
commands, montéa sur le cir-
cuit de régulation, permet de
démarrer & charge réduite. A
I'arrét du groupe (chute de la
pression de refoulement),
valve revient automatiquement
en position de démarrage.

8. ATTENTION : Sl est
nécessaire de purger le systéme
d’alimentation, utiliser la banjo
prévu sur le cbté de ln pompe
d'injection. SEUL [I'écrou in-
térieur (le plus gros) doit dtre

desserré. NE PAS DESSERRER

le petit écrou extérieur.

ENSEMBLE DE DEMARRAGE

Toutes les fonctions de dé-
marrage hormal se trouvent dans
le contact & clé (1).

A. Mettre la clé & la position
by-pass. Les quatre vouants A B,
C ot D sur le panneau de circuit
devraient s'allumer.

5.  Dieselstand kontrollieren.
Es impfighlt sich, den Tank
nach jeder  Arbeitsschnicht
aufzufiiflen.

Dadurch wird Kondensation im
Kraftstotftank vermieden.

ACHTUNG : Nur Dieseldl mit

. einer Cetanzahl von mindestens

45 und einem Schwefelgehalt
von héchstens 0,5% verwenden.

6. Zum Aufbau des Luft-
druckes im  Interesse guter
Olzirkutation  alle  Austritts-
ventile offnen.

7. ” Kompressor nicht mit
offenen Tiren betreiben, da
dies zum HeiBlauf fihren kann.

ANME RKUNG : Um den Kom-
pressor  gegen geringere  Last
anfahren zu kdnnen, ist in das
Regelsystem ein “‘Start-Betrieb”
Ventit mit  Knopf an der
Bedienungstafel eingebaut. Bei
Abstellen des Kompressors und
Abfallen des Luftdruckes kehrt
dieses Ventit automatisch in
Star1-Stellung zuriick.

8. ACTUNG : Zum Entliiften
der Kraftstoffanlage die
Hohlschraube an der Seite der
Einspritzpumpe verwanden. Nur
die innere (groBe) Mutter 16sen.
Die kleine duflere Mutter DARF
NICHT geldst warden.

ANLASSEN DER EINHEIT

Der Schiiissalschalter {1) st fiir
alle normaten Startfunktionen
zustéindig.

4, Controllare il livello olio'nel
motoare, seguendo le istruzioni
riportate nel libretto uso a
manutenzione del motore,

5. Controltare il livello nafta.
E’ buona normal rabboccare al
termine di ogni turno di lavoro.

In tal modo si previene la form-
azione di condensa nel

ATTENZIONE : Usare esclusiva-
mente gasolio n.2-D, con numero
di cetano pari ad almeno 45 »
con contenuto di zolfo non
superiors slto 0.5%

6.- Chiudere tutte te valvole di
setvizio, in modo da permettere
fa piena pressione d’aria neces-
saria per far circolare benel olio.

7. L'apparecchiatura non
deve essere messa in funzione
con porte aperte altrimenti $i
potrebbe verificare del
surriscaldamento.

NOTA : Per consentire |'avvia-
mento della macchina con carico
parzializzate, nel sistema di
regolazione & incorporate una
valvola ‘avviamento-marcia’ del
tipo a pulsante, situata sul pan-
nello di comando. Quendo la
macchina si arresta e non vi &
piu pressione residua, la valvola
ritotna  automaticamente  in
posizione di avviamento,

8. ATTENZIONE : Se
bisogna spurgare deii’aria dal
sistema  d'alimentazione del
carburante, si deve usere |
raccordo orientabile situato sul

6. Verificar el nivel del com-
bustible diesel. La costumbre de
Iltenar el tanque después de cada
turno de trabajo da buenos
resultados.

Esto previene condensacion en
el tanque de combustible.

ADVERTENCIA : Usese sola-
mente aceite dissel No. 2-D con
un niomero minimo cetano de
45 y un contenido de azufre no
mayor de 0.5%.

6. Cerrar todas las valvulas de
servicio para asi permitir presion
maxima de aire, el cual asegura
fa circulacidn debida del aceite.

7. No hacer funcionar la
méquina con las puertas
esto podrih causer recalents-
miento.

NOTA : Para permitir que la
unidad arrenque a8 carga
reducida, una vilvula de

"arranquemarcha’™, .con su pul-
sador ubicada en la tablilla de
mando, es incorporada al sistema
de regulacibn de control
Cusndo 13 unidad deja de
funcionar y lta presion baja
esta vélvula vuelve automatica
mente ala posicidn de arranque.

8. PREVENCION : Si hay que
purgar sire del circuito de
combustible, tiene que hacerse
por el racor banjo en el costado
de la bomba de inyeccibn.
Solamente te debe aflojar 1a
tuerca interior (es decir |a
grande). NO AFLOJAR Ia
pequefa tuerca de mas afuera.

. ._."._J.A.h J}.i: ,‘_S):w-.l EYPY -0
e ke deoenall d2e &
TN
b!_.“.".;u'\;_"cJ:— L'.a(n".“.'-.»u.h
a4l S

N RRTUEYEPRCIR Y L P e
I I | WY tl.. U LTI P B
P RNULI PRRETIRE VA |
AN ‘-_-’ C--g,:g-“

! Ll e bt 29
£l LS s b Sl

N Y

AV 045 o B A YoV

. ijlf'-\.u )JLﬁ-

FUTATU NI SA NIV L1 T, W)
e -
e Jla L akd L
s Laeh
AL e mae i:aLdl‘i?-;'Jﬁ
- - k
Sumy wlacall REV 3 ...1:.." h.rLa.o
. ‘_L...L........"" il wes L_S._JL:);_-;
st s i s ide i e

R

.

Wy A adt 1 i A
gt Lol Sl g !
il JASH Ll iy
L Uyeall v
Yol s ¥ BB (SO

i erall A A3

o3

INGERSOLLRAND




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USO FUNCIONAMIENTO St
CAUTION Ensure that all B. Continuer & tourner la A.  Schlissel in Ubersteuer- fianco della pompe d'iniezione. UNIDAD DE ARRANQUE Joitl ey By

curcuit board lights are ex-
tinguished. If any lights va-
main illuminated, stop machine
and check engine oil and engine
oil pressure switch.

C. The engine will now be
running at reduced speed. Allow
unit 10 warm up then depress
startrun valve {3). The engine
wil immediately increase to
max, Speed and compressor
will soon reach normal op-
erating pressure.

Normally the unit must be
started with the service valves
closed. -

CAUTION : Never sllow the
systam pressure to fall below 60
psi (3.45 Bar} to ensure adequate
ofl flow to the compreswor at
low temperature.

If the engine does not start, refer
to the Trouble Shooting Chart
found in this publication and to
the separate engine operator's
manual,

Allow the engine to warm up,
then push the "start+un’’ valve,
At this point in the operation of
the unit it is safe to apply full
load to the engine.

STOPPING

Close all service valvas. Allow the
unit to run unloaded for a few
minutes to reduce the engine
temperature. It is important to
idle an engine 3 to S minutes
before shutting it down to allow

clé jusqu'd la position de'dé-
marrege” et la remettre & la
position "marche’”™ dés que le
moteur démarre. Le by-pass
des apparells de sécurité sera
effectué dés que la pression
d'huile dens Lensembie du
motsur §'éléve, le systéme alors
marchera normalement.

ATTENTION : Sassurer que
tous les voyants du panneau
du circuit sont éteints. Si un
voyant quelconque raste allumé
arrdter la machine et vérifier
Fhuile du moteur ot le contact
de pression d'hulle,

C. Le moteur tournera
maintenant & une vitessa
Laisser chauffer I'ensemble puls,
appuyer sur la soupape de
démarrage (3). Le moteur tour-
nera slors rapldement 4 s
vitesse maximum et
presseur atteindra bientdt s
pression d'opération normale.

En principe, le démarrage est
effectué aprds fermeture des
valves de refoulement.

ATTENTION : Ls pression ne
doit jamais chuter au-dessous de
50 psi {345 bars), il y va du’
ddbit d’huile vers le compresseur
sux basses tampératures.

Si le moteur ne part pas, se
reporter au tableau de recherche
de pannesincorporé 4 la présente
documentation, et & 1a docu-
mentation séparée du con-
stucteur du moteur.

le ‘com- -

Stellung  drehen. Die  vier
Lampen A, B, C, und D auf der
Schaltplatte miissen

B. Schalter weiter in Start-
Stellung drehen und, sobald der
Motor anspringt, in Betriebs-
Stellung schalten lassen. Die
Sicherheits-Abstelleinrichtungen
werden ibersteuert, bis der Mot-
ordldruck ansteigt und das
System normal laufen kann.

ACHTUNG : Sicherstallen, dal
alle Lampen ausgegangen sind,
Wenn noch «eine Lampa
Konpressor abstellan und
Motordél und Motordl-Druck-
wiichter kontrollierne.

C. Der Motor lauft jetzt mit
geringerar Drahzahl. Warmlau-
fan lassen und Start-Berrieb-

" Ventit (3) betdtigen, Der Motor

1duft sofort auf volle Touren
und errelcht bald den norm-
alen Betriebsdruck.

Im Normalzll wird der Motor mit

" geschlossenen Ventilen angelassen,

ACHTUNG Druck niemals
unter 50 psi {3.45 Bar) sinken
iassens, damit  ausreichende
Olversorgung des Kompressors
bei niedrigen Temperaturen
gewihrleistet wird.

Wenn der Motor nicht anspringt,
in der Fehlersuchelahelle dieser
Cwuckschriflt  und  im  ein
schlagigen Motorhandhuch
nachschlagen.

Motor warmlaulen lassen und
“Start-Betrigb " Ventil betistigen,
Der Motor kann jetzt mit Vollast
betrieben werden.

E necessarior svitare soltanto |
dado pil grosso che & poi quello
interno. NON BISOGNA AS-
SOLUTAMENTE SVITARE il
pili piccolo dado esterno,

DISPOSITIVE
D'AVVIAMENTO

Tutta e normali  funzioni
d’avviamento sono state

incorporate nel commutatore a
chiavetta (1),

A. Girare la chiavetta in
posizione d’intervento
esclusivo (ciod di ‘override’).
Tutte le quattro spie A, B, C
8 D situate sulla pilastra cir-
cuitale devono essers accesa.

B. Si passa quindi il commu-
tatore alla posizione di “start”
ed appena il motore sl avvia il
commutatore va in posizione
di "run”. | dispositivi d'arresto
automatico vengono ‘by-passati’
sutomaticamente fino a che la
pressione dell ‘olio del motore
comincia a salire ed I sistema
funziona normaimente,

ATTENZIONE - Verificare che
tutte le spie sul elreuito risultino
sponte. Se una spla qusisiasi
rimane access, bisogns farmars
sublto la macchina e controllare
il livelle d'olic nel motors e
Finterruttore di pressione dell’
olio.

C. A questo punto il motore
sta funzionando & regime
ridotto. Bisogna lasciarlo

riscaldare per poi premere la
valvola di ‘start-run” (3). A

Se han incorporedo todas las
funciones normales de arranque
on la llave interruptor,

A, Hacer girar la llave hasta
Hegar & la posicibn bypass
(desvif), Las cuatro luces A, B,
C, v D en el tablero de circuitos
deberén iluminarse,

8. Continuar girando el in-
terruptor hasta llegar a la posic-
ibn  “start” ({arrangque) y en
cuanto el motor camience a
funcionar cambiar la posicion 8
“run’’ {marchal. Los elementos
de paro por seguridad ser &n des-
viados hasta que suba la presibn
del aceite del motor; de ghi’‘en
adelante el sistema trabajarh
normalmente.

ADVERTENCIA Assgursrss
que todas Ias tuces del tablero
de clrcultos esten apagedas. Si
alguna de las luces sigs encen-
dida parsr la mbguina y exam-
inar o aceits del motor y o
interruptor de la presibn del
aceite del motor.

C. E£) motor shora funciona
a una velocidad reducida. Per-
mitir que la unidad se caliente
entonces presionar el botbn
de la vhlvula "start-run” lar-
renque-marcha) (3). De inme-
diato ol motor acelaré a su
velocided méaximas y el com-
presor luego ‘scalzard la pres-
Ibn normal de operacibn.

ADVERTENCIA:Nuncapermita
que ¢l sistema de presion baje a
menos de 50 psi (3.45 Bar)

ot iy (V) Joatalt Cl:"n ol
.i,:L.J'lJ:;‘.:.-.!l.._A:w,

Y o J cuu rie
HV e 0455 00 O
lal,lcl;lgl)lilh)yl
WA

ol B Pt 35§ padt (o
o T TR S S L
B AP PR W (PR | PO )
S Ll V1 s 5plE e A
J....,iu,-,h'_\,‘:..:.gh'..acisﬁ,
- e el

g pl at O e aSh i
8 e 131y dlada 234 400 St
e wiiSly 25U Lyl el
o) his pliiey 3ol oy
Bl

Lo o Bt jpa OV (>
.LA;AI(.JJ..ZEJ.;-)MC . LAk
phA (N S e sdples e
bladl I Jubt § ol e
JU e LK s fary
BT ML RCE S W

alaas isle il J"‘—" —f
. ddlie ekl

Wl fay ol il p 5 Y e
S CIE I (E PN P AL PPN
ol 3N leal oy L (L
S s § helal ) Sl sl
REWPECUR S

2.4

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Ju. =~ 1

lubricating oil and cooling air 10
carry heat away from the com-
hustion chamber, bearings, shafts
etc. Turn the switch to the
“QFF" position.

NOTE : As soon as the engine
stops the automatic blowdown
valve should relieve all pressure

from the receiver-sepsrator
system.
CAUTION : Never aliow the

unit to stand idle with pressure
in the receiver-separator system.

Should any of the three shut-
down failures occur, the unit
will stop,

tn a shutdown situation the
functlon of the panel lights
is to indicate the specific fail-
ure which caused the unit to
shut down,

Laisser chaufter te moteur, puis
appuyer sur la valve de démar-
rage-marche normale.  Aucun
inconvénient dés lors & mettre
la moteur en pleine charge.

ARRET .
Farmer toutes valves de refoule-
ment. Tourner & vide pendant
quelgues minutes pour réduire
la température du moteur. N
importe qu'un moteur tourne &
vide pendant 3 4 5 minutes avant
I'arrét de sorte que 'huile de’
graissage et l'air de refroidis-
sement puissent assurer I'echange
de la chaleur développée par les
chambres de combustion, les
rouvlements, les arbres etc Tourner

le contact &  position “arrdt”.
REMQRQUE : Dés larrét du
moteur, la valve automatique

vide-vite doit décharger com-
pldtement le circuit bouteilte-
séparateur.

ATTENTION : Ne jamais laissar
un groupe A l"arrdt avec le cir-
cuit  bouteille-séparateur en
pression.

Si l'un des trois appareils
d‘urgence se déclenche, l'en-
semble s"arrbtaera.

Dans une situation d'arr &t d'urg-
ence, la foncticn des voyants
du panneau est d'indiguer la
cause spécifique a entraing Var-
rit de Yensemble.

ABSTELLEN

Alle Austrittsventile Schliellen.
Kompressor einige Minuten leer
laufen lassen, damit der Moto
abkihlen kann, Der Motor mu
wor dem Abstellen unbedingt 3
bis 5 Minuten leerlaufen, damit
das Schmiertl und die Kihlluft
die Wirme won der Brenn-
kammer, den lagern, Wellen
abliihren kénnen.

Schalter in Steflung OFF
{AUS) drehen.

AMME RKUNG Sobald der
Motor zum Stillstand kommt,
baut das automatische Ent.
fastungsventil den Druck im

Druckspeicher-Abscheidersystem
vollTkommen ab.

ACHTUNG : Kompraessor niemals
mit unter Druck stehendem
Druckspeichar-Abscheidersystem
stehen lassen.

Falls einer der dret Zusténde
eintritt, die das Abstallen des
kompressors erforderlich
machen, stellt sich die Maschine
ab.

In dieser Situation zeigen die
Kontrollampen den Fehler an,
der den Kompressor abgestellt
hat.

BETRIEBSSTUNDENZAHLER
Ni. GA zeigt die Betriebsstunden
des Kompressors an.

. consentire

questo punto il motore passa
subito a massimo regime ed il
compressore raggiunps entro
pochi istanti la sua pressione
operativa normale.

Di norma la macchina va avviata
con i rubinetti de servizio aperti.

ATTENZIONE : Non lasciar mai
che la pressione del sistema
scanda al di sotto di 50 libbre/
pollice f{clod 3,45 bar} per
assicurate sl compressore una
lubrificazione adegu ata malgrado
la tomperatura bassa.

Lasciar prima al motore il tempo
di scaldarsi, e quindi premere il
pulsante di”avviamento-marcia’ .
A questo punto si potrd senza
alcun rischio mettere il motore
in regime i piento carico,

ARRESTO

Chiudere tutti i rubinetti di
servizio, Per far scendere la tem-
peratura del motore, permettere
al compressor di girare a vuoto
per qualche minuto. E' impor-
tante far girare il motore al
minimo per 3-5 minuti prime
dell'arresto perché I'olio lub-
rificante e l'aria del sistema di
raffreddamento passano smaltire
il calore della cemera di com-
bustione, dei cuscinetti, degli
eccetera, Mettere | com-
mutatore in posizione di

AVVERTENZA Appena
motore si arresta, la valvola
automatica di scarico dovrebbe
la fuoruscita della
pressione rimasta nel sistema
servatoio-separatore.

para asegurar la circulacion
adecuada de aceite en el com-
presor en temperaturas bajms.

Si el motor no arranca refiérese
al Trouble Shooting Chart
{Cuadro de Averids) que se
encuentra en esta publicacion y
también al manual preparado
para el operador del motor.

Permita que €l motor se caliente
y acontinuacion pulsar el boton
de la vélvula “start-run”
{arranque-marcha), En  este
momento se puede, sin peligro,
poner el motor en plena carga.

PARADA

Cerrar todas las wvilvulas de
servicio. Permitir que la unidad
funcione sin carga por varios
minutos para reduclr la temper-
atura del motor. Es importante
mantener un motor en vacio por
3 8 5 minutos antes de pararlo
para permitir que el aceite
lubricante y el sire de entria-
miento quiten el calor de la
cdmara de combustion, los
cofinetes, ios eles, etc. Poner of
interruptor en posicibn “OFF"
{cerrado). '

NOTA : Al pararse el motor la
vilvula de purga automética
debe quitar toda {a presion del
sistema receptor-separador,

ADVERTENCIA : Nunca per-
mitir presibn en ol sistems
receptor-separador cuando Ia
unidad se encuentra parada.

el L 2l J ;l‘_,._h st 13l
Jdaemdlartiaty i 5 4 hhe
‘_.aUd 'LAJJ‘ ‘T-—-g‘«' ;‘.-f—'H adin

St
o ples b i et Sl g
A e e et bR
e S il bRl

Copale 1S LSIL s
\_Ji,i,:“

Far y bl Sillew e
D —a e D43 5k das
o ﬂ;ul‘ i)'l‘.:- i.:,-;: H.d.l.!\:j
Laamdt dedly Bl oy ogl!
YU Sbse Jlreal L0 Oy
e T SN R I
vy U P S L RE )
LK iy

e Sl iy e daeYa
i.g;i:.” rlaw Ji-a Sk o Janlt
dS hrall _aax N é,:bj,‘)"l
HPES Y I WO | - Yo
rll':i J bhis 3pmy o N1FFTRCET]
et/ e

R T I I PP s 13
HISESIE | B BT 1| | -1
i il did y et i ) W
QLY e Y a ipe Y
T X L

N

D

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Jw. = I

TOTALISATEUR D'HEURES
DE FONCTIONNEMENT réf.
6A. N indique te nombre
d’heures de fonctionnement du
groupe.

ATTENZIONE :Primadilasciare
Ia machina ariposo, non mancare
di accertarsi che il sistems
serbatoio-separatore non sia pit
in pressione

1! dispositivo d’avviamento si
fermerd se una qualsiasi delle
tre possibilith di guasto viene
a verificarsi.

1) CONTAORE : (n. di rif. 6A)
porta il conto delle ore di lavoro
detla macchina.

Si falla una de las tres protec-
ciones de parada ta unidad de-
Jarb de funcionar. En wuna
situacibn de parada las luces del
tablero de mando indicardn el
fallo que ha causado dicha par-
ada.

CUENTAHORAS Ref; No. BA
indica el numero de horas de
operacidn de la unidad.

[JUUVLE O PR ENPEY P RS
il s 34s de; s
RESTAN]

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

P

GENERAL

The compressor s initially
supplied with oil sufficient for
500 hours operation. Always
check the oil level before start
up of a new compressor. If unit,
for any reason, has been drained
it must be filled with clean new
oil before it is put in operation.

COMPRESSOR OIL CHANGE

After 500 hours operation {or
2500 hours if synthetic lubricant
used} an oil change must take
place. 1f compressor has been
operated under adverse condi-
tions, or under long shutdown
periods, an earlier oil change
may be necessary as oil
deteriarates with time as well as
by operating conditions. Reguilar
oil change every 300 - 500 hours
{or six months, whichever comes
first) is not only desirable but a
good insurance against the accu-
mulation of dirt, studge’ or
oxidized il products.

|
CAUTION : Make sure that the
compressor ©oil lavel is never
shove the contre of sight gauge.
Add oil only if the {evel falls to’
the bottom of the sight gauge
when unit Is not running.

Completely drain the receiver-
separator, piping and oil ‘cooler.
After the unit has been com-
pletely drained of all oil, replace
the drain plugs, making sure they
are tight. H the oil is drained
-immediately after the unit has
been run for some time, most of
the sediment will be in suspen-

GENERALITIES

Le compresseur cotient au départ
une quantité d’huile suffisante
pour 500 heures de fonctionne-
ment. Se faire une rdgle de con-
trdler le niveau d'huile avant de
démarrer un compresseur neuf.
Si la groupe a é1é vidangé, faire
le plein d'huile.

VIDANGE D'HUILE

Une vidange compléte de 'huile
cst obligatoire aprés 500 h de
fonctionnement ou 2.500 h avec
les tubrificants synthéques. Si les
conditions d’'utilisation du com-
presseur sont défavorables, et de
toute facon aprés prolongd, il
est parfois nécessaire de procéder
& des vidanges plus fréquentes
car I'attération de I'huile résufte

non seulement des conditions de .

fonctionnement, mais aussi du
temps’ Une vidange compléte
toutes les 300-500 h (ou 6 mois
8 défaut de ce total d’hueres de
fonctionnement) est non seule-
meant souhaitable, mais encore
elle constitue une bonne assur-
ance contre l"accurnulstion de
crasses, boues et déchets oxydés
d’hydrocarbures.

ATTENTION : Le niveau d’huile
du compresssur ne doit jamais
monter au-destus du milieu du
vissur. Faire I'appoint exclusive-
ment si lo nivesu chute au bas
du viseur moteur A [arrét.

Vidanger
bouteille
tuyauteries et
d'huile. Aprés

complétement a
séparatrice, les
le réfrigérant
vidange totale

ALLGEMEINES

Der Kompressor ist bei der
Austieferung mit einer fir 500
Betriebsstunden ausreichenden
Otmenge qefiillt. Vor der ersten
Inbetriebnahme eines neuen
Kompressors immer den Otstand
kontrollieren. Wenn das (0 aus
irgendeinem Grund abgelassen
wurde, muBl der Kompressor vor
der Weideraufnahme der Arbeit
mit reinem, frischen O1 aufgefiilit
werden.

KOMPRESSOROLWECHSEL

Nach 500 Betriebsstunden (oder
2500 Stunden bei synthetischer
Schmierung) ist ein Otwechsel

vorzunehmen . ungiinstigen Einsatz-

bedingungen oder léngeren
Betriebsunterbrechungen kann
haufigerer Olwechsel erforder-
lich werden, da das O im Lauf
der Zeit seine Wirkung verbiert,
Es wird regelmiRiger Otwechsel
alle 200 bis 500 Betriebsstunden
{oder mindestens alle sechs
Monate) empfohlen, da auf diese
Weise die Ablagerung von
Schmutz. Schlamm und Oloxy-
dationsprodukten ausgeschaltet
wird.

ACHTUNG : Oistand nie iiber
die Mitte des Schauglases hinaus
staigen lassen.

Druckspeicher-Abscheider, Rohr-
leitungen und Olkihler ganz
entlesren. Danach die Ablafl-
schrauben wieder gut schliellen.
Wenn das O sofort nach
Abstellern des Kompressors
abgelassen wird, sind die meisten

GENERALITA

Il compressore & consegnato con
olio sufficiente per lg prime 500
ore di funzionamento. Prima
della messa in moto verificare

sempre it livello olio. Se l'olie
4 stato vuotato per una raglone
qualsiasi, ripristinare il livello

con olio nuovo e pulito.

CAMBIO OLIO
COMPRESSORE

Cambiare I'clio 500 ore d'eser-
cizio (o 2500 se si usa un lubri-
ficante sinteticoi. Se i
motocompressore & stato sotto-
posto a impieghi gravosi o @
rimasto a lungo fermo, pud
essere necessario diminuire it
periodo tra | cambi olio. L'ofio
infatti si altera con il tempo e in
condizioni di uso severe. | cambi
olio effettuati regolamente ogni
300 - 500 ore (in ogni caso non
oltre 6 mesi} sono una buona
precauzione per evitare
I"accumulo di sporcizia, scaglie o
prodotti derivanti dall’'ossida
zione dell‘olio.

ATTENZIONE : (I livello dell’
olio compressors non deve mai
superare il centro del vetrino
spia. Apggiungere olio se il
livello dell'olio, & maeechina
farma, stlora il bordo inferiore
del vetrino spia.

Svuotare completamente il
serbatoio-separatore, le tubazioni
e il radiatore dell'olio. Riavvi-
tare il tappo a serrario.
Eseguendo questa operazione
con I'olio ancora caldo lo

GENERALIDADES

En primer lugar el compresor
contiene una cantidad de aceite
suficiente para 500 horas de
functionamiento. Controlar
siempre el nivel de aceite antes
e poner en marcha un com-
presor nuevo. Si, por cual-
quiera razén que sea, la unidad

- ha sido wvaciado, es necesario

llenarla caon aceite nuevo y limpio
antes de ponerla en marcha.

CAMBIO DE ACEITE DEL

. COMPRESOR

Se debe cambiar el aceite
despues de 500 horas de
operacion {0 2500 horas si se ha
usado un lubricante sintético). Si
el trabajo del compresor ha sido
bajo condiciones desfavorables,
o si han habido largos peridos de
paradaes posible que este cambio
sea necesario antes, puesto Que
el aceite se deteriora tanto por el
tiempo como por. condiciones
adversas. Cambios de aceite cada
300500 horas (o seis meses
segin lo que oOcurra primero)
son no s6lo deseables pero
también un buen seguro contra
las acumulaciones de suciedad,
sedimento o productos de aceites
oxidados.

ADVERTENCIA Assgurans
que al nivel de aceite del com-
presor nuncs esté mas arriba
que sl cantro del indicador. Sélo
afiadir aceite cuando of nivel s
encuentra al fondo del indicador
cuando ia unidsd s8 encuentra

.parada.

Ll bl
_as_-.,;hbu.‘u,.:uu_,-;
Slr Al L oaele ov e jde hatol]
__,L-:“-—t ‘J‘.—" -
iy eal Wi 13l
NI S R ST
U T-T VEE ST T VLI VAN 3

hitall oy ki

e B s Do i
oo s ro“_-i)ul:u.“
(kv e b3l Jlaanad

o _Lean
ks -..o.a J gl all ..L-".": -~
N IR JCH R I W

;a.'é‘u-l.; N L._...‘I

.;4'-' _JJ__.C;

en e Al

T
\_o-‘- -

VI D!
L.n.—..'--.oun.J |n.n_A.L.-
l._k .‘_d_._u ;_,'_l q__._, ol
e _t_x' ) Al G =T
NEENCIPR S PN - P N Y
wf ks hr Sl ) b

Y s LI
e S o ildas sl Y Bl
BEYE et s Y4
A St 1 g dt i
FE T e Y

RETPY
c bt/ LN e LS e
RTINS I Y PR LRy
RTINS B NS | R
L8 - STy iy et

a1l

.0

INGERSOLL-BRAND




LUBRICATION

LUBRIFICAZIONE

LUBRIFICATION SCHMIERUNG LUBRICACION @._JJ:JI
sion and, therefore, will drain du groupe, remettre et bloguer Schmutzstoffe in  Suspension svuotamento richiede meno Drenar  completamente el CHEN RV RNV PP JEW NP
more readily. les bouchons de vidange. 11 est und laufen daher leichter ab. ternpo ed eventuall impuritd receptor-separador, las yuberias

CAUTION : Shorter oil change
intervals may be necsssary if
unit is operated under adversa
conditions.

WARNING : DO NOT, under
any circumstances, ramowve any
drain plugs, or the oil filler plug
from the comprassor lubricating
and cooling system without first
making sure the air receiver sys-
tem has been complately reliaved
of all air pressure,

CAUTION : Some oil mixtures
are incompsatible, and result in
the formation of varnishes, shel-
lacs, or lacquars which may bs
insoluble. Such deposits can
cause sovious troubles including
clogging of the filters. Whare
possible, try to avoid mixing oils
of the same type but different
hrands. A brand change is bast
made at the time of a complete
oil change.

ENGINE LUBRICATING OIL

Refer
Manual.

COMPRESSOR LUBRICATING
AND-COOLING OiL
RECOMMENDATIONS

to Engine Operator's

Alternate  lubricants should
conform to the specifications
found in Table: Compressor
Lubricant Specifications.

CAUTION Cara should be
taken to ensure that all down-
_ stream components will ba com-
" patible with synthetic lubricants.

souhaitable de vidanger aprés
une période de fonctionnement
appréciable, car le gros des
sédiments est alors an suspension
ce quian favorise I'dcoulement.

ATTENTION : Eventus!lement,
raccourcir la périodicité des
vidanges dans des conditions de
fonctionnement défavorables.

DANGER : EN AUCUN CAS if
ne faut déposer un bouchon
{vidange ou remplissage} relevant
du circuit de graissage du com-
presseur ou celui de refroidisse-
ment sans s'assurer au préalable
que la boutgitle d'air est totale-
ment détendue. '

ATTENTION .Certains mélanges
d’huile sont incompatibles, ils
entraihant Ia  formation de
vernis, de gpommes ou de lagques
risquant d'étre insolubles. Ces
dépdts peuvent sntrainer des
dommages graves {colmatage des
filtres . . .). S'abstanir dans toute
la mesure du possible de
mélangar des huifes de méme
type mais de marques dif-
férentes. Misux vaut changer de
marque dhuile av momentd'une
vidange complite.

6 mois si cette période intervient
en premier.

S'il est fait usage d'une huile

conforme MIL-L46152 ou
DEXRON (huile hydraulique
pour boites asutomatiques),

vidanger et faire le plein d’huile
nueve toutes les 500 h de fon-

“im  Druckspeicher

ACHTUNG : Bei ungiinstigen
Betriebshedingungan ist hiuf-
igerer  Olwochsel erforderlich.

WARNUNG : ERST DANN die
AblaBschrauben oder den Ein-
fillverschluB von der Schmier-
und Kihlantage des Kompressors
losschrauben, wenn der Druck
vollsténdig
abgebaut wurde.

ACHTUNG : Gewisse Olsorten
sind inkompatibel und fithren
ur Bildung von unl8slichen
Lacken, Scheltack oder Firnis-
produkten. Diese setzen sich ab
und kdnnen zu schwerwiegenden
Stérungen, unter  anderem
Filterverstopfungen, fuhren.
Wenn mdglich immer gleiche
Otmarken  verwenden. Die
Umstellung auf das Ol eines
anderen Herstellers erfolgt am
besten beim kompletten
Olwechsal.

MOTOROL

Siehe einschligiges Motarhand-
buch.

KOMPRESSORSCHMIER-
UND -KUHLOL

Die Schmiermittel missen den
Angaben der Tabelle ''Olvor-
schriften”, entsprechen.

ACHTUNG : Sicherstellen, dall
sich alle  nachgeschalteten
Bauteile mit kiinsttichen
Schmiermitteln vertragen.

si troveranno ancora in sospen-
sione.

ATTENZIONE : Con impieghi
gravosi pud essars necesario
cambiare VFolio compressore con
maggior frequenza.

PRECAUZIONE : Non svitare
mai nessus tappo di svuota-
menta ¢ di riempimento prima
di essere sicuri che qualche
circuito non sia in pressione.

ATTENZIONE : Le miscels di
olio diversi sono spesso incom-
patibili, ne deriva infstti la
formazione di vernici, morchis o
tacche insolu bili. Tali formazioni
sono causa di esttive funziona-

mento % intasano [ filtri. Se

possibile evitare di miscelare
olio anche simili.

OLIO MOTORE

Seguire le
costruttore,

prescrizioni  del

LUBRIFICANTI
RACCOMANDATI PER IL
GRUPPO COMPRESSORE

Nella tabeila seguente sono
elencati i tipi di olio racco-
mandati per ta lubrificazione,

ATTENZIONE : Tutto cid che
viene a contatto con I'clio deve
essere  compatibile con i
lubrificenti sintetici.

-y el enfriador de aceite. En

cuanto se ha vaciado completa-
mente el compresor, volver
colocar los tapones de purga,
asegurandose que estin bien
apretados. Si el vaciado se realiza
inmediatamente  despuds de
trabajo prolongado del com-
presor, la mayor parte de los
sedimentos se encontrarén en
suspensidn y resultard mas facil

. drenarlos rapidamente.

ADVERTENCIA : Los intervalos
entre cada cambio de aceits

- daeberén ser mis cortosen el caso

de trabajo en condiciones
desfavorables.
ATENCION : Cuslquiera que

sean las condiciones NO
QUITAR NUNCA el tapdn de
llenado del sistema de lubri-
cacion y refrigeracidbn del com-
presor sin asegurarss previamentg
de gue no existe presidn alguna
de aire en ¢l sistemade recepcion
de aire.

ADVERTENCIA : Ciertas mez-
clas de aceitesson incompatiblas,
y pueden rosultar formaciones
de bernices, [acas, etc. qus
pusden ser insolubles. Tales
depOsitos pueden ocasionar
serios dafios, tales como atascos
on los filtros. Evitar en todo lo
posible las mezcias de aceites del
mismo tipo pero de marcas
diferentes. Un cambio de marca
debe efoctuarse cuado se cambis
ol aceits por completo.

ey ine 3555 ¢ S and
IS L i B el U o JEhna
4 _‘}_"i
S R JERJEF IV
;.u-,ltJ._;..:.:r.;imzi,_,,;.;,.,-)n
q}.h.‘ s lk+‘ r.h Y : f-lg
‘.I _._;_,_4..]'- o Y ,.o$ 4.'!|J'L|
)l{—" N .....g}‘m..,uwul.i.-
s SN Dy Jadlall by oy ki
it e e WS kaudl wiid

_elybl

S AL R
J oy Al b drp el
NRO TP W RO T
T N T NETE IR B
S L s 8 1))t e
C oS Sy et A shl
S o gy g P sl
S e S gl il
POty ~.A.J_J,J-AI1 o950y
SRCULI L R VILG Ry WrE [ 1)

Yl G5 e

L s o S
b Sy G Sy Jpm ey
Cdaslall

R PEC T P U
Jeakt 3 eyl il
Chilal i clisl

;l,s-‘!lc.}ﬂ JSU'\.-‘ 4.....4
p Bl Jid sl g ..SJI.I
. AEﬁLh-ﬂw ...JL‘J_,“

3.1

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

AMBIENT TEMPERATURE
125%F (51.7°C)
10
—10%F —-23.3°C)
USE LUBRICANT:
MIL-L-46152 — SAE 10W
or
MIL-L-2104B -SAE 10W
or
DEXRON or DEXRON
11 AUTOMATIC TRANS:
MISSION FLUID

AMBIENT TEMPERATURE
~10°F (-23.3°%C)
to
—50% (-45.6°C)
USE LUBRICANT
**MIL-L-23699B

{Synthetic Lubricant}
"0 MIL-L-46167
(Sub-zero Arctic Lubricant)

Ascertain  that MIL-L 46152
lubricants meet APl Class CC
only and not CD.

*esMIL-L-23699B — Lubricants
which meet this specificationare
used in most jet aircraft engines
and should be awvailable world-
wide.

= SMIL-L-46167 — is intended
to supersede Federal Specifica-
tion APG No. 1 (Aberdeen
Proving Ground . Purchase

cionnement ou tous les 6 mois
si cette période intervient en
premier.

HUILE MOTEUR

Voir la documentation du comn-
structeur du moteur.

RECOMMANDATIONS
HUILE DE GRAISSAGE-
REFROIDISSEMENT
COMPRESSEUR

Les différents lubrifiants devront
#tre conformes aux exigences du
tableau "‘Lubrifiants compres-
seur’’.

ATTENTION : S'assurer de la
compatibilité avec les lubrifiants
synthétiques, de chaque com-
posant situé en aval du moteur.

TEMPERATURE AMBIANTE
125°F {51,7°C)
3
-19°F (-23.3%)
UTILISER UN LUBRIFIANT:
MIL-L-46152 — SAE 10W
ou

MIL-L-2104B — SAE 10W

au
HUILE HYDRAULIQUE POUR
TRANSMISSIONS AUTO-

UMGEBUNGSTEMPERATUR
51,7°C bis —23.3%
MIL-L-46152 — SAE 10W
oder
MIL-L-2104B — SAE 10W
ader
DEXRON oder DEXRON
1l fir AUTOMATIK-GETRIEBE

UMGEBUNGSTEMPERATUR
—23,3°C bis ~45,6°C
**MIL-L-236998B
{Synihetisches Schmiermittel}
FYEMEL-L-46167
{Arktik-Schmiermittel}

Nur Ol der Spezifikation
MIL-L-46152 nach API-Kiasse
CC, nicht CD, verwenden,

*+MIL-1-23699B — Derartige
Schmiermittel kommen weit-
gehend in Disentriebswerken
zur  Anwendung und sind
allgemein verfiigbar.

++*MIL-L- 46167 — Tritt an die
Stelle von Federal Spacification
APG Nr. 1 (Aberdeen Proving
Ground Purchase Description
Nr. 1}, gegenwiértige Spetifika-
tion fir Arktik-Schmiermittel.

Bei Umgebungsiemperaturen
ier 51,7°C oder unter —45,6°C
lassen Sie sich van Ingersoll-Rand
beraten.

ON TEMPERATURA
AMBIENTE DA
125%F {51.7°C)

l a
—10°F {-23.3°C}
USARE OLIO CON
SPECIFICHE
MIL-L-46152 — SAE 10W
oppure
MIL-L-2104B — SAE 10W
oppure
DEXRON o DEXRON It

PER TRASMISSION!

AUTOMATICHE
CON TEMPERATURE
AMBIENT!I DA
—10°F {-23.3%C)
a
~50°F {—456°C)
USARE OLIO CON
SPECIFICHE
* *MIL-L-23699B
oppure
e MIL-L-4B167

Verificare che lofio MIL-L-
46152 corrisponda alla classe
CC e non CD delle specifiche
API.

Gli ohi con specifica ** MIL.

ACEITE DE LUBRICACION
MOTOR

Obsérvense |as instrucciones del
manual de mantenimiento del
motor.

ACEITE DE LUBRICACION Y
REFRIGERACION COoMP-
RESOR RECOMENDACIONES

Otros lubricantes deberan ser

.conformes a las especificaciones

que se encuentran en el Cuadro:
Lubricantes del Compresor —
Especificaciones.

ADVERTENCIA: Tengacuidado
gque todos los componentes sean
compatibles con  [tubricantes
sintéticos,

TEMPERATURA AMBIENTE
1259F {51,7°C)
a
--10°F {--23.3°C)
USE LUBRICANTE :

MIL-L46153 — SAE 10W
o]

MIL-L-2104B — SAE 10W
L+ ]

DEXRON o DEXRON 11
FLUIDO DE TRANSMISSION
AUTOMATICO
TEMPERATURA AMBIENTE
—10°F (~23.39C)

. a
—50°F {—45.6°C)
USE LUBRICANTE
" *MIL-L-236998
{Lubricante sintético)

30
dasdl iy 4l
a0V, V) Sl b dx e VY0
(A
J
AL g S IR Ot R e e
(g A
LI Jet

N PR PIRCF FI Y & R é.UI
g Lar lisle o t1V0Y
ke v <L
Fl
S L Sl e it g
P TR R F PR R RS

) TS PC W |
sl
HCS PP (TP N P W U
28 S
Y .’)J,—Q.‘. }i
lasl i ot A
LA SRR SRCRIESER K
(Sixs a1
-
TESEIE T T} ATEPT R e ST K
(5 e
CE e
Al b ‘;‘J‘:-".j SR JCRF
(L aw! di) %, vrade
el aa Wl gk

mai Ly T L

S (et a2l

KRN ast
‘L- .;aUL.a':l‘

St AE o e hal e

o ol
R
EEICa R AN ) S

Description No. 1} APG No. 1 is MATIQUES DE XRON ou DEXRON -  Eingetragene L-2365_}98 vengono usati per i e -MIL-L—46?67 A ~

N . Schutzmarke van General motori  degli aviogetti. Sono . A Bl A 53 g el

- the current designation for sub- DEXRON I ercid disponibili in tutte it {Lubricante para temperaturas a1

zero arctic lubricants. Motors Corp. Eﬂondo P glaciales de menos de cero) TR
o2




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

3453

For temperatures above ﬁ25°F
{51.79C}) or below —50°F
(—45 6°C), please consult I-R
Customer Service Department.

DEXRON - Reg. TM. of
General Motors Corp,

TEMPERATURE AMBIANTE
~10°F (-23,3°C)
a
—60°F (-45.6°C)
UTILISER UN LUBRIFIANT :
** MIL-L-236998
{Lubrifiant de synthése}
"t MIL-L-46167
{Lubrifiant pour climats
articques, gel permantent)

Lubrifiants MIL-L-46152 obliga-
toirement conformes APl classe
CC a I'exclusion de la classe CD.

*+® MIL-L-23699B — Lubrifi-
ants utilisés dans la plupart des
moteurs d'avions ‘A réaction, en
principe disponibles dans e
monde entier.

2t MIL-L-46167 — Lubrifi-
ants desinés & remplacer la
spécification fédérale APG No.1
{Aberdeen Proving Ground Pur-
chase Description No. 1) APG
No. 1 est actuellement la
désignation des lubrifiants pour
climats artiques (gel permanent).

En ce qui concerne les tempéra-
wres  supédrieures & 1250F
51,7°C} ou inférieures &
—B09F {-45,6°C}, s'adresser au

service aprés vente Ingersoll-

Rand.

DEXRON — marque déposée
General Motors Corp.

*** MIL-L-46167 — E’ la speci-
fica sositutiva delta specifica
federale APG No. 1, che indica
normalmente i lubrificanti da
utilizzarsi ¢on  temperature
artiche.

Per temperature superiori 3
1269F {51.7°C) o inferiori a
—60°F {—456°C}, consultare
I'assistenza tecnica Ingersoll-
Rand pi) vicina.

DEXRON — Marchio Deposi-
tato della General Motors Co.

Asegurese que lubricantes Mil-L-
46152 conforman con Clase CC
det APly no CD.

*2* Mil-L-236998 — Lubricantes
conformes a esta especificacion
se usan en la mayoria de aviones
jet y se podran comprar en todas
aprtes del mundo.

*** Mit-L46167 estd previsto
para sustuir a las especificaciones
APG No. 1 {Aberdeen Proving
Ground Purchase Description
No. 1). APG No. 1 es la desig-
nacion corriente paralubricantes
aptas para condiciones glaciales
menos de cero.

Para ternperaturas mas altas que
128°F (51.7°C) 0 menores que
—50%F {—45.6°C} sirvase con-
sultar el Departmento 1-R
Servicio para Clientes.

DEXRON — Marca Registrada
de la General Motors Corp.

astdl e 5353 gh ol A e
VSRR L b | QS Sy U
Al o Sl S8 2 Lhea
e = Jidae S80 g
. akall

LN

2paie £ VTV o Lol hr o0t
Sadt lietdl e L DL
el ) Vo )
S0 e A sy
el AV )
PRREURE, I YL BTG G JUR L I P
At e el el

s et Sl Ll L
A 0N.V) Sl gh 4 VY0
R LA RN TR
P U P I
S AL L S Gt
e S

Ll L Toy s
s S & i) e

3

INGERSOLL-RAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Tl
GENERAL GENERALITES ALLGEMEINES GENERALITA’ GENERALIDADES Ll bl
The service/maintenance chart Le tablaau d'entretien présenté In diesem Abschnitt werden die Nella tabella manutenzione/ El cuadro de mantenimiento J 2 R

shown in this section indicates
the various components descrip-
tion end the intervals when
maintenance has to take place.
Qil capacities, etc., can be found
in the general data. Any specifi-
cation or spacific requirsment
on preventive maintenance for
angine refer to Engine
tnstruction Manual,

1. SCAVENGER LINE

The scavenge line runs from the
drop tube in the centre of the
separator tank covér to the
orifice elbow fitting located in
the air end rear bearing housing.

. Check orifice and hoses at every
sarvice as a blockage will cause
oil carryover,

2. COMPRESSOR OIL
FILTER

Change the compressor ail filters
at 50 hours, 150 hours and
thereafter every 500 hours or
every six months whichever
comes first,

To service the ail filter it is
necessary to shut the unit down.
Wipe off any external dirt and
oil from the exterior of the
filter to minimise any contami-
nation entering the tubrication
systemn,

Turn the spinon filter
element counter<lockwise to
remove 1t from the filter housing.

dans cette section indique les
différents composants et les
intervalles auxquels ils doivent
atre entretenus. Les capacités
d’huils, etc. . ., se troubent dans
les caractéristiques générales.
Pour les caractéristiques et
I'entretien du moteur, se reporter
au  manuel dinstructions du
maoteur.

1. CIRCUIT DE
RECUPERATION

La ligne de récupération va du
tube viseur au centre du cou-
varcle du réservoir séparateur, 3
l'orifice du montage en coude
situé au bohiier de roulement
arriére  d’échappement d'air.
Vérifier lorifice et les canali-
sations souples achagque ent-
retien comme un bouchage
entrainera un  débordement
d’huile.

2.FILTRE A HUILE
COMPRESSEUR

Changer les filtres 3 huile du

aprés 50 heures, 150 heures et
toutes les 500 heures ou tous les
6 mois dépendant lequel des
deux arrive d'abord.

Pour entretenir le filtre & huile,
il est nécessaire d'arréter
I'ensemble. Essuyer de {‘extér-
jeur du filtre toute saleté
extérieure et toute trace d'huile
afin de minimiser toute .con-
tamination qui pourrait péné-
trer le systéme de lubrification.

verschiedenen Intervalle zur
Wartung beschrighen. Die
Wartung des Motors sollte nach
Angabe des Herstellers erfolgen.

1. OLRUCKLAUF/
ABSCHEIDER

Die Spillleitung verlauft direkt
vom Tropfrotirchen im Deckel
des Abscheidekessals zZum
Kniestick-Fitting im luftseitigen
Lagergehiuse Mundstiicke und
Schlduche bei jedem Service
untersuchen, da Verstopfungen
zu Olitbertrag fiihren.

2. KOMPRESSOROLFILTER

Die: Olfitter des kompressors
nach 50 Studen, 150 Studen
und danach alle 500 Studen
oder maximal sechs Monate.

Zur Wartung des Olfilters muR
die Maschine abgestellt werden.
Zum Schutz gegen dia Kontam-
ination der Schmieranlage
Schmutz und 01 von der AuBen-
seite des Filters abwischen.

Filterelement nack links
drehen und aus dem Gehause
nehmen.

ACHTUNG : Lucxartige Rick-
stinde am Filterelernent deuten
auf eine unrichtige Olspezifika-
tion hin. O1 sofort wechseln.
Sishe Abschnitt 3 der Betriebs-
anleitunyg.

riparazione sono descritti i vari
gruppi componenti del moto-
compressore e la frequenza con
cui si devono effettuare le
operazioni-di manutenzione, Per
specifiche o dati caratteristici

relativi al motore riferirsi all
manuale di istruzione del
motore.

t. TUBO DI RECUPERO
Il tubo di ricupero collega il

tubo di scarico situato nel
centro della  cisterna  di
- separazione con il raccordo a
gomito  situato  sull'alloggio
posteriore dei cuscinetti del
gruppo compressore. I
raccordi ed i tubi flessibili
vanno sempre controllati

durante la fase di manutenzione,
in quanto un blocco gualsiasi
verrebbe a causare uno scarico
d’olio.

2 FILTRO OLIC
COMPRESSORE

Sostituire i filtri dell.olio del
ogni 50 ore, ogni 150 ore e
quindi ogni 500 ore oppure
sei mesi, secondo  quale
intervalio viene a scadere prima.

Per effettuare la mantenzione

della cartuccia del ‘olio &
necessario fermare il motore,
E necessario  incltre  pulire
dall‘esterno  della  cartuccia

qualsiasi eccesso d'olioc o
frammenti di sparcizia, in modo
da minimizzare il pericolo di
contaminazione del sistema
lubrificante.

presentado en estaseccién indica
tos diferentes componentes y 10s
intervalos en los cuales deben ser
mantenidas. Las capacidades del
aceite, etc, se encontraran en los
Datos Generales.  Cualquier
especificacion o requerimientos
especificos para el manteni-
miento preventivo del motor
sirvase consultar el manual de
instrucciones del motor,

1. CIRCUITO DE
RECUPERACION

El circuito de recuperacibn
va desde el tubo de caidla en el
centro de la tapa del tanque
separador hasta el conectador
acodado del orificio que se
encuentra en el cérter del coji-
nete posterior del compresor.
Hapga un chequeo del orificio y
las mangueras durante cada
servicio de revisibn : una ob-
struccibn causard un arrastre
de aceite.

2. FILTRO DE ACEITE DEL
COMPRESOR

Cambie los filtros de aceite del

a las 50 horas, 150 horas y des-

pués cada 500 horas o cada seis

meses seglin lo que suceda pri-

mero.

Durante el servicic de man-
tenimiento del filtro de aceite
es necesario parar ta mbquina.
Limpiar todas 1as acumulaciones
de suciedad o aceite del extarior
delt filtro con el fin de reducir
cualguiera impurificacién que
pueda entrar al sistena de lubri-
cacibn.

TS RN T I | R W)
A s g sy 36
S sl Sey L U SLall
ROV N U B L
Akt g Dlisldl wpaiy
Hoald LGN Ll e Ll
) pall SN S s
c..ﬂ! hs o0

W e s S b
lJ|j> i h..-_, L_’ a_,;_-)!.! J)Ul
Py it ouzill 08 45 5 3 fooil
NIV URN P - P R LR
J5 e ot Ay docill Jo i)
e Sl b O3 Gl Lhae
VR | I PN —,

s hailall oo e e Al

dasy aele Yoo Aol 00 La
]":IJ.‘..LIE:...-_,*J.&L.-OHJS&':
.\',ltru_

oA e B J;'-ujt

Sl e v md e Gloal
) ! C“"' LS el sy
T e el (St
Jya Jlesl e il a2

C SR A ey Al

Aratar A Sla SO 11 s
R PINPPP TS
N il vl e

.0

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lialt

CAUTION : Iif thera is any indi-
cation of formation of varnishes,
shellacs or lacquers on the oil
filtor sloment, it is 8 warning that
the compressor lubricating and
cooling oil has improper charac-
taristics and should immediately
be changed. Refer to Section 3,
Lubrication in the Operstor's
Manual.

2.  Clean filter gasket contact
area.

install new filter by turning
element clockwise until gasket
rmakes initial contact. Tighten
an additional ¥ to % turns,

Start engine and check for
leaks before placing unit back
into service,

3. COMPRESSOR OtL
SEPARATOR ELEMENT

Normally the separator elerment
will not require periodic replace-
ment provided the air and oil
fitters are properly maintained.

4. COMPRESSOR O1L

Any oil change must take place
every 500 operating hours or
every six months, whichever
comes first.

Add oil only if lovel fells to tha
bottom of the sight gauge when
compressor Is shut down.

5. TYRES/TYREPRESSURE
Crata

See Section General

Tourner ta cartouche con-
somnable dans le sons contraire
des aiguilles d'une montre pour
la déposer de la téte de filtre.

ATTENTION : En présence de
dépdts de vernis, de gommes ou
de lagues sur I"élément filtrant,
procéder immédiatement & la
vidangs de [I'huile car ces
matidres constituent autant de
signes que I'huile de graissapge-
refroidissement du compresseur
est non conforme. Se reporter
A 1a section 3 Graissage du
présent manuel.

2. Nettoyer la surface de con-
tact du joint du filtre.

Poser un filtre neuf en
tournant la cartouche dans le
sens des aiguilles d'une montre
jusqu'd ce que le joint fasse
contact. Serrer plus loin de 1/2
ou 3/4 tour.

Faire démarrer le moteur
et contrdler I'étanchéité avant
de remettre le groupe en service.

3 ELEMENT SEPARATEUR
D*HUILE COMPRESSEUR

En principe I'élément séparateur
ne nécessite aucun rempalce-
ment périodique pour autant
que |'entratien des filtres 4 air et
& huile soit correct.

4  HUILE COMPRESSEUR

Vidange d'huile toutes les 500 h
de fonctionnement ou tous les 6
mois si cette période intervient
an premier,

_ACHTUNG
- die Mitte des Schauglass hinaus

2.  Kontaktflachen der Filter-
dichtung reinigen.

Neuen Einsatz nach rechts
drehen, bis die Dichtung anliegt.
Dann  1/2- bis 3/4-Drehung
weiter festdrehen.

Motor anlassen und vor
Weiderinbetriebnahme des Kom-
pressors auf Undichtigkeit
priifen.

3. KOMPRESSOR-
OLABSCHEIDER-
ELEMENT

Solange Luft- und Offilter ard-
nungsgeman instandgehalten
werden, erfordert diese Einheit
irn allgemeinen keine regelmiBige
Ernsuerung.

4. KOMPRESSORGL

O alle 500 Stunden ader

mindestens atle sechs Monate

wechseln.

*

: O niemals iiber

ansteigen lassen. Nur dann nach-
fillen, wenn das &l bei Abstellen
des Kompressors bis auf den
Boden des Schauglases sinkt.

5  REIFEN/
REIFENDRUCKE

Sighe : Allgemeine Daten

Smontare it filtro, svitan-
dolo in senso antiorario.

ATTENZIONE : Se si verifica
nel filtro laformazione di vernici,

morchie o tscche, V'olio ha subito -

alterazioni significative & deve
immedistamente esseracambiato.

2. Pulire la superficie di con-
tatto della guarnizione del filtro.

Montare un filtro nuovo,
avvitandolo in sensg orario fino
ache laguarnizione sia a contatto
con la sua sede. Serrare poi a
mano per 1/2 o 3/4 di giro.

Mettere in motoe verificare
che non vi siano perdite.

3 | ELEMENTO FILTRANTE
DEL SERVATOIO
SEPARATORE

Norrmalmente il filtro separatore
non richiede sostuzioni
periodiche, sa i filtri dell’ aria
e detl’ olio sono stati oggetto di
una buona manutenzione.

4 OLIO COMPRESSORE

Deve essers sastituito ogni 500
ore oppure ogni B mesi.

ATTENZIONE : 1 livello non
deve mai superare d centro del
vetrino spia. Aggiungera olio solo
se, a macchina ferma il fivello
4 molto basso rispetto al centro
del vetrino.

Girar el elemento de! filtro
en el sentido contrario a las
agujas del reloj con el fin de
sacarlo del cdarter del filtro,

Verificar que las juntas del
filtro esten libres de suciedades
y dafios. Limpiar o reparar si es
necesario,

ADVERTENCIA : Si hay cual-
quier indicacibn de la formacion
de bamices o de lacas sn o
alemeanto dal filtra de sceite esto
sofial de alarma indicando que o
aceite lubricante y refrigerante
del compresor contisne caracter-
isticas indebidas y que es
preciso cambiarla de inmediato.
Vea Seccidbn 3, Lubricacién, en
ol manuai del operador.

2. Limpie el 4rea de contacto
de ta junta del filtro.

Instalar un filtro nuevo,
girando el elementoen el sentido
de las agujas del reloj, hasta que
1a junta haga contacto inicial,
Apretarlo con un giro adicional
de 1/2 a 3/4 vuelta.

Poner en marcha el motor
y comprobar que no hay fugas
.antes de wvolver a poner la
unidad en servicio,

2. ELEMENTO SEPARADOR
ACEITE COMPRESOR

Normalmente el alemento sep-
arador no necesitard reemplazo
periddico con tal que los filtros
de aire y aceite tienen manteni-
miento adecuado.

4. ACEITE DEL COMPRESOR

Cambios de aceite son necesarios
cada 500 horas de trabajo o cada

b bkl G5y 4 5 )
P I NP O
S 3 A il )

v

o i A ik il -
e

S A e S eas -5,
adi o sl s uL(:'u ’...a.:.-.“
SR et o Al e Lol
TR A
RUENEAE-DIIRY WP ALV, ¥
. el

helall o) fead ae T
ol el e sie 0 obsle

Ca
w2

s s Jaed)
s R PRI it e Al

L e A
— P,

hilal oy .t
R g

. ’-;a-_'.;-' e ’-(L UL.A...—_- =N N pro
S PSR

T R I
o gradt Pl S e
Y e ol
<55 e gt Al i

Cai e helall

BN baas /oY e
rl e 2

Fhvs C.-L_Ja.l.- : ....-i.'" c—‘r‘;

o1l'

INGERSOLL-RAND




MANUTENZIONE

MAINTENANCE ENTRETIEN WARTUNG MANTENIMIENTO Glalt

6. RUNNING GEAR ATTENTION : L'huite ne doit &. RADLAGER DES 5. PRESSIONE seis meses segun lo que ocuira R R

WHEEL BEARINGS jamais maonter su-dessus du LAUFWERKS PNEUMATICI primero, Small el
milieu du viseur. Faire 'appoint - J‘

Should be packed ewery twelwe
manths using wheel bearing
grease (conforming to specifica-
tion MIL-G-10924).

7. ENGINE FILTERS/OIL
FILTER/FUEL FILTER

AN must be serviced in accord-
ance with the instructions and
as scheduled in the engine opera-
tion and maintenance manual.

8. PROTECTIVE SHUT-
DOWN SYSTEM

Constists of:

A, Air discharge temperature
switch. Oil pressure switch belt
break switch.

Check switches every three
months for correct operation.

Once a year, the temperature
actuated switch should be tested
by removing it from the unit and
placing it in a bath of heated oil.

The oil pressure switch should
operate a 1 bar, the compressor
temperature  switch  should
operate at 120°C.

9. BATTERY

Keep the battery terminals and
cable clamps clean and lightly
greased to prevent the build-up
of corrosion. Keep correct elec-
frolyte leve! within the cells.

exclusivement si le niveau chute
au bas du viseur, compresseur &
I'arrdt.

5 PNEUMATIQUES-
PRESSION

Voir la section Caractéristiques
générales.

&. ROULEMENTS DES
PIGNONS MOTEURS

Garnit tous tes 12 mois en utili-
san1 ung graisse pour routements
de roues conforme MIL-G-
10924. :

7. FILTRES DU. MOTEUR/
FILTRES A HUILE/
FILTRE A
COMBUSTIBLE

Tous doivent &tre entretenus
selon les instructions et comme
prévu dans te manuel d opéracion
du moteur et d’entretien,

8. SECURITES ENTRAIN-
ANT L'ARRET DU

GROUPE
Cesont :
A. Contact de température

de décharge d'air. Contact de
pression d’huile, contact de rup-
ture de courroie.

Vérifier tous jes 3 mois le fon-
ctionnement de ces sécurités.

Une fois par an, controler le
thermocontact dans un bain
d'huile chauffée aprés 1"avoir
déposéd.

Alle 12 Monate mit Lagerfett
nach MI1L-G-10924 stopfen,

7. MOTORFILTER/
OLFILTER/
KRAFSTOFFILTER

Die Wartung derselben ist It.
Anweisung und Angaben Im
Motorhandbuch und Wartungs-
buch zu erfolgen.

8 SICHERHEITS.
ABSCHALTSYSTEM

Bestehend aus:

A Luftaustritts-Temperatur-
wichter. Oldruckwichter. Rie-
menbruchwachter.

Funktion der Temperawur- und
Druckwichter alle drei Monate
kontrollieren.

Der Oldruck wichter muB 1 bar,
der Kompressortemperatur-
wachter bei 120°C ansprechen.

13. BATTERIE

Batterie- und Kabelklemmen
sauberhalten und zum Schutz
gegen Korrosion leicht einfetten.
Fir den richtigen Elektrolyt-
stand in den Beatteriezellen
sorgen. Die Halterung mul fest
genug sitzen, um Verschieben
der Batterie zu verhindern.

ACHTUNG : Vor allen Wartungs-
oder  Reparaturarbeiten die
Batteriekabel abtrennen.

Verdi : Caratteristiche generall.

6. CUSCINETTI RUOTE

Ingrassare ogni 12 mesi con
grasso per cuscinetti corrispon-
dente alle specifiche MIL-G-
10924,

7. FILTRI MOTORE/
FILTRI DELL'OLIO/
FILTRO CARBURANTE

Tutti guesti filtri vanno esaminati
e sostituiti secondo e istruzioni
e gli intervalli di tempo elencati
nel manuale di manutenzione e
funzionamento del motore,

8. DISPOSITIVI
D'ARRESTO DI
SICUREZZA

Si distinguono in :

A, Termosato per scarico
aria. Pressostato olio. Inter-
ruttore di rottura cinghia.

Controllare i rdispositivi di
sicurezza almento ogni 3 mesi.

L'interruttore per ia temperatura
dell'olio dev’ essere in grada
d'entrare in funzione alla pres-
sione di 1 bar.

La pressione del’olio dev'essere
di 1 bar; il termostato del
compressore deve entrare in
funzione a 120°C.

ADVERTENCIA : Es impres-
cindible que el nivel del aceite
nuNnca se encuentra mis arriba
del centro de indicador. Afiade
aceite sHlo cuando el nivel s
encuentre sn o fordo del
indicador cuando el compresor
asts parado.

5. NEUMATICOS/PRESION
DE NEUMATICOS

Véase Seccion ; Datos Generales

6. COJINETES DE LAS

RUEDAS DEL TREN
RODANTE

Deberan ser empaquetados cada
doce meses usando grasa lubri-
cante para cojinetes de ruedas
que conforma a la especificacién
Mil-G-10924.

7. FILTROS DEL MOTOR/
FILTRO DEL ACEITE/
FILTRO DEL
COMBUSTIBLE

Todos los filtros deben tener
servicios de revision conforme
a las instrucciones y segun 1o
programado en el manual de
operacidon y mantenimiento del
motar.

8. SISTEMA DE PARADA

PROTECTIVA
Consiste en :
A, Interruptor de tempera-

tura de descarga de aire.

Powees oo Y Y _'D.' Bt L
R R L i

(VAT o b slislll

et Tl el ol

spM il

Wik -.'.-“.:-J‘.'U sdd Llus xl’..a_-l —
NE ST BANINNT RN
RN LR T PR W)

SUN DY el A
N uﬁjl-z

gl eyl & 3yl Pl (]
e el e S

e W S e cals!
L el JLSUL..-JL‘&|\‘-.AJS{:.1.!

o
a2l

- 2l -L_:..'L‘? s
E.u-_a." A ! "'Ji’.nl.!)".:-
e — E

H.;...'n_h.- 3 -y
."'.;-....U
2oy s mlde e 01
LE V,.L:Sh ;J"f" Cl;".a} LJL! ]
’ CAugte a3 VY

Ll - s

I AR PPR S 0 [ [ B PP
W dey Wk oM
ot SYG Biat | aall add
1 S o
SR s alt g et e
il sl bl g

o2

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Llalt

The holddown clamp should
be kept tight enough to prevent
the battery from moving.

CAUTION : Always disconnect
the battery cahles bafore perfor-
ming any maintenance or service.

10. AIR FILTER ELEMENTS

The air filter elements should
be inspected daily. The restric-
tion indicator will show green to
indicate a serviceable filter. When
indicator shows red the element
must be changed.

When changing elemants, clean
inside canisters to maintain per-
fect sealing.

Inspect all hoses and clamps on
"Clean Air’"’ side. Any defects
should be corrected immediately
as neglect in this area will result
in early engine or air end failure.

In the event that a filter element
must be reused immediately,
maintenance of the element
should be performed as follows:

Direct compressed air through
the element in the direction
opposite to the normal air flow
through the element. Mowe the
nozzle up and down while rotat-
ing the element. Be sure to keep
the nozzle at least one inch
{25.4 mm} from the pleated
paper.

CAUTION : To prevent damage
to the filter alement, neover
sxcesd a maximum air pressure

Le contact de pression d,huile
devrait s'actionner & 1 bar, le
contact de température du
compresseur devrait s,actionner
a120%c,

9. BATTERIE

Pour empécher la corrosion, les
bornes et les tétes de cibles de
la batterie doivent étre & tout
moment propres et graissées.
Rétablir systématiquement e
niveau d'électrolyte de chaque
élément. Le serrage des ferrures
de retenue doit suffire 3
immaobiliser 1a batterie.

ATTENTION : Débranchement
obligatoire des ciblas de batterie
avant toute intervention
d’entretien.

10 FILTRES A AiR (Eléments)

Les éléments du filtre & air font
F'ebject d'un controle quotidien.
L’indicateur de colmatage restera
vert tant que le filtre est bon &
l'usage. Quand I'indicateur
deviendra rouge I'élément devra
étre changé.

Quand on change les éléments,
nettoyer lintérieur des car-
touches afin d'obtenir un joint
parfait.

Inspecter toutes les durits et les
brides du cbOte 'air propre’.
Toutes anomalies devraient étre
immediatemeant rectifides
comme toute négligence dans
cette partie entrainerait une

10. LUFTFILTERELEMENTE

Luftfilterelemente tiglich kon-
troltieren und immer darauf
achten, dall sie in Ordnung sind.
Wenn der Kompressor und der
Motor gegen Schmutz und
Staub geschiitzt werden salien,
missen die Luftfifterelement
regelmiBig  erneuert/gewartet
werden.

Bei Maodellen mit Verschmut-
zungsanzeiger steht die Anzeige
normatl im grinen Feld und zeigt
die Betriebsbereitschaft des
Filters an. Wenn die Anzeige im
roten Feld steht und der Kom-
pressor unter Vollast arbeitet,
das Filterelement wie folgt
reinigen oder wechseln:

Wenn @in Filteralement sofort
wiedervervwendet werden muli,
wie folgt vorgehen:

Element gegen die normale”
Stromungsrichtung  mit  Luft
durchblasen. Dise auf- und
abwirtsbewegen, wihrend das
Element gedreht wird. Diise
‘nicht niher als 25,4 mm an das
Element heranbringen.

ACHTUNG : Damit das Filter-
elerment nicht beschidigt wird,
mit hichstens 6.9 Bar arbaiten.
Diesa, Art der Reinigung wird
dann empfohlen, wenn das Ele-
ment sofort wiederverwendet
werden soll. Gewaschene
Efemente vor dem Wiedereinbau
griindlich trocknen. :

9. BATTERIA

Mantenere i contatti e i morsetti
puliti e leggermente ingrassati
per evitare corrosione. Mantenere
il corretto livello dell’ elettrolite. .
Le regette di fissapgio devono
essere sufficientemente strette
per evitare spostamenti della
batteria.

ATTENZIONE : Staccare ssmpre
i cavi prime di procedere a
qualsiasi manutenzione o
riparazione.

10. FILTRI ARIA

Fli elementi filtranti devono
essere controliati giornaimente.

L.'indicatore d’ingoirgo indica un
filtroin buone condizioni tramite
it color verde. Se il medesimo
indicatore presenta il color rosso
vuol dire che I'elemento dev'
essereg sostituito.

Quando si  scambiano gl
elementi, & necessario oulire
l'interno della scatola filtro per
continuare ad avere una tenuta
perfetta.

Tutti i tubi flessibili e fascette
stringitubo  dalla parte ‘aria
pulita™ vanno esaminate attenta-
mente rettificando subito un
qualsiasi difetto. Se non si segue
quest’ avvertenza si corre it
rischio d.avere dei guasti
prematuri sul motore o nel
sistemna ad aria compressa.

Para asegurarse que los inter-
ruptores estén funcionando bien
controlelos cada tres meses.

Una vez al afio se debe controlar
el funcionamiento del interrup-
torftemperatura. Saquelo de la
unidad y pdngalo en un bailo
de aceite caliente.

€l interruptor de presibn de
aceite deberi§ funcionar a 1 bar,
el interruptor de temperatura
del compresor deberié funcionar
a 1209¢C.

9. BATERIA

Mantenga los terminales y las
pinzas. de los cables limpios vy
ligeramente cubiertos de gras
para asi prevenir la formacién
de corrosién. Mantenga el nivel
comecto  electrolito en  los
elementos. Las grampas deben
estar bien apretados para evitar
el movimiento de la bateria.

ADVERTENCIA : Sismpre hay
que desconectar los cables de la
bateria antes de hacer cusiquier

' trabajo de servicio ¢ manteni-

miento,

10. ELEMENTOS DEL
FILTRO DE AIRE

Se debe examinar los elementos

-del filtro de aire todos los dias.

Si la sefal del indicador de
restriccion es verde el filtro es
servible. Cuando 1a sefial es roja
se debe cambiar el elemento,

orwladt b S S by s
T PSR

Bl & lalt SRS fuail [
i gl Bl Jlest gL ptal

bl Sk ol Y

L‘:i‘ .;.'Lu_l'-/..- ‘_Al;.c- ..-“”""’ —%
Loy
Mo A2l e i e
Ud ol gy boe (SUy L Geal)
Ll ki pnnd

PURTY R R T
S de e Jeanll Lt
Ll

WGP A AT O,
Ol L Al il s
P NIRRT iy P TP
S s e e AL s}

Uaddudmall i ohay ey

. ia_:{.'—'" izl ;' L‘l‘.v-u-u

Lol Sl Y oolel - s
’..a.'..a.“ I —E C'_:‘;JI ,-ﬂ.-lJ
LY

nL?EL_ ‘..a.'-.-." - L]a_,al.-.n.o olon t\:-;:
o éaLqu daal aal Sl
Saicy WA, el 4l
L ASU L g K8 adl
oy W o aall o dailall
o 3N e (e YOLL) bdly
L a3 3,0

LI L
et gl his talae gl
S O [ e A T
ey meany b VLAY

«3

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lipualt

of 100 psig (6.9 Bar). Com-
pressed alr cleaning is recom-
mended whenever an element
must be reused immediately.

11 COOLING FAN DRIVE

Periodically check that the fan
mounting bolt in the fan hub
has not loosened. If, for any
reason it becomes necessary to
remave the fan or to retighten
the fan mounting bolt, apply a
good grade of commercially
available thread-tocking com-
pound to the bolt threads
and torque the bolt to 18 lbs,
ft. {24Nm}. Fan belt should be
checked regutarly for wear.

12 COMPRESSOR OIL
COOLER

When grease, oil and dirt accu-
mulate on the exterior surfaces
of the oil cooler, its efficiency is
impaired, Each month it is
recommended that the oil cooler
be cleaned by directing com-
pressed air carrying, if possible,
a non-flanmable safety solvent
through the core of the oil
cooler. This should remove the
sccumulation of grease, oil and
dirt from the exterior of the oil
cooler cora so that the entire
cooling area can transmit the
heat of the lubricating and cool-
ing oil 10 the sir stream,

13 HOSES

. Every 500 hours of operation it
is necessary to inspect all of the

défaillance prématurée du
moteur ou une défaillance du
terminal d’air.

S’assurer que toutes les brides et
joints sont bian serrés et qu'iln'y
a pas de fuite dans le conduit.
Dans te cas ol un élément de
filtre dewrait étre  réutilisé
immédiatement, son entretien
devrait étre exécuté de la fagon
suivant :

Diriger I'air comprimé 3 travers
rélément dans la direction
opposée 3 calle que suit norma-
lement le circuit d'air § travers
Vélément. Bouger la 1uyére de
haut en bas, tout en faisant
tourner I'élément. Tenir la
tuydre 3 environ 254 mm.

ATTENTION
d'endommager V'élément, Ila
pression d'air ne doit jamis
excéder 6,9 bars {100 psig.

Afin d’evitsr

Le nettoyage & I'air comprimé
est recommandd dans tous jes
cas ol un élément doit &tre
réutilisé  immediatement. Un
immédiatemant. Un élément lavé
doit é&tre séché soigneusement
avant son emploi.

COMMANDE DU
VENTILATEUR DE
REFROIDISSEMENT

Vérifier pérnodiquement que
le boulon de motage du ventil-
ateur dans le moyeu du ventil-
ateur ne s'est pas désserréd. Si,
pour quelque raison que ce soit,
il s'avére nécessaire d’bter le
ventilateur ou de vesserrer le

ANMERKUNG : Es wird
sofortiger Einbau eines neuen
Elements empfohlen, damit der
Kompressor  moglichst  bald
wieder in Betrieb gehen kann. In
der Zwischenzeit das alte
Etement reinigen, trocknen und
tir spater aufbewahren.

Verschmutzungsanzeiger, falls
vorhanden, weider auf Grin ein-
stellen. Zu diesem Zweck auf
den Anzeiger oder Ausloger
dricken.

11 VENTILATORANTRIEB

RegelmaBig nachpriifen, ab sich
die Ventilator befestigungs-
schraube in der Nabe gelockert
hat. Wenn aus irgendeinem
Grund der Ausbau des Venti-
fators oder das Nachstellen der
Befestigungsschraube  erforder-
lich wird, Gewinda mit einern
guten handelsiiblichen Gewind-
earretiermittel behandeln und
die Schraube auf 18 [bs ft {24
Nm) anziehen. Ventilatorriemen

regelmaBig  auf  Verschleil

untersuchen.
KOMPRESSOROL -
KUHLER

Ansammlungsn wvon Fett, O
oder Schmutz an den AuBen-
ftachen des Bikiihlers
beeintrichtigen seine Leistung.
Jeden Monat mit Druckiuft und,
wenn  moglich, einem nicht-
feuergefahriichen Losungsmittel
durchblasen.

Dadurch werden Fert-, Ol- und
Schmutzansammlungen von der
Aulanseite des Obhlkiihlers em-

Se é possibile riutillizare 10 stesso
elemento  filtrante procedere
come segue: soffiare il filtro con
aria compressa dirigendo il getto
in senso opposto al normale
senso di aspirazione con movi-
mento rotarorio, avendo cura di
lasciare  almeno un  poltice
{254 mm} fra I'ugello e la carta
del filtro.

ATTENZIONE : Per evitare
danni al filtri non superare nat
una pressions di mandata di 100
psi (7,03 kglcmzl. Le pulizia ded
filtro con aris compressa é con-
sigliabile soto quando deve essers
immediatamente rimesso  in
servizio. Un elementc lavato
deve essere lasclato asclugare
opportunamente prima di assere
riutilizzato.

Se il motocompressore  deve
esser subito rimesso in servizio,
si raccomanda di usare un filtro
nuovo. Si pud cosi soffiare e
lavare il vecchioc immagazzinan-
dolo per essere usato di nuovo
come ricambio.

Se esiste, ripristinare anche
I'indicatare di efficienza
premendo  sui  fondo finché
riappare i! verde,

VENTOLA DI
RAFFREDDAMENTO

E necessario controllare periodi-
camente che il bullone di
montaggio della centola non si
sia svitato. Se per qualsiasi
motivo bisogna smontate la
ventola oppure stringere di
nuovo I'apposito  bullone di

una’ pulgada

Al momento de cambiar el
elemento limpie el interior del
filtro para asi conservar un sello
perfecto.

Revise todas las mangueras y
grampas en el lado del "aire
limpio™. Corrija cualquier
defecto de inmediato : en ésta
area el descuido resultara en una
averid prematura del motor o
del compresor,

En caso de que un elemento del
filtro tuviera que volver a usarse
de inmediato, el mantenimiento

_del elemento serd como sigure :

Pase aire comprimido por el
elemento en el sentido contrario
al del flujo normal. Mover la
boquitla de arriba a abajo,

_ haciendo girar el elemento al

mismo tiempo. Aseglrese que la
boquilla no legue a menos de
{264 mm) del
papei plegado.

ADVERTENCIA : Para ovitar
dafios al elemento del filtro,
nunca llegue a una presibn mis
alta de 100 psi (6.9 Bar). Se
recomienda la limpieza con aire
comprimido cuando s necesario
ol reuso inmediste de un
efemento. lavado tiens que estar
campistamente seco antes del
re-uso.

NOTA : Se recomienda encare-
cidamente que un elemento
nuevo sea empleado tan pronto
sea posible para asegurar el fun-
cionamiento continuo de la
unidad. De esta manera el

g |5 byt oy dhuly
gy P paall plasea Blel
1*:?&:5554’_\5“'"“’.#
' i Bl 3

MR RPN

e i) Ralare 1S e cats]
oyl g A it e O
R LG LPRRF N R CPR
ey AV g5l OIS o Y
Clop M b s By plo
LheSI LS Bl e amy as
Lol L il eyt Yl
Sl Sl fo il (S,
VA el J 1 o5
R I (NI f SY SR
gl o L By M Je b
R
hilall =y 2w

sl e il ey Lok
NI ;,,_.,.L_A-r N
R
Drde bz gy o
PRV NN @ N
C s e e e JaW LG
RN PR R TR - o D‘,
S T e el i
Ay R seald o e
it e ipl LS
et s JL AL a4
r,l,l,i.!

“lo ore 1S 4 oAl
" :
P L)h.!- ::J‘ das L""‘"'.

4

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lialt

14

intake lines to and from the aiv
cleaners, and all of the flexible
hoses used far air lines, oil lines
and fuel lines,

All components of the engine
oooling air intake system should
ba chacked periodically to keep
the engine at peak efficiency.

FUEL TANK

The fuel tank should be filled
daily or ewery eight hours. To
prevent condensation in the fuel
tank it is advisable to top up
after compressor is shutdown or
at the end of each working day.
Every six months the drain plug
should be removed from the
tank draining any. sediment or
accumulated condensate.

boulon de montage du ventil-
ateur, endurire d’un produit de
verrouillage de pas de bonne
qualité, les filets du boulon et
appliquer un couple de torsion
de 18 livres pied {24Nm}. La
courroie du ventilateur dewrait
&ro inspectée régulitement afin
de controler son usure.

REFRIGERANT D'HUILE DU
COMPRESSEUR

Lorsque les corps gras et
polluants calmatent les surfaces
externes du réfrigdrant d'huile,
le rendement de ce dernier est
réduit. N est recommandé de
procéder tous les mois au
nettoyage du réfrigérant d'huile,
pour cefa on utilise un jet d'air
comprimé véhiculant, si possible,
un solvant de sécurité ininflam-
mable, par le radiateur du
réfrigrant d’huite. De cette
maniére, on nettoie les corps
gras et polluants de l'extérieur
du radiateur de sorte que
'antiére surface d'échange soit
en mesure de dissiper au flux
I'air 1a chateur véhiculée par
Fhuile de graissage-refroidisse-
ment.

FLEXIBLES

Toutes les 500 h de fonctionne-
ment il est nécessaire de con-
tréler chaque conduit d'arrivée
et de sortie d'air des filtres, et
tous les raccords souples dair,
d,huile et de gazole.

Tous les composants du disposi-
tif d’admission d'air de refroidis-
sement du moteur doivent faire
I'objet d'un contrdle périodique

fernt, so daR die gesamte Kihl-
flache zur ibertragung der
Warme des Schmier- und Kiihldls
auf den Luftstrom verfiigbar ist.

Im Fall von die Kihlleistung
beeintrachtigenden  Schlamm.
oder Lackansammiungen im
Okihler 1ritt die Luft mit hoher
Temperatur aus, wodurch der
Kompressor automatisch  ab-
gestellt wird. Zur Behebung
dieses Fehlers mull der Olkiihler
ausgebaut und mit einem vom
Hersteller empfohlenen Mittel
gereinigt werden. MNur gute,
uverlissige Reinigungsmittel
verwenden, da Konzentration
und chemische Zusammenset-
tung oft sehr verschieden sind.
Nach der Reinigung muRl der
Oikiihler vor dem Wiedereinbau
durchgespiilt werden.

SCHLAUCHE

Alie 500 Betriebsstunden missen
alle Luftfilterieitungen und alle
in den Luft-, O und Kraftstoff-
leitungen Zum Einsatz
kommenden Schiduche iiberpriift
werden. '

Oa Kompressor und Motor
elastisch gelagert, die Luftfitter
jedoch starr befestigt sind, sind
flexible  Verbindungen eine
unerlallliche Voraussetzung.

Zum Schutz gegen Luftausiritt
missen alle Gummiverbindungan
und die Schraubschellen der

‘Schiduche absolut fest sitzen.

RegelmiBige Untersuchung
dieser Verbindungen auf Ver-.
schleiR ist daher unerldBlich,

montaggio, si consiglia dappli-
care sul filetto del bullone uno
dei normali composti blocca-
vite prima d'applicare al bullone
una coppia di 24 Nm. La cinghia

dells ventala di raffreddamento -

dev'essera esaminata ad inter-
valli regolari per rilevarne
I'eventuale usura,

RADIATORE OLIO
COMPRESSORE

Se sulle superfici radianti esterne
del radiatore si accumula grasso,
olic o polvere, l1a sua efficacia
diminuisca. Ogni mese, guindi,
1a superficie radiante deve essere
pulita con aria compressa
mescolata se possibile, ad un
solvente  non  inflammabile,
spruzzati attraverso le -alette di
raffreddamento, Rimuovendo,
cosi, il grasso, I'olio fa polvere,
I'area della superficie radiante
aumenta, aumentando con-
temporaneamente la capacitd di
raffreddamento.

TUBAZIONI

Ogri 500 ore di funzionamento
& necessaric controflare le
tubazioni aria che arrivano e
partono dai fittri, le tubazioni
flessibili dell’ aria, defl’ olio e
della nafta.

Tutti i componenti del sistema
di filtraggio e di raffreddamento
devono essere controllati
periodicamente per mantenere il
motore in perfetta efficienza.

elemento primero se puede lavar
u guardar comeo reemplazo en el
futuro.

Si existe, wvuelz a poner el
indicador de limpieza en Ia
pasicidn verde. Para hacer esto
apriete la parte superior de!
indicador.

MOTOR DEL VENTH.ADOR

Verificar periodicamente que el
perno de fijacibn del cubo del
ventilador no sa haya soltado.
Si, por cua'quira razbn sea nec-
esario sacar el ventilador o re-
afetar el perno de fijacion,
aplicar una grasa de calidad
comercial para sellade de ros
cas a los pasos de la rosca y
apretar ¢l perno a un par torsor
de 18 libras/pie (24Nm). Se
debe examinar la correa del
ventilador con regularided para
ver si muestra sefios de deter-
ioro.

REFRIGERADOR DEL
ACEITE DEL COMPRESOR

La eficacia del refrigeragor de
aceite baja cuando grasa, aceite
y suciedad se acumulan en la
superficie exterior, Se
recomignda que cada mes el
refrigerador sea limpiado por
aire comprimido que lleva, si es
posible, un solvente ininflam-

able por el centro del
refrigerador,
MANGUERAS

Cada- 500 horas de trabajo es

—_a \.@._JL- ¢"J| —Adh. o

oY et U bk
Cagily ity 4 clydl

Sletal aide; c‘;.:_-?‘ PULIINTTH Wy
s PHH PR LT .'jfnil el
- PPy PARN PSR RY
R

vlS _-i (Y JJJ_,—” s ‘J‘" —t
Shes deassa ady ol Gl

Pl e o o

Aoy a2 e ey el sybyll
Bale Gl Relall L Gl
. J—A& f)_g

L O e
NE —)

e 653 b

S e Bl G g

)

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Liteal

pour permatire auv moteaur de
fonctionner a rendement
maximum.

RESERVOIR DE GAZOLE

Le plein se fait tous les jours ou
toutes les 8 h. Pour éviter toute
présence d'eaux de condensation
dans lg réservoir de gazole, il
est conseillé de faire le plein
aussitdt aprés 'arrét du compres-
seur ou & Ia fin de chaque
journée de travail. Tous les 6
mais, déposer le bouchon de
vidange du réservoir en vue
d’evacuer les sédiments et eaux
de condensation.

wenn sich die regelmilige War-
tung der Luftfilter auch lohnen
soll. Das Eindringen staubiger
Luft in die Brennkammer des
Motars oder in den Kompressor
filhrt zu unvermeidlichem friih-
zeitigem Motor - und
Kompressor-Varschleill.

Alle Kihituftansaugkanile regel-
miBig  kontrollieren, um die
Spitzenleistung des  Motors

" sicherzustetlen.

KRAFTSTOFFTANK

Jeden tag oder alle acht Stunden
auftanken. Um Kondensation
im  Tank Zu  vermeiden,
empfiehit sich das Auffillen
nach Abstellen des Kompressars
oder am Ende des Arbeitstages.
Alles sechs Monate die Ablail-
schraube abnehmen und
Ablagerungen oder Kondensatan-
sammlungen ablaufen lassen.

ACHTUNG : Der Kraftstofttank
soflte nie ganz leer gefahren
werden, da sonst Einspritz-
pumpe, Leitungen und Filter
entliftet werden milssen.

Entlifftungsanweisungen  nach
Angabe des Motorherstellers der
Motaorbetreibsanleitung entneh-
men. ‘
Nach  Wartungsarbeiten, in
welchen die Kraftstoffleitung
zerlegt wird, mu@ die Anlage
ebenfalls vor Antassen des
Motors entliiftet werden.

SERBATOIO NAFTA

It serbatoio deve essere riempito
tutti i giorni © ogni 8 ore. Per
evitare fenomeni di condensa &
preferibile procedere al riforni-
mento a freddo o ala fine della
giornata lavorativa. Ogni 6 mesi,
svitare it tappo di spurge per il
drenaggio di sedimenti o di
condensa che potrebbe essersi
accumulata.

ATTENZIONE i1 serbatoio
non deve rimanere vuoto,
altrimenti, si dovid procedere
allo spurgo dell’ aria aspirata. Le
istruzioni per eseguire guesta
operazione sono spiegate
dettaglintamente nel manuale di
usc @ manutenzione del motore
fornito con la macchina. Bisogna
ricordarsi di spurgara il circuito
anche se sil sostituiscono Je
tubazioni della nafta o dopo il
drenaggio del serbatoio.

necesario examinar todos los
tubos de admisidn que entran a
y salen de los limpiadores de
aire, y también todas las
mangueras flexibles usadas para
aire, aceite y combustible.

Et diseflo de estas unidades
requsiere que el motor v el com-
presor sean montados elastica
mente, en combinacién con
filtros de aire rigidos, vy
conexiones flexibles entre las
partes son absolutamente
imprescindibles. )

. Es también necesario gue no

haiga escape de aire alguno y para
este fin asegurese que todas las
juntas de caucho y las grampas
tipo tornillo de las mangueras
estan firmemente apretadas. Una
inspeccidn regular de estas
conexiones es necesanio para
evitar desgastes o roturas ademas
de un mantenimiento continuo
de los filtros de aire. La intro-
duccidn de aire cargado de
polve 0 una mala filtracion en
la entrada pueden originar sin
duda alguna el  despaste
premature  del motor y del
compresor,

Todos los componentes del
sistema de entrada de aire de
refrigeracién del motor debersn
ser verificados periodicamente
con el fin de mantener en el
motor su maxime rendimiento.

TANQUE DE COMBUSTIBLE
Se debe llenar el tanque de

combustible todos los dias ©
cada ocho horas. Para evitar que

.6

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lial!

se formen condensaciones esto
se debe hacer despues de la
parada del! compresor ¢ al final
de la jornada de trabajo. Habra
que quitar, cada seis meses, el
tapon de drenaje del tanque para
limpiarlo de todo sedimento y
de los sedimentos o conden-
saciones acumulados.

ADVERTENCIA : Se debe tener
un cuidado absoluto con el
objeto de evitar que e tanque
de combustible e saque. Pero
en caso contrario serd necesario
purgar el aire de (a bomba de
inyeccion, el filtro det com-
bustible y tas tuberfas de
inyeccion. Instrucciones pare
purgar el aire s8 encuentran en
sl Manus! de Instruccién del
Motor. También, cualquier man-
tenimiento gue nocesita la des.
conexién de tuberias de com-
bustible o drenaje de tanques
requiers la purga del aire del
sistema antes de poner en
marcha el motor.

o/

INGERSOLL-RAND




ISTRUZIONI PER LA TARA- REGULACION DEL phize Jawi chades

REGULATOR ADNUSTING REGLAGE DU REGULATEUR  DAUCK- UNDDREHZAHL—  i5apEL REGOLATORE DI REGULADOR DEPRESIONY o s
INSTRUCTIONS DE VITESSE EY DE F PRESSIONE E D) VELOCITA’ DE VELOCIDAD LYo g ol AVe )

[

5 .0 " INGERSOLLRAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHL-
REGLER

ISTRUZIONI PER LA TARA-
TURA DEL REGOLATORE DI

PRESSIONE E DI VELOCITA’

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD -

i pdly Liaall
Yoo ylg \AVO )

ADJUSTING INSTRUCTIONS

Normally regulation requires no
adjusting, but if proper adjust-
ment is lost, proceed as follows:

BEFORE STARTING UNIT:

1 Inspect throttle arm (A}
on engine governor to see
that it is resting against
full speed step (B} on
governor.

2 Adjust lock nut {C} on
throttle spring rod (D} to
fully relieve tension on
two compression springs
(E).

3 Remove cover (F) on
regulator valve (G} to
expose adjustment screw
{H). Loosen lock nut (J)
on adjustment screw {(H}
and turn screw counter-
clockwise until no tension
is felt on screw. Now turn
screw clockwise one full
turn.

AFTER STARTING UNIT:

4  Allow unit to warm up,
then push start-run valve.

5 Open and adjust service
valve on outside of unit to

obtain 100 psi (6.9 bar)

on  discharge  pressure
gauge.
NOTE : If a pressure of

100 psi { 6,9 bar) cannot
he maintained with engine

REGLAGE

Normalament, la régulation ne
demande aucun réglage, mais si
cela était nécessaire, procéder
comme suit :

AVANT DE DEMARRER

1 Examiner le levier A du
régulateur moteur pour
voir s'il est en appui
contre la butée da pleine
vitesse B.

2 Régler I'écrou C sur la tige
D du ressort pour reldcher
la pression sur les deux
ressorts de compression E.

3 Enlever le chapeau F du
détendeur G du régulateur
pour découvrir fa vis de
réglage H. Desserrer le
contre-écrou J et tourner
la vis H en sens anti-
horaire jusqu'd ne plus
santir d’effort sur cette vis.
Revisser la vis d'un tour.

APRES DEMARRAGE

4 Laisser chauffer le groupe,
puis appuyer sur le bouton
de la vanne 2 woies.

§  Quvrir la vanne de service
__Jjuste _assez pour obtenir
6.89 bars au manoméire.

REMARQUE : S'it est
impossible d'avoir une pres-
sion de 6,89 bars quand le
moteur est & sa vitesse

EINSTELLUNG

Normalerweise ist der Regler
wartungsfrei. Falls jedoch eine
Nachstellung erforderlich wird,
wie folgt vorgehen :

VOR DEM START :

1. Uberpriifen Sie, ob das
Reglergestinge {A) fest am
Anschtag {B) anliegt.

2. Lésen Sie die Mutter (C)
der Gewindestange {D}, bis
beide Federn {E) entlastet
sind.

3. Entfernen Sie die Kappe
(F) des Reglerventils (G).
Lésen Sie die Konter-
mutter (J) der Einstell-
schravbe (H) und drehen
Sie die Schraube {H) links-
herum, bis kein Druck
mehr auftritt. Dann drehen
Sie die Schraube eine volle
Umdrehung rechtsherum.

KOMPRESSOR STARTEN :

4. Lassen Sie die Maschine
warmlaufen und driicken
dann das Start-Betrieb-
Ventil.

5. Offnen Sie die Austiitts-
ventile. Der Druck am
Manometer muss 7 bar
anzeigen.

ANMERKUNG : Wenn der

ISTRUZIONI PER LA
TARATURA

MNormalmente il regolatore non
richiede taratura. Se la taratura
originale  risultasse  alterata
procedere come segue :

Prima di mettere in moto

1 Controllare che la leva
(A) del tirante comando
motore appoggi contro i
fondocorsa (B} del
regolatore.

2 Svitare il dado (C) del

tirante (D)} fino a scaricare
completamentele molle{E).

3  Togliere la protezione (F)
del regotatore {G). Allen-
tare il controdado {J)
della vite di regolazione
{H} — Svitare la vite (H)
fino a che la tensione cessa
avvitarla di un giro.

Con macchina in moto

4  Farla riscaldare e premeare
il pulsante defla valvola a
due vie.

5 Aprire parzialmente i
, rubinetti di servizio per
) stabilizzare la pressione di
' mandata su 100 psi {7.03
I Kgrem?).

Se la pressione di mandata
non rimane fissa su 100 psi
{7.03 Kgfem?) con motore
a pieni giri {leva A sul
fondocorsa B} awvitare la
vite (H) ftinche la leva

INSTRUCCIONES DE
REGULACION

Normalmente la regulacion no
exige ninguna manipulacion, pero
si esto fuera necesario, proceder
segun se indica a continuacién:

ANTES DE ARRANCAR LA
UNIDAD:

1 Verificar que la palanca (A)
esta apoyada contra o
soporte  (B) de plena
velocidad sobre el
gobemador.

2 Regular la tuerca de blogqueo
{C) del véstago (D) para
aliviar totalmente la tension
de fos dos muefles de
compresion (E).

3 AQuitar la tapa (F} del
regulador (G} para descubrir
el tomillo de regulacion (HI.
Aflojar la contratuerca (J} y
girar el tomnillo (H) en sentido
contrario a las agujas def reloj
hasta que no se note tension
en et tomillo. En roscar de

nuevo el tormillo con una

vueita completa.

DESPUES DEL ARRANGUE
DE LA UNIDAD

4 Dejor que la unidad se
caliente, después pulsar e
botén de la véivula de 2 vias.

5 Abrir la vilvula de servicio
hasta que se cbtengan 100
psi (69 bars) en el

et A
«L}i.:...:‘__;l‘;:br.h_J_"'h_._iJa.a_ &Y
b gt Jeand! 01 Sl § Sy

Qb Sl

D il T ey |

(1) G g lalt g3 it
Bl 8,0l Je
Lo e e b i ciS
Al o S ATy ALASH

5 () = T pes Jie - ¥
() ST pleaalt ol ab
G oe il s
+ (5D Blaayt

rL.a oF v ety dladdl f_}—“- Y
ol s 2SS () ol
Uyeo 51 (51 Il
Jebrdlylen o (sl M
At ol 3 (B ol
las W1 S LAl
de s p Y e Lol
J:] oYy . TR | Yy U
e 3 AL I

TV PPTON IR |
Didolt LAt edy dey
tloo @idh b ¢ piniamgipa 8
Ol Jasd e,
EJLs;,.J.xp,a..d.lrL_,c:u_ o
bis iz o J geamld iy

@}11,_,,;143_1,)\..
b e e (UL AY

- A
Uil S o5 13)  LdimDe
J e i b e
(et 1A% o l eyl

9.1

INGERSOLL-RAND




- o

SPEED AND PRESSURE ISTRUZIONI PER LA TARA- REGULACION DEL F‘E“_J*J““ =

REGULATOR ADJUSTING gg%ﬁ:g:sg'éfgg‘;;‘égﬂm ::gf:; UND DREHZAHL~ TURA DEL REGOLATORE DI REGULADOR OE PRESION Y i pully ailt

INSTRUCTIONS . PRESSIONE E DY VELOCITA' DE VELOCIDAD Yor wlig Ve
at full load speed (throttle maxi (levier de régulateur Druck bei Voltastdrehzahl comincia a scostarsi dal manometro de impulsién, Jj PR SPPR PR P

arm (A} against stop (B)},
adjust regulator screw (H)
clockwise until throttle

A contre sa butée B), agir
sur la vis H en sens horaire
jusqu'd ce que le levier A

des Motors nicht 7 bar
erreicht  {Reglergestinge
{A) liegt an Anschiag (B)

fondocorsa.

NOTA: Si fuera imposible
tener una presion de 100 psi

() (- plealt 155y JolSCH
el Jraats o (1) all e

arm (A) just comes off soit prét A décoller de la an|, drehen Sie die Einstell- 6  Tarare a vite (H) finchd la {6,9 bars) cuando el motor K#r.l"l{'(iﬂ) prla-edd %-‘rf“
stop (B). butée B, schraube (H) fechtsherum‘ feva {A) comincia a estd a su velockiad mixima t!)" Ay dl ¢ el H’JL"‘
bis der Reglerarm (A} scostarsi dal fondocorsa (palanca(a}oomralsopo_rte CJL"- 4 iy (6‘) JU-I‘-L..AII
Ascertain dthat pr?:)s;re is 6 S'assurer que la pression g:re_:_ie den Anschlag (B} (B) controllando che la :g’) ), atl:mar(idmbdr:lglsmm!lb - () Sall
;n;lr;tange ) ath d_pst est maintenue A 6,89 bars, ruhrt. pressione si mantenga 5 delfeilw'sm ouela agl:‘j:: hoaall Jo Lbilalt e sl
requlator serow (H) el puis agir sur la vis de 100 psi (7.03 Kg/em?) del m;c::nhasmie"m43i desggga e e e
Sguator Screw untl réglage H jusqu'a ce que le 6. Wenn der Druck 7 bar . . . ) Vo o .
throttle arm (A) just . . " Avvitando ta vite {H) si del soporte (B). st Jae (e tAY
comes off stop (B) levier A soit prét & décol- erreicht hat und der pubd raggiungere i pieni giri Ty o (51 F’“‘U iy
ler de la butée B. Reglerarm (A} den e la massima pressione. 6 Asegurarse dequela presi¢ Sl (sly s L-‘-“ 13
NOTE : Adjusting regulator Anschlag (B) beriihre, jus- se mantiene a 100 psi (6,9 . f & .
screw clockwise will raise REMARQUE : Resserver |a tieren Sie die Einstell- 7  Chiudendo i rubinetti di bars), después actuar sobre () 2ttt
tull speed pressure. ;lrsa:-:o:our augmenter la schraube (A). servizi:)nil‘:notore scende a! el tomillo de reglaje (H} hasta T W gy WP T P
’ i . minimo. Allentare il dado que fa palanca {A) P PR SO W TP T
Explanations to Ref. No, dAi:‘MEH':Eli}:'sgll's:\:::SbSel: {K) & ruotare lo stelo (M} ligeramentte se separe del b Al bt b ol e dsl
REPERES : dei cilindro (L)} per portare soporte {B}. p it
®= Distance (2.375" or “’ﬁ'.‘.‘h‘:'e.“":"  er d':“e"- it minimo a 1400 giri/min. ‘ e
60.3 mm). ®=_ Distance pour (60,3 mm) :: "’w t‘“’d :’ hl"‘c und Se cid risultasse impos- NOTA: Al Girar a derechas et iy Laid s Gl
A ; ¢ Motordrenzanl. sibile, allentare i bulloni t(I)mﬂlo del regulador se FEN ISP | I P
= Ajr - = i “ai P g : presié TR , I
a,ato,.p/:::s: e from sep @ P;e_slor.'l s: ur:at::?ant du . Schliessen Sie die Austritts- ?;l,féss‘ag.g:!o ddei supportf: &B&m n a plena G s £ (SR 0y
- raservoir $€pa ventile, Die Motordrehzahl supp:rtzl indro e ruotare | ' ¢l el it Je (5)
= 2-way start/run valve. ,®= Vanne 2 vaies de démarrage ts_;lir:,ktd?: flt:z:ﬁl;:::eto(s;? Stringere i bulloni e Explicaciones a Ref. No.: 1) bl Llpht Sl )::j
. . - '_‘.e.):“_l_“iﬁ | ns
= Engine governor. am Luftzylinder (L) und regola're} di n.'rovo (s'e'ne ) . " . __J .. e
@- Régulateur moteur verdrehen die Kolbenstange cesstarrl'g | ’“ rl;tMn;rno 1 = Distancia (23757 6 cAaddh g s Ve )
= |nlet unloader. {M), bis die Motorleertauf- ruota o.':; ; e{il - 60,3 mm). 13
@= Volet papillon drehzahl 1400  1/min. stringere it dado {1¢). , Presion do ai o e
; . erreicht. Wenn die Leer- . . . = Presion de aire desde e guad) S22 I L
CI.tI::se Isemoe valve {engine . laufdrehzahl nicht einge- 8 Strl:ger:a |ldf:|ado C) fmlo calderin-separador. G Sl Syl Dy
v:u slow to |d||=.a|< speed?. 7 Fermer la vanne c!e service stellt werden kann, I5sen a che ?0' |stanlza tra la 3 e Vaivulde2vi et A £ ¢ s
oII_Jsgn lﬂt:‘, nutd{ ) on aw lle moteur revient au Sie die  Befestigungs- gla:'stra i e“’? p'.“tqu - / w:;a 233 0 (O] LY s
cvlfnd:r hﬂ; rotate air ralenti). Desserrer .|e schrauben der Ha!terung ele ;\:;)759” 603 risu ;I arranque/ matr v - -- 1
c;.mt ‘rdl ha d ‘M,M(;g contre-éerou K sur le vérin {N} und verdrehen die essere <. -3 mm}. 4 - Gobemador del mot T j : i > LS N
adjust idle spee to L _et tourner la tige du Halterung soweit wir not- o R i = obernador del motor. . {Ju(-])-)_Ll Dl yhaa L-l!',‘
rem. If 'SlI" un.abla to vérin  pour amener le wendig. Verschieben Sie ipetere se necessario le » bl Hid; () el
obtain desired engine rpm, régime da ralenti & 1400 den Zylinder (L) soweit in operazioni 5 e 6. 5 = Véhulade admisi6n . Getai O g0
L:f?::;erb;:zn:?:: ‘bracket ‘mumﬂ?;?m&- uf'"' o Richtung des Anschlages 10 Per la regolazione del 7 Cemarlavalvuladesaniciolel
impossibie  d'outenir  ce {8), bis die gewiinschte . A . ) Ty sl .
(N} and rotate bracket as régime,  desserrer  les Motordrehzahl erreicht ist massimo dei giri ruotare il motor se pondrd en b ly otdll o8l A (Sl
required. Moving  air boulons fixant te support : collare (R} all * estremitd velocidad devacio). Aflojarla b o5 1) e Jas

5.2

INGERSOLL-RAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
OE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHL—
REGLER

ISTRUZIONI PER LA TARA-

TURA DEL REGOLATORE DI
PRESSIONE!E DI VELOCITA'

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

i e ek
ie plly hiall
Yo. &4,&5’ o Ve )

10

cylinder (L} toward stop
{B} increased id'e speed.

Tighten mounting bolts
and finely adjust speed (if
required) using air cylinder
shaft {M] then tighten jam
nut {K).

Adjust jam nut (C) on
throttle spring rod {D)
until distance between
spring mount {P} and rod
guide (Q) is 2.375" {60.3
mm).

Repeat steps 5 and 6 if
necessary.

Limit full load engine
speed {check General Data)
by adjusting set collar (R}
on the end of the throttle
spring rod.

10

de vérin N, et bouger le

support dans le sens sou-
haité. .

En poussant le vérin vers la
butée B, on augmente le
régime de ralenti. Resser-
rer les boulons du support
de vérin, et régler finement
la vitesse (si nécessaire) en
tournant la tige de vérin
M, puis bloquer la contre-
écrou K.

Régler I'écrou C sur la tige
D du ressort pour que la
distance entre la rondslle
P et la guide Q soit de
60,3 mm.

Répéter les étapes 5 et 6 si
nécessaire.

b
Limiter la vitesse maxi du
moteur A pleine charge
{vair les caractéristiques)
en agissant sur la bague R
& Fextrémité de la tige du
ressort.

©10.

Schrauben Sie die Hal-
terung fest und stellen,
falls notwendig, die Kol-
benstange (M} nach, Ziehen
Sie die Kontermutter {K}
wieder fest.

Drehen Sie die Mutter {C},
bis der Abstand zwischen
Federsitz (D) und
Anschlag der Kolbenstange
{Q} 60 mm betragt.

Falls notwendig, wieder-
hoten Sie die Schritte wie
unter Punkt 5 und 6
beschrieben.

Die Vollastdrehzahl kann

durch justieren des
Anschlages (R) begrenzt
werden,

det  tirante
motore,

comando

contratuerca (K) del cilindro
neumético (L} y girar el eje del
cilindro (M) para regutar e
regimen del ralenti & 1400
mm. Si todavia fuera
imposible obtener esta
velocidad, afiojar los tomillos
que fijan el soporte (N) del
cilindro y mover el soporte en
el sentido deseado.
Empujando el cilindro (L}
hacia el soporte (B} se
aumenta el regimen de
ralentl.

Apretar los tomillos del
soporte del cilindro y regular
cuidadosaments la velocidad
(si es necesario) girando el eje
(M) de! cilindro bloqueando a
continuacidn ta contratuerca

K

10

Regular la tuerca (C) del
véstago del muelle (D) hasta
que la distancia entre el
soporte del muefle {P) y la
guia () sea 2,375" (60,3
mm).

Repetirlos pasos 5 y6sifuera
necesario.

Limitar la velocidad de plena
carga del motor  (ver
Caracteristicas)  actuando
sobre el anilc (R) en el
extremo del vastago del

muelle.

Lyl Gl Jlmtals (g 4
U_,‘...o At ‘.S’-l r.'i . (fl)sl,“
A5 M

e (o) = Uy Jie - A
(g2) G pleall ks b
sl (g Bl s 2
(55) il Jdas ()
.(H-l"‘,\')i..ﬂx",\""ﬁ
L FSE R T IR A
J..J-L,ﬂ‘._ulli_af.a.,..b.:frj-\-
oF (Rl llaall JaE) ol
O hall Byb Ji s 5 e
S il 5y e

o Gl pleaal
el
oy ¥, rvo)ldlua= )
(phe 10,7 ol
A § b b= Y
Ol ) Jeaih
JSﬁ_,.LJ!/&.A.‘—‘Jl;J{rL_.= ¥
. nalEW
Sallhls=

oSl dia g e 0

S5.3

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE . FEHLERSUCHE GUASTI LOCALIZACION DE oty Bl 5}1
AVERIAS
FAULT CAUSE REMEDY FAULT: CAUSE REMEDY

AIR DISCHARGE
CAPACITY TOO LOW

Engine Speed Too Slow

Biocked Air Cleaner

High Pressure Air Escaping

E x~essive Clearances in Air End

Check Air Cylinder
Check Engine Filters

Check Restriction Indicators

Replace Elements if Necessary

Check for Leaks

ENGINE SPEED
TOO LOW

Incorrect Setting to Throttle Arm

Blocked Fuel Filters

Blocked Air Filters

Faulty Regulator Valve

Check Setting of Throttle

Check Fuel Filter if Engine
Smokes

Check Air Filters

Check Regulation System

COMPRESSOR
OVERHEATS

Low Oif Level

Dirty or Blocked Qil Cooler

Wrong Grade of Qil

Defective Bypass Valve

Recirculation of Cooling Air

Faulty Temp. Shutdown

Top up Oil Levet
Check for Leaks

Ctean Qil Cooler Fins

Seek Advice of Qil Supplier
on Qil Grade

Check Operation of Element,
Replace if Necessary

Move Machine to a Position
1o Avoid Recircutation

Check Operation of Switch.
Replace if Necessary

OIL BLOWS BACK
INTO AIR FILTER

Faulty Unloader Valve

Check Free Operation of
Unloader Valves

OIL SEAL LEAKS

Improperly Fitted Seal

Replace Oif Seal

SAFETY VALVE BLOWS

Operating Pressure Too High
Regulator out of Adjustment

Faulty Regulator

Check Setting & Operation
of Regulator Valve Piping

EXCESSIVE OIL
CARRIED OVER TO
DISCHARGE AIR

Blocked Scavenge Line

Punctured Separator Element

Pressure in System Too Low

Check Scavenger Line, Drop
Tube & Orifice, Ctean &
Replace

Replace Separator Element
Check Min, Press, Valve or

Sonic Orifice. Recheck Min.
Press.

UNIT PREMATURELY
SHUTS DOWN

Fuel Starvation

Low Engine Oil Pressure

High Comp. Qil _Tempi

Switch Failura

Electrical Fault

Check Fuel Level & System

Check €ngine Qil Level &
Filters

Check Comp. Oil Level &
Bypass Valve. Check Fan
Drive

Test Switches

Test Electrical Circuits

EXCESSIVE
VIBRATION

Engine Speed Too Low

Check Throttle Operation.
Check Engine Fifters.
Recheck Engine Full Speed
and idle Speed

.0

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

@ Neoty JUb1 g £

FAUTE

CAUSE

REMEDE

FAUTE

CAUSE

REMEDE

DECHARGE D'AIR
CAPACITE TROP

Vitesse Moteur Trop Basse

Verifier Cylindre D' Air
Verifier Filtres du Moteur

VITESSE MOTEUR
TROP BASSE

Mauvais Reglage Bras Acceleration
Filtres Combustihle Bouches

Filtigs a Awr Bouches

Valve Regulateur Defectueuse

Varifier Reglage Acceleralion

WVerifier Filire Combustible

Si Moteur Fume Verilier
Filue a Air

Verifier Systeme de
Regulation

HUILE RETOURNE DANS
FILTRE A AIR

Valve de Dechargermant Defectueuse

S Assurer gque Valve de
Dechargement Marche
Librement

JOINT D'HUILE FUINT

Joim Mal Monie

Remplacer Jtoint

VALVE DE SECURITE
EST ACTIVEE

Pression D'Utilisation Trop Haute

Requlateur Mai Regle

Valve du Fiegulareur Defectueuss

Verifier Reglage et Bonne
Marche de ta Valve du
Regulateur t de la
Tuvyauterie

DECHARGE D'AIR

Element Separateur Creve

Pression du Systeme Trop Basse

BASSE
Filtre Air Bouche Verilier Indicateur de
Restriction
Remplacer Elements gu
Besoin
Fuite D'Air a Haute Pression Recharcher des Fuites
Jew Excessif au Terminal D' Air
COMPRESSEUR Niveaur D'Huile Trop Bas Ajouter Huile
SURCHAUFFE S'Assurer Qu’il N'y a Pas de
Fuite
fiefroidisseur 0'Huile Bouche Netioyer Ailette du
Aefroidisseur O'Huile
Huila de Mauvais Grade Recharcher L'Opinion du
Fournisseur D'Huite sur
le Grade de L'Huile
Valve de Derivation Defectueuse Varifier Fonctionnement de
L Element et Remplace
au Besoin
Racirculation de L'Ajr en Train Macer Machine dans une
de Refoidir Position qui Empeche
Recirculation
Controle de Fermeture de Veritier Fonctionnement du
Temperature Defectueux Controle, Remplacer st
Necessaire
EXCES D'HUILE VERS Circuit de Récupération Le Circuit de Récupération,

Tube Viseur et Orifice,
Nettoyer et Replacer

Remplacer Element
Separataur

Veritier Vatve Pression Min.
ou Orifice Sonique
Reverifier Pression
Minimum

VIBRATIONS
EXCESSIVES

Vitesss Moteur Trop Basse

Verilier Operanon
D' Acceleration, Verifier
Filtres Machine. Reverilier
Vitesse Maximum Machine
1 Ralenti

ENSEMBIE SE FERME
PREMATUREMENT

Mangue de Fuel

Pression Huile Moteur Basse

Temperature Huile Campresseur Haute

Defaillance Electrique

Verifier Niveaw du Fuel et
Systeme

Verifier Niveau D'Huile Dans

le Moteur et Filtres

Veritier Niveau D'Huile
Comp. E1 Valve di
Derivation. Verifier Marche
Ventilateur :

‘Tester tes Contacts

o1

INGERSOLL-RAND




IN DEN LUFTFILTER

des Ubsrdruckablassventils
iiberprifen

GLDICHTUNG UNDICHT

¢« Dichtung falsch angebracht

Oldichtung austauschen

TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE oty J.U-l S*
AVERIAS .
FEHLER URSACHE BESEITIGUNG FEHLER URSACHE BESEITIGUNG
LUFTAUSTRITTS - Zu gering Motorgeschwindigkeit Luftzylinder iberpriifen SICHERHEITSVENTIL Zu hoher Betriehsdruck Einstellung und Arbeitsweise
KAPAZITAY ZU BRENNT DURCH des Reflervantils sowis
GERING * Filter des Motors iiberprifen Reglereinstellung funktioniart Leitungen iibarprifen
. nicht
Luftreiniger verstopft Beschrankungsenzeiger
iberpriifen Fehlerhaftes Reglerventil
Hochdruckluft entweicht Gegebenanfalls Elements G1LUBERTRAG ZUR Spillleitung verstopft Spiilleitung priifen, Rohre
austauschen LUFTABGABE 2V und Austrittsoffnung
HOCH senken, sdubern und wider
Auf Undichtheit priifen einsgtzen
Toleranzen am Luftaustrittsende Abscheiderelement durchléchert Abscheiderelement ersetzen
zi groft
Druck der Aniage zu niedrig Unterdruckventil der Anlage
KOMPRESSOR Niedriger Olstand Of nachfiillen, auf iiberpriifen oder Schal-
OBERHEIZT Undichtheit priifen laustrittsbffnung. Mindest-
druck nochmals priifen,
Olkihler schmutzig oder verstopft Kijhirippen saubern
UBERMASSIGE Motorgeschwindigkeit zu gering Drosselarbeitsweise nach-
Falsche Olqualitit Vom Ollisferanten beraten VIBRIERUNG priifen, Motorfilter nach-
fassen sehen. Motor nochmals bei
vollem Lauf und Leertauf
Umleitventil defekt Element iberprifen gegf. nachpriifen,
austauschen
ANLAGE SCHALTET Kraltstoffmanget Kraftstoffstand und Anlage
Wiadarumiawt der kiihlerluft Maschineg umstellen um ZU FROUH AB uberprifen
Wiederumlauf 2u
- vermeiden Niedriger Motordidruck Motorélstand & Filter
iberprifen
Temp. Abschalrer fehlerhaft Schalter prifen, notf.
grsatzen Hohe Kompr. Oltemperatur Kompr, Olstand & Umleit-
[ ventil priifen. Geblasean-
MOTORGE- Einstellung am Gasausleger Gaseinsteltung uberprifen trieb iberpriifan
SCHWINDIGKEIT
ZU NIEDRIG Benzinfitter verstopft Benzinfilter nachsehen Schaltausfall Schalter nachsehen
Luftfilter verstopft Wenn der Motor raucht, Elektrischer Fehler Etektrische Laitungen
Luftfilter nachsehen nachsehen
Kontrollventil fehlerkaft Einstellsystem Oberpriifen
OLDRUCKSCHLAG Uberdruckventil fehierhaft Ungehinderie Arbeitsweise

o2

INGERSOLL-RAND




DEPANNAGE

TROUBLE SHOOTING FEHLERSUCHE GUASTY LOCALIZACION DE 3 ,5,‘-
- AVERIAS
GUASTO CAUSA PHOBABILE‘ RIMEDIO GUASTO " CAUSA PROBABILE RIMED_IO

VIBRAZIONI ECCESSIVE

Motore e regime troppo ridotto

Esaminare il funzionamento
delts farfatia, Esaminare i
filtri del motors,

« Controilare di nuovo il
motore a regime massimo ¢
minimao,

MOTORE A REGIME
TROPPQ RIDOTTO

L"OLI0 TORNA
INDIETRO NEL FILTRO

mpostazione shagliata della
levetta del gas

Filtri del carburante bloccati
Filtri dell’aria bioccati

Valvola di ragolazions guasta

Valvola di scarico guasta

Verificare 1a messa a punto
della farfalls

Esaminare il filtro del
carburante. Se il motore {a
del fumo, verificare il filtro
delt"aria,

Controllare il sistama di
regolazione

Verificore @ stabilire it
funzionamenta corretto

CAFPACITE DI SPURGO

Giri del Motore Trappo ridotti

Esaminare il cilindro dell’aria

Pressions dellolio troppo bassa

Temperatura olio del compressore
elevata

Guasto di un commutatare

Guasto di carattere elettrico

DELL'ARIA valvola di scarico
LA TENUTA DELLOLIO Tenuata montata in modo Sostituire la tenu s dell’olio
. PERDE sbagliato
LAVALVOLADI Pressione di regime troppo Verificare 'impostazione ed
SICUREZZA SI SCARICA alevata il funzionamento della
valvola di regolazione e

Regolatra fuori tolleranza tubature attinenti
Valvola di regolazione guasta

L'APPARECCHIATURA " Maricanza di carburante Esaminare il livello ed il

Sl SPEGNE sisterna distribuzione del

PREMATURAMENTE carburante

Esaminare il livello deli’olio
nel matore & gli appositi
filtri

Esaminare il livello olio del
compressore e {a valvola di
by-pass. Verificare
I"azionamento della
vantola

Collaudare i vari commuta-
tori, .

Collaudare i vari circuiti
elettrici

AIA TROPPO RIDOTTA compressa, ControHare i
filtri del motore
Filtro dell’atia bloccato Esaminare gfi indicatori
di blocco, Sostituire il
filtro secondo te necessitd
Fuga d’'aria ad alta prassione Esaminare la possibilita di
perdite d'aria
Tollgrahza gccessive sul lato
‘aria ’
SURRISCALDAMENTO Livelto dell’otio troppo basso Rabboccare il livello dell’olio

DEL COMPRESSORE

Radiatore defl’olio sporco o
boccato

Olio di viscositd shagliata

Valvola di by-pass difertosa

Circolazions continua dell'aria
di raffreddamento

Commutatore di disinsarimento
temporaneo guasto

Veder sa &i sono delle
perdite

Pulire le alette del radiatore

Consultare il fornitore per
stabilire il tipo d'olio giusto

Verificarne i funziona
mento € sostituirla se
tisulta difettosa

Spostare |'epparecchiatura in
una posiziona cha
impedisca una circolazione
continua dell'aria

Verificarne il funzionamento
& sostituirlo s risults
difettoso

QUANTITA D'OLIO
ECCESSIVE PRESENTI
NELL'ARIA DI SPURGO

Tubo di ficupero bloccato

Elemento separatare forato

Pressione troppo bassa

Esaminare il tubo di ricupero,
quelio di sgancio pulire
" upello a rimetters &,
posto il tutto.

Sostitvire I'elemento
separatore.

Essminare |a vatvola di
pressione minima oppure
I'orifizio scustico.
Controllare di nuove ta
pressiong minima

o3

INGERSOLL-RAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE LS WTY J.L‘J-l S~
AVERIAS .
PROBLEMA CAUSA REMEDIO PROBLEMA CAUSA REMEDIO
CAPACIDAD DE Velocidad det motor my baja Revisar cilindro de aire VALVULA DE Presitin de funcionamiento Revisar ajuste v funciona.
DESCARGA DE AIRE Revisar filtros det motor SEGURIDAD SE muy alto miento de valvula
MUY BAJA DESCARGA reguladora y tuberia
. Regulador fuera de ajuste
Limpiador de sire blogueado Revisar indicador de
restriccion Valvula reguladora defectuosa
Escape de aire a presion alta Buscar escapes EXCESIVO ARRASTRE Linea de recuperacion obstruida Revisar linea de recuperacion,
DE ACEITE AL AIRE ' 1ubo gotero v orificio,
Demasiado aire se gueda en el DE DESCARGA limpiar v reemplazar
compresor
Elemento del separador rota Reemplazer elemento del |
RECALIENTAMENTO Nival de aceite bajo Afadir aceite separador
DEL COMPRESOR Buscar escapes
Presion en el sisterma muy baja Revisar valvula presion
Enfriador de aceite sucio o Limpiar aletas del enfriador minima o orificio sdnico.
bloqueado Re-revisar presion minima
Grado de aceite squivocado Pedir consejos del VIBRACION Vetocidad del motor muy baja Revisar funcionamiento
suministrador sobre grado EXCESIVA requlador.
de aceite Revisar filtros del motor
Re-revisar motor a toda
Valvula bypess defectiva Revisar funcionamiento de velocidad vy a marcha lenta
elemente; cambiar si es
necesario CIERRE PREMATURO Falta de combustible Revisar sistemna de nivel de
. ' DE LA UNIDAD nivel de cornbustible
Recirculacion de aire Mover la maguina a una
refrigerante posicidn que no permite Presién baja aceite del motor Revisar nivel aceite del
recirculacion motor v filtros
Interruptor de temperatura Revisar funcionamiento de Temperatura alta aceite comp. Revisar nivel-aceite comp. ¥
defectuoso interruptor. Cambiar sies - valvula bypass. Revisar
necesario impulsador del ventilador
VELOCIDAD DEL Reguladoer mal sjustado

MOTOR MUY BAJA

Filtros'del combustible bloqueados

Filtros d» aire blequeados

Vélvula reguladora defectuosa

Revisar ajuste del regulador

Revisar filtros del motor si
boton humo

Revisar {filtros de aire

Ravisar sisterna de regulacion

RETROCESOQ DE
ACEITE AL FILTRO
DE AIRE

Vilvula de descarga defectuosa

Aevisar funcionamiento libre
de la vélvula de descarga

ESCAPE DE ACEITE
POR SEL SELLOC

Selto mal puestp

L]

Reemplazar sellc de aceite

Fallo del interruptor

Fatlo eléctrico

Revisar interruptores

Revisar circuitos eléctricos

.4

'INGERSOLL-RAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE >oly i) JJ.Z
AVERIAS
g et Jaalt oM et Jhadt
O NSN. P TN S S i e il pe Tk L3 Wbl Glghul st TR W PR P RIS RV R
b g by e Bl A o pamit . Mo s
L plas Josy s N e Jo i baa s o . 4,__.,_.;11. Aty il bl o § alas!
-:U\"'_v byie s o) Ly el a1l i
' ey rL“'J e e Lot o bid s s b
- bl i e B eglt
gl gy i)y pamil 2l Sl iyl Ul
) . ‘ . : : il e | i ol e . L
Ciomt Ay Bl 0§ gimn ! Splt iyl dibs hais S 4 2 J’“-}"sl 7 S “’_w‘,IBLfJ:
Blall oy g e i W el oo it s NS i (W o 5
il Bt 5 iy e plasy S e il cala Spdoa b 08 5
iy 1 s . s ot P agats L Sl e il hs phaid
Ul e [WRETPI Dl 2y
Ll s c:_ul r}l - CL#-:; ﬁ B iy paialt Jor o ! Dl 3 plaall J e
] Pde P A ;)J‘_‘.‘“ - il
' led SO Y a 3l ehl e islel
ydl g dalel
R A DAY plia Fodie fhe
i Al i
ol il U das _amil oS b bt s o
imazilty Ll o paalt ydl
Jaidl e Jacd Jeadl e R
imd gl oY daial plase amit o jadbe gt § laialt
oY haiall ami del . gl
pamil L U Jas st Lo A ondl s FURIEN
FUSU [ I PY S YU R PR :
B mald tdadiy aetsh
P hs i FUpLA e bl b i ol i
B IR iyl el § S Fes
camdl Ll Ul OIS ) phl Slond e § bt
=|}£I C_:l_.
‘-.._-li;.'Jl e _amil r.,l':‘.:Jl qu..-da_ J]a.s
rL-...o ‘}A.G_, ;S,’ ;J___’- '..A;-.“ GIA:.“ r'L._a JJLF J‘ hl-)jg ;-1)'
o ol ¢|}L'l -
[ [fs

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

4 FEHLERSUCHE GUAST1 LOCALIZACION DE 4 Maoly Ak JJ."
AVERIAS

> * o 4
B l
{9)YEL
[FNGAN
Ho)RED
8
g
{Z0%)} (14} BLL
14
{19) BLU/WHT
(22)GRN =t | ] ?
(1) RED ] /] 1
e 12) 08N g A 2
3 PUK A
13 3
dk t4) PNK 4 .
(200YEL {5) BAN ik L
c
2 {8} BLU ,\ [
/12 7 INoT usED
8 |ND CHARGE
- {28WHT 9
E:'i. 5 g 10 [NOT USED
3y g
1
(8) BLK
{2918LK : 4

.|},—.—

[2610RN

11

(27)8Lx —_l_

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

ooty Jid J,"

o wWwN

DO ~N®

10+
1M
12
13
14
15

Electronic Control Circuit

J. 1. {(Connector)
Hourmeter
Cable, Block

Alternator

Start Switch
Starter

Belt Break Switch

Relay

Solenoid

Oil Pressure Switch
Hot Air Discharge
Fuse

Batiery

COLOUR CODE

BRAN = BROWN
GRA = GRAY
WHT = WHITE

BLK = BLACK
PUR = PURPLE
RED = RED
YEL = YELLOW
GRN = GREEN
BLU = BLUE
PNK = PINK
ORN = ORANGE

Circuit de Contr. Electr.

Connecteur
Compteur d'Heures
Cable Borne Neg.

Alternateur

Securite de Demarrage
Demarreur

Voyant Rupture Courroie

Relais

Relais Magn.
Securite Press. Huile
Temp. Air

Fusible

Batterie

CODE DES COULEURS

.BRN = MARRONE
GRA = GRIS
WHT = BLANC
BLK = NOIR
PUR = VIOLET
RED = ROUGE
YEL = JAUNE
GRN = VERT
8LU = BLEU
PNK = ROSE
ORN = ORANGE

Circuito de Control
Electric

Conector

Cuentahoras

Cables, Neg.

Alternator

Interruptor de Arranque
Motor de Arranque
Interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Compr.
Fusible

Bateria

FARBMARKIERUNG

BLK = SCHWARZ
BLU = BLAU
BRN = BRAUN
GRA = GRAU
GAN = GRUN
ORN = ORANGE
PNK = ROSA
PUR = PURPUR
RED - ROT
WHT = WEISS
YEL - GELB

Circuito Electr, Contrl.

Raccordo
Contaore
Cavo, Negativo

Alternatore
Interrutt, Avviamento
Motorino Avviamento
Sicur. Rottura Cingh.
Ventola

Relais
Interrutt a Solenoide
Pressost. Olio Motore

* Termost A.T. Aria Compr
Fusibile

Batteria
LEGENDA COLORI
BRN = MARRONE
GRA = GRIGIO
WHT = BIANCO
BLK = NERO
PUR = PORPORA
RED = ROSSO0
YEL = GIALLY
GRN - VERDE
BLU = BLY
PNK = ROSA
ORN = ARANCIONE

Circuito de Control
Etectiic

Conector

Cuentahoras

Cables, Neg.

Alternator

Interruptor de Arranque
Motor de Arranque
interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Compr.
Fusible

Bateria

LEYLANDA DE COLORES

3N - MARRON
GRA - GRIS
WHT - BLANCO
BLK - NEGRO
PUR - VIOLETA
RED : ROQJO
YEL - AMARILLO
GRN - VERDE
BLU - AZUL

PNK - ROSADO
ORN - NARANJO

3y SOV (Sl 805

HIN
Al slae
ASI J yrys JS

S
Jah pli

ehti o gols

Jrr

R Ny iy i cu.
)‘-.Al
Ry,

E PR

~ = BRN
_.;:t: = GRA
add = WHT
gl = BLK
= PUR

= RED
el = YEL
= GRN

= BLU

= PNK
Jui, = ORN

o/

INGERSOLLRAND




TORQUE VALUE CHART

TABLEAU DES VALEURS DU COUPLE

DREHMOMENT WERTETABELLE

FASTENING Ibft Nm FERMOIRS BEFESTIGUNGEN

Drive Pins to Flywheel 140 190 Broche de commande du volant d’entrainement 140 190 Triebel fiir Schwungrad 140 190
Elemento to A/E Hub 140 190 Elément du moyeu d'échappement d’air 140 190 Element Nabe/Luftaustrittseite 140 180
A/End to Engine 35 47 Echappement d’air du moteur 35 47 Luftaustrittseite/Motor 35 47
Mtg. Bracket to A/End 140 190 Support de montage de I'échappement d'air 140 190 Befestigungsbiigel/ Luftaustrittseite 140 190
Resilient Mounts to Frame 140 190 Montures élastiques du bati 140 190 Elastische Befestigung/Rahmen 140 190
Cylinder Brkt. to Engine 63 85 Support du cylindre du moteur 63 85 Zylinderbiigel/Motor 63 85
Starter Motor Terminals 20 27 Bornes du démarreur 20 27 AnlaBmotor/Anschluklemmen 20 27
Engine Exh. Manifold Conn. 63 85 Raccord du cotlecteur de I'échappement du moteur 63 85 Auspuffkrimmer-Anschlul 63 85
Autella Clamps 8 n Brides Autella 8 1 Autella-Klemmen 8 1
Unioader Valve to A/E 63 85 Soupape de décharge de I'échap. air 63 85 Druckregler/Luftaustrittseite 63 85
Qil Manifold to A/E 63 85 Collecteur d’huile de I'échap. air 83 85 Olverteiler/Luftaustrittseite 63 85
Lift Bail to T/Frame 80 108 Anse de levage du bati 80 108 Hebegriff fir Lkw-Rahmen 80 108
Cover to Sep. Tank 140 190 Couvercle du réservoir de séparation 140 190 Deckel fiir Abschediertank 140 190
Sep. Tank to T/Frame 35 47 Réservoir séparation du béti 35 47 Abscheidertank/tLkw-Rahmen 35 47
Spring Shackles to T/Frame 140 190 Maillons d’attache & ressort du bati 140 190 Federlaschen/Lkw-Rahmen 140 190
Axtes to Springs 140 190 Axes des ressorts 140 190 Achsen fiir Abfederung 140 190
Wheel Nuts 63 85 Ecrous de roue 63 85 Radmuttern 63 85
Fan to Fan Hub 35 47 Ventilateur du moyeu du ventilateur 35 47 Liifter/Liifternabe 35 47
Nut on Fan Shaft 260 352 Ecrou sur arbre du ventilateur 260 352 Mutter an der Lifterwelle 260 352
Taper Lock Bushes 35 47 Bagues auto-blocants conigues 35 47 Kegetige Sperrbiichse 35 47
Disch. Pipe to A/End 140 190 Tuyau Disch de I'échap. d"air 140 190 AblaBrohr/Luftaustrittseite 140 190
Disch. Pipe to Sep. Tank 35 47 Tuyau Disch du réservoir de séparation 35 47 AblaBrohr/Abscheidertank 35 47
6 . 8 INGERSOLL-RAND




TABELLA DEI VALORI DI COPPIA
DISPOSITIVI
D1 CHIUSURA

CUADRO VALOR DE TORSION

FIJADORES

pu g8 NHY P T |

Perni di guida a Volano

Elemento a Mozzo di Gruppo Compressore
Gruppo Compressore a Motore

Supporto di Montaggio a Gruppo Compressore
Castelli Motore Resilienti a Telaio
Sostegno Cilindrico a Motore

Terminali del Motorino d"Avviamento
Collegamento a Collettore di Scarico del Motore
Chiusure di tipo ‘Autella’

Valvola di Scarico a Gruppo Compressore
Collettore dell’QOlio a Gruppo Compressore
Anello di Sostegno a Telaio

Coperura a Cisterna di Separazione
Cisterna di Separazione a Telaio

Biscottini’ a Telaio

Assali a Molle

Dadi per le Ruote

Ventola a Mozza di Ventola

Dado su Albero della Ventola

Boccole a Blocco Coniche

Tubo di Scarico a Gruppo Compressore
Tubo di Scarico a Cisterna di Separazione

140
140

35
140
140

20
63

63
63
80
140
35
140
140
63
35
260
35
140
35

190
190
47
190
190
85
27
a5
M
85
85
108

190

47
190
190

85

47
352

47
190

47

Dedos de arrastre al volante
Elemento al cubo compresor
Compresor al motor

Soporte montaje al compresor
Montajes flexibles al armazon
Soporte cilindro al motor
Terminales motor de arranque
Conexion distrubuidor escape motor
Abrasaderas Autella

V alvula descargadora al compresor
Distribuidor aceite al compresor
Gancho alzar al armazon T

Tapa al tangue sep

Tanque sep. al armazon T

Manos de ballesta al armazén T
Ejes a los resortes

Tuercas de ruedas

Ventilador al cubo del ventilador
Tuerca en eje del ventilador
Casquillos con cierre conico
Tubo Disch al compresor

Tubo Disch al tanque sep.

140
140
35
140
140
63
20
63

63
63
80
140
35
140
140
63
35
260
35
140
35

190
190
47
190
190
85
27
85
11
85
85
108
190
47
190
190
85
47
352
47
190
47

LT
AL
iy
W
14
Ao
Ah 4
Ao
LR
Ao
Ao
YA
14
tv
\LE
LN
Ao
133
Yoy
tv
4
14

14
Ve
Yo
Vg
Ve
w
Y«
w

r
ar

AR N
Yo
Ve
V¢
1

i
Yo
Ve
Yo

BULS ] will pales

A/ i 5] el
Homdi Aot fo

Bamdt ) Al ikt olazs
S B A Jagd

Bl Al il 28
Joatall cd 5 gige Db
l!,h.-.U f.’tl.n.“ —nls J...‘a);
Mol el

oSl 4l il s
w1 Cudl ks
I g b @ )
il 25 ) et

I JFb1 Jy el 01

g A 1 Ll s
sl Lol le
Ml sl

g A ey

PETY U B R YOV VR )
Sandt Jaalt b
T e
Jradh 01 41l ol

INGERSOLLRAND




P-375WD

SPARE PARTS LIST

CATALOGUE DE PIECES DETACHEES
| ERSATZTEILLISTE

LISTA DE REPUESTOS

LISTA RICAMBI

St alab Zesls

INGERSOLLRAND



D sl gl

ACCIONAMIENTO

GRUPPO MOTORE

ANTRIEB

DIVERS

DRIVERS

7.1;0

INGERSOLL-RAND




Itam C.P.N. Oty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO Dt § gl
1 et 1 Engine Moteur Motor Motore Motor B 1
2 92086024 1 Bracket Support Halterung Staffa Suporte HHES, 2
3 35273812 1 Mount Monture ‘ Befestigungsteil Supporto Armadura Sl 3
4 35101468 1 Washer Rondelle Dichtungsring Rondella Arandela il 4
5 35273937 1 Washer Rondelle Dichtungsring Rondella Arandela il 5
6 92149574 1 Pipe Tuyau Rohr Tubo Tubo il 6
7 92321702 1 Clip Coliier Schelle Fermaglio - Grapa U 7
8 92518877 1 Guard Protectuer Schutzvorrichtung . Protezione " Proteccion - 8
9 92518968 1 Flange Conduite Rinne Condotto Conducto Yo" 9
10 92518869 1 Guard Protecteur Schutzvorrichtung Protezione ' Proteccion el 10
X 92040732 1 V Belt Courroie, Moteur Keilriemen Cinghia Correa — n
12 92062272 1 Vv Beht Courroie, Moteur Keilriemen Cinghia Correa - 12

++++++4++ [tems supplied by Engine Manufacturer

Articles founis par le

fabricant du moteur

Vam Motorhersteller -

geliefert

Elementi forniti dalla

Fabbrica dei Motori

Piezas suministrabas por

fabricante de motores ol A 38 8 ) g il

7.1.1

INGERSOLL-RAND




7.1 2 INGERSOLL-RAND




item C.P.N. Qty DRIVERS DIVERS ANTRIES GRUPPO MOTORE ACCIONAMIENTO D Al gl
’
1 92504711 1 Pipe Tuyau Rohr Tubo Tubo iyt 1
2 92504430 1 Silencer Silencieux Schalldampfer Maritta Silenciador guall 318 2
3 92518513 2 Strap Courrole Riemen Chiusura " Correa - 3
a 92518521 1 Plpe Tuyau Rohr Tubo Tubo gl 4
5 92518505 1 Support Suppart Stutze Supporta Soporte b 5
6 92518539 1 T allpipe Tuyau D'embout Auspuffrohr Tuba Di Scarico Tubo De Escape Jodlta; e 6
1 92253079 3 Clamp Bride Klemme Brida Abradadera HH 7
8 35293760 1 Gasket Joint Dichtung Guarnizione Junta it R
7 INGERSOLLRAND
® 1 ® 3




DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO LR § 3Pes )

7.1 .4  INGERSOLL-RAND




iftem C.P.N. Qry DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO DR el
1 92087873 1 Fuel Tank Réservoir combustible Kraftstofftank Serbatoio del carburante Tanque combustible agiyll Ol 1
2 92257351 1 Plug Bouchon Stecker . Tappo Taptn sl 2
3 92120013 1 Cap Couvercle Abdeckkappe Tappo Tapa claé 3
4 02394279 1 Adaptor Adapteur Passtiick Adattatore Adeptador sl 4
5 92086743 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera o 5
6 35284082 1 Connector Connectaur Anschlufistiick Raccordo Conector e 6
7 35282292 0.9m Tube Tube Réhre Tubo Tubo 0.9m ! ?
8 92065358 1 Barbed Fitting Montage barbelé Stachalarmatur Insieme a reticolo Conector arponado Bols a8, &
9 92043058 1 Filter Filtre Filter Filtre Filtro A 9
7 INGERSOLL-RAND
® 1 ® 5




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delghl Ay i b
COMPRESSORE

N7,

INGERSOLL-RAND




Item C.PN. Oty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delght fu pdi b o
COMPRESSORE
(1-5) 92098317 1 Coupling Assy Montage Kupplungs-Baugruppe O s gat {1-5}
{1-2) 92073626 1 Hub + Circlip Assy Ensemble circlip mMoyeu  Naben-Sicherungsring Insieme anello d’arresto Montaje grapa circular B Gy all Lo pas 1-2)
mantage sul mozzo del cubo
1 92089325 1 Hub Moyeu Nabe Mozze Cubo i 1
2 92089358 1 Circlip Circlip Schelle Fascetta Abrazadera Bl did 2
(36) 92073634 1 Element Assy Element Einsatz Elemento raall i gat (3-5)
3 92089507 3 Setscrew Vis Schraube Vite Tomillo T NPT 3 P 3
4 92089341 3 Bolt Boulon Bolzen Bultone Perno lphe s 4
5 92089333 1 _Element _ Elemant Einsatz E lemento Elemento ras 5
6 35321421 1 Key Clavette Kail Chiave Chavetta i 6
7 36723641 1 Housing Carter Gehausa Incastellature Carter e 7
8 39437637 1 Gasket Joint Dichtung Guarnizione Junta - B
9 35593450 1 Seal Joint Abdichtung Tenuta Retenedor Uls i~ 9
10 95358024 1 O Ring Joint Torigue O Ring O Ring Junta Torcia - 10
1" 35328475 1 Cover Couvercle Abdeckung Coperchio Tapa elhi 11
12 92070036 1 Bracket LH Support gauche Linke Befestigung Supporto di sinistra Soporte M.|zq. sl pol 12
13 92087725 1 Bracket RH Support droit Rechte Befestigung Supporto di destra Soporte M. Der. o el 13
14 35273812 2 Mount Support Trager Supporto Soporte bl 14
15 35101468 2 Washer Rondelle Dichtungsring Rondella Arandela il 15
16 35273937 2 Washer Rondelle Dichtungsring Rondella Arandella il 16
17 92117480 2 Cover Couvercle Abdeckung Coperchio Tapa ol 17
18 30346662 1 Washer Rondelle Dichtungsring Rondella Arandella e 18
19 35327643 1 Bearing Roulement Lager Cusinetto Coinete Jost 19
20 36326602 t Retainer Retedue Haltering Ritenuta Rentencion Szl 20
21 35851163 1 Shaft Arbre Welle Albero Eje eV ages 21
22 35285493 1 Gear Set Jeu Engrenage Radersatz it ol 22
23 36327626 1 Spacer Entratoise Distanzsuuck Distanziatare Espaciador idela 23
24 35255827 1 Clamp Plate Plaque De Serrage Betestigungsflansch Plastrina Place Grampa anldfl i 24
25 35262716 1 Spacer Entratoise Distanzstuck Distanziale Espaciador (RPN 26
26 35329192 1 Key Clavette Keit Chlave Chavetta b 26
27 96223178 1 Retaining Ring Anneau De Retenue Haltering Anello Ritanuta Anillo De Ratencion Fomiard i 27
28 95006806 1 Retalning Ring Anncau De Retenue Hattering Anello Ritenuts Anillo De Retencion Hpret il 23
29 35313568 1 Bearing Roulament Lager Cusinetto "Coinete Jos 29
INGERSOLLRAND
; 2.1




. AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR D elghl d il b g
COMPRESSORE




item CPN.

Qty AlR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delghl fy ik b
COMPRESSORE
1 95223194 1 Circlip Circlip Schelle Fascetta Abrazadera Bl Gl 1
2 35313536 1 Bearing Roulement Lager Cuscinstto _ Coinete Jue 2
3 35270131 1 Spacer Entratoise Abstandstruck Distanziale Espaciador AP 3
4 95223475 1 Retaining Ring Anneau De Retedue Haltering Anello Ritenuta Anillo De Rentencion il dikse F]
5 35313543 1 Bearing Roulement Lager Cuscinetto Cojinete Je 5
B 39703921 1 Housing Carter Gehauss Incastellature Carter St €
7 35518497 1 Gasket Joint Dichtung Guarnizione Junta A 7
8 39748942 1 Housing Carter Gehause Incastellature Carter e 8
9 95078549 2 Pin Broche Stift Perno Clavisa o g
10 95239927 2 Pin Broche Stift Perno Clavisa Sl 10
1 35332915 2 Pin Broche Stift Perno Clavisa Slas 11
12 95381109 1 Key Clavette Keil Chiave Chavatta i 12
13 35085042 1 Rotor Set Jeu Rotor Rotorsatz Serie Rotori Juego Rotor el poanlt yile 13
INGERSOLL-RAND
; 2.3




" AIREND COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESGR  elght o il b o
COMPRESSORE

7. 2.4 ~ INGERSOLL-RAND




Item C.P.N. Oty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Dyt il b
COMPRESSORE
* 39437629 1 Gasket Joint Dichtung Rondella Junta i i
2 39748959 1 Housing Carter Gehause incastellatuyre Carter e 2
3 35313600 2 Shim Set Jeu De Cales Beilegschelbensatz Ser Spessorj Plancha de relleno A5l il 3
4 35313618 2 Shim Set Jeu De Cales Beitegscheibensatz Serie Spessori Plancha de relleno ASLs e "4
5 39437595 4 Bearing Roulement Lager Cusinetto | Cojinste ’ ot 5
6 35262690 1 Clamp Plate Plaque Bridgs Klemmpiatte Piastra di blocco Placa abrasadera bl iie B
7 95086708 1 O Ring Joint Turique O Ring O Ring Junta Torica HP 7
8 35354448 2 Shim Set Jeu Da Cales Bellegschelbensatz Serie Spessori Rondella A8 ik 8
9 35600832 1 Cover Couvercle Abdeckung Coperchio Tapa slleic 9
10 35600840 1 Shaft Arbre Welle Albero Eje 355 3gae 10
11 95086708 1 O Ring Joint Tarique 0 Ring O Ring _ Junta Torica Zal- 1
12 35598556 1 Seal Joint Abdichtung Tenuta Sello S ks 12
13 35854512 1 Cover Couvercle Abdectung Coperchio Tapa sl 13
INGERSOLL-RAND

f.2.5




AIR INTAKE SYSTEM ADMISSION D’AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION D elgdt o g
AMMISSIONE DE AIRE

7. 3 .0 . ' INGERSOLLRAND




ltem CPAN.

Qty AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION D rlgd |t Sy
AMMISSIONE DE AIRE
Air Filter Assy Airend Ensemble filtre a air de Luftfiltersatz Complessor filtro d'aria,  Montaje filtro de aire, dlbt 3 Al el e e putt
] fa prise d'air Luftaustrittseite gruppo cCoOmpressore comprassor
(1-4) 92085786 1 Air Filter Assy Ensambie filtre 3 air Luftfiltersatz Complesso filtro d'aria Montaje filtro de aire bl ml e degest (1-4)
1 92076231 1 Body Corps Kdarper Corpo Cuerpo KE" 1
2 92079425 1 Element Elément Element Filtro Elemento s 2
3 92117449 1 Nut Ecrou Mutter Dado Tuerca Ypre 3
4 92076223 1 Cover Couvercle Abhdeckung Coperchio Tapo ellei 4
Air Fittar Assy Engine Ensemble du fittre a Luftfiltersatz Motor Complesso filtre d"aria, Montaje filtro de aire, Small slphl o iegust
. . air du moteur gruppo motore motor
{1—4) 92117415 1 Air Filter Assy Ensembile filtre & air Luftfiltersatz Complesso filtro d'aria Montsje filtro de aire ol gt de gt {1-4)
1 92117423 1 Body Corps Korper Corpo Cuerpo BER 1
2 92117431 1 Elemaent Elément Element Filtro Elemento e 2
3 92117449 1 Nut Ecrou Mutter Dado Tuerca Ypuw 3
4 92117456 1 Caver Couvercle Abdeckung Coperchio Tapa ‘ lai 4
INGERSOLL-RAND
; 3.1




AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION ALY (e SR VY
AMMISSIONE DE AIRE

7. 3.2 ‘ INGERSOLL-RAND




ADMISSION D'AIR

tem C.PN. Qty AIR INTAKE SYSTEM LUFTEINLASS.SYSTEM SISTEMA DI SISTEMA DE ADMISION D elgbt e g
: AMMISSIONE DE AIRE
Ajr Intake Engine Prise d’sir du moteur Luftansaugung Motor Prasa d’Aria, Gruppo Toma de aire, Motor Hadl 1 elgbl e
Motore
1 l 92087774 2 Bracket Support Halterung Staffa Soporte s 1
2 92252006 2 Mounting Band Bande de montage Befestigungsband Nastro di montaggio Banda montaje Jotdt oy 2
3 35300615 1 Reastriction Indicator Indicateur de restriction Drosselungsanzeiger indicatore di Indicador restriccién Al S 3
restrizione )
4 92086636 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera ke 4
5 92172600 1 Clamp Bride Klemme Brida Abrasadera daoli 5
] 35295799 1 Clamp Bride Klemme Brida Abrasadera nsli 6
7 92147511 1 Vacuator Valve Soupape de vide Entlaerungsventil Valvola di scarico Vélvula Vacuator R s 7
8 92122928 1 Clip Collier Schelle Fermaglio Grapa U 8
7.3.3 .




AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM  SISTEMA DI SISTEMA DE ADMISION D elgdl i jlgr
AMMISSIONE DE AIRE

INGERSOLL-RAND




item C.P.N. Qty AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DY SISTEMA DE ADMISION HEATY § PE NS TPPY
AMMISSIONE DE AIRE
Air Intake Airend Echappee d'air de laprise  Lufteintritt Presa d’Aria, Gruppo Toma de aire, Compresor bt e el G
d'air Kompressorseite Compressore
1 92085877 1 Bracket Support Halterung Staffa Soporte aass 1
2 92252014 2 Mounting Band Bande de montage Befestingungsband Nastro di montaggio Bande de montaje Jolt dayt 2
3 35314939 1 Restriction indicator Indicateur de restriction Drossslungsanzeiger Indicatore di rastrizione Indicador restriccién Al s a
4 92086651 1 Hose Canalisation soupls Schiauch Tubo flessibile Manguera prk 4
5 92059039 1 Clamp Bride Klemme Brida Abrasadera i 5
6 92085885 1 Clamp Bride Klemme Brida Abvrasadera HWH 6
7 92147511 1 Vacuator Vaive Valve de vide Entleerungsventil Valvola di scarico Vélvula Vacusator AN e 7
8 92122928 1 Clip Collier Schelle Fermaglio Grapa JUCH 8
9 52086644 2 Bracket Support Halterung Staffa Soporte s 9
INGERSOLL-RAND
7 e3¢5




REGULATION

REGULATION

REGELUNG

REGOLAZIONE

REGULACION

o) g

10

INGERSOLLRAND




Item C.P.N.

REGULATION

REGULATION

REGELUNG

REGOLAZIONE

REGULACION

: ol g

{1-17) 35060621 1 Unloader Valve Assy. Ensemble soupape de Druckregler Montage Insieme valvola di Montaje valvula de f ! ples ioguk {117
dégagement o scarico descarga
1 36718427 1 Body Corps Aufbau Corpo Cuearpo Ok 1
2 35833227 1 Housing Carter Gehiduse Alloggiamento Cérter v 2
3 35317197 1 Diaphragm Diaphragme Membran Membrana Diafragma 3 3
4 35836949 1 Cover Couvercle Abdeckung Coperchio Tapa olai 4
5 36317239 1 Washer Randelle Dichtungsring Rondella Arandela fteh) 5
6 35588193 1 Piston Piston Kolben Pistona Piston s 6
7 35318005 2 Bush Bague Buchse Boccola Buje s 7
8 35317205 1 Washer Rondetle Dichtungsring Rondella Arandela Heh 8
9 35278555 1 Plug Bouchon Stecker Tappo Tapén 3t 2]
10 35591122 1 Valve Soupape Ventil Valvola Viélvula plass 10
1" 35318013 1 Bush Bague Buchsa Boccola Buje HIES "
12 35588300 1 Gasket Joint Dichtung Guamizione Junta Lt 12
13 35322767 1 Spring Ressort Feder Molla Resorte b 13
14 35321603 1 Spring Ressort Feder Molla Resorte sab 14
15 35278589 1 O-Ring Joint torique O-Ring Guarnizione circolare Junta térica Fris 15
16 35318914 1 Spring Ressort Feder Molla Resorte b 16
17 35317213 1 Pin Broche Stift Perno Clavija S 17
18 35282292 0.4m  Tube Tube Schlauch Tubo Tubo 0.4 m gl 18
19 35323542 1 Barbed Fitting Montage barbelé Stachelarmatur Insieme a reticolo Conector arponado HORR R 19
20 35316587 1 Barbed Fitting Montage barbelé Stachelarmatur tnsieme a reticolo Conector arponado HAER 20
21 35589589 1 Gasket Joint Dichtung Guarnizione Junta HICYS 2
22 92040294 4 Stud Goujon Nut Perno Husillo S e Sl 22
23 92086727 1 Flange Bride Flansch Flangia Brida Wl 23
24 35588318 1 Gasket Joint Dichtung Guarnizione Junta . 24
25 95260692 1 Drain Cock Robinet de vidange Ablasshahn Rubinetto di scarico Grifo de purga N 25
INGERSOLL-RAND
7 4.1




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION ¢ a2 Sl

7. 4.2 INGERSOLLRAND




item CP.N, Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION | et Sl
1 92086602 1 Pipe Tuyau Rohr Tubo Tubo iyl 1
2 35675570 1 Gasket Joint Dichtung Guarnizione Junta FELPS 2
3 92038488 1 Coupling Coupleur Kupplung Accoppismento Acoplamiento G 3
4 92086529 1 Pipe Tuyau Rohr Tubo Tubo Y 4
5 92086289 1 Gasket Joint Dichtung Guarnizione Junta pE 5
6 92079532 1 Tee Té T-Stiick RaccordoaT Te R HH G
7 92086594 1 Hose Canalisation flexible Schlauch Tubo flessibile Manguera s 7
8 35284082 1 Connector Connecteur AnschluBstiick Raccordo Conector NI 8
9 35322379 1 Valve Soupape Vantil Valvola Viélvula ploe 9
10 92254143 1 Elbhow Coude Kniestiick Gomito Codo s 10
11 92086149 1 Adaptor Adapteur AnschiuBstiick Raccordo Adaptador L 11
12 92104041 1 Adaptor Adapteur AnschiuBstiick Raccordo Adaptador e 12
13 92089556 1 Silencer Silencieux Schalldédmpfer Silenziatore Silenciador Srpall IS 13
14 35279934 1 Elbow Coude Kniestiick Gomito Codo ] 14
15 35301126 1 Elbow Coude Kniestiick Gomito Codo &S 15
16 35283092 1 Tee Té T-Stiick Raccordoa T Te . L sy 16
17 92117654 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera ok 17
18 926501998 2 Seat Joint Abdichtung Tenuta ‘Retenedor el dnile ik 18
INGERSOLL-RAND
; 4.3




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION A 2

1.4.4 ' | INGERSOLL-RAND




ltem C.P.N, Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION ¢ il g
1 92097039 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera e 1
2 35279850 2 Tee Té T-Stirck Raccordo a T Te Db Ly 2
3 92008250 1 Tube Tube Réhre Tubo Tubo il 3
4 92079516 1 Elbow Coude Knigstiick Gomito Codo £ 4
5 92079524 1 Tube Tube Réhre Tubo Tubo il 5
6 92098268 1 Tube Tube Réhre Tubo Tubo gl 6
7 35306075 1 Tee Té T-Stiick Raccordoa T Te UL i, 7
8 35355106 1 Regulator Rgulateur Einsteller Regolatora Regulador iz 8
9 92098235 1 Connector Connecteur AnschluBstiick Raccordo Conector g 9
10 35322346 1 Orifice Fitting Orifice d"ajustement AblaBoffnungsmontage Accessorio per orifizio Montaje orificio Ll 15 10
11 92394295 1 Reducer Réducteur Reduzierstick Riduttore Reductor ¥ 1
12 92394352 1 Nut Ecrou Mutter + Dado Tuerca Hvo™ 12
13 92098276 1 Tube Tube Réhre Tubo Tubo N 13
14 92098292 1 Tee Té T-Stuck Raccordoa T Te HUHH 14
15 92098284 1 Tube Tube Rohre Tubo Tubo il 15
16 92089566 1 Silencer Silencieux Schalldémpfear Silenziatore Silenciador Zpealt o018 186
17 92079565 1 Salenoid Solénoide Solenoid Solenoide Solenoide s il 17
18 92117654 1 Hose Canalisation souple Schlauch Tubo flassibile Manguers ke 18
19 35301126 1 Elbow Coude Kniestiick Gomito Codo g5 19
20 35283092 1 Tee Té T-Stiick Raccordoa T Te Ut il 20
21 92306323 2 Etbow Coude Kniestiick Gomito Codo £ 21
22 92313238 2 Nut Ecrou Mutter Dado Tuerca Lyae 22
23 92313246 2 Clive Olive Qlive Oliva Oliva HE 23
INGERSOLLRAND
; 4.5




" REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION L palazl g

}\\‘ /o /
@\‘ Wy v \’“

15

7.4 O INGERSOLL-RAND




ltem C.P.N, Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION L o
rd
1 92087832 1 Elbow Coude Kniestiick Gomito Codo ' 1
2 92087840 1 Adaptor Adapteur Palistiick Adattatore Adaptedor . t[., 2
3 92093459 1 Pipe Tuyau Rohr Tubo Tubo iyl 3
(4—9) 92087857 1 Min. Press. Valve Assy. Ensemble soupape Enteerungsdruck- Complesso Valvola di Montaje valvula presion G hiall cles doper {4-9)
prassion minimum ventilsatz Press, Min. minima
4 92087865 1 Body Comps Aufbau Corpo Cuarpo oh 4
5 35579762 1 Piston Piston Kolben Pistoncino Pistén s 5
6 96086559 2 O-Ring Joint torique 0O-Ring Guarnizions circolare Junta torica al- 6
7 35318161 t Spring Ressort Fader Molia Resorte ki 7
8 35299759 1 Spacer Entretoise Abstandstiick Distanziale Espaciador idela 8
9 35288729 1 Cover Couvercle Abdeckung Coperchio Tapa othi 9
10 356294628 1 Gasket Joint Dichtung Guarnizione Junta ot 10
11 36710036 1 Manifald Manifaold Vertailerrohr Collettore Distribuidor —ata 1
12 92076447 3 Nipple Graisseur Nippel Nipplo Racor F . 12
13 92294461 3 Valve Soupape Ventil Vahola Véivula o 13
14 92076454 1 Nipple Graisseur Nippet Nipplo Racor tal> 14
15 92111228 1 Valve ' Soupape Ventil Valvola Vélvula ploe 15
INGERSOLLRAND
; 4.7




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION | e Sl

INGERSOLLRAND




tem C.P.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION Db Sy
1 92085703 1 Bracket Support Halterung Staffa Soporte wss 1
2 35584689 1 Cylinder Cylindre Zylinder Cilindro Cilindro JEts 2
3 35288885 1 Bush Bague Buchse Boccola Buje FAES 3
4 35300532 1 Rod Bearing Palier de tige Lager/Stange Asticella di supporto Cojinete de biela kil for 4
5 35322452 1 Bush Bague’ Buchse Boccola Buje U 5
6 35322445 1 Guide Guide Fiihrung Guida Gui4 oy 6
7 92087766 1 Batt Joint Joint & bille Kugetlager Giunto sferico Rétula iy Sty 7
8 35322429 1 Throttte Accélérateur Drosselung Farfalla Regulador F 8
9 35322437 1 Mount Monture Befastigungsteil Supporto Soporte Jots 9
10 35322403 1 Spring Ressort Fader Molla Resorte Jak 10
1 3532241 1 Spring Ressort Fader Molla Resorte sab (A
12 35324664 1 Coltar Collier Uberschigbmuffe Collare Cuello Gy 12
13 92038611 1 Lever Levier Hebel Leva Palanca il 13
(14.15) 92079573 1 Cylinder Assy Cylindre Zylinder Cilindro Cilindro e {14-15)
14 92036540 1 Cylinder Cylindre Zylinder Cilindro Cilindro Jeu 14
15 92036532 1 Clevis Crocheta a ressort Schakel Gancio Pasadorde horquilla faa 15
16 92079581 1 Bracket Support Halterung Statfa Soporte s 16
17 92070044 1 Pin Broche “Stift Perno Clavija s 17
18 95018966 1 Pin Broche Stift Perno Ciavija i 18
INGERSOLLRAND
7 4.9




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE g I PP
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.0 . INGERSOLL-RAND




item C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dy 2 g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 { 92087402 1 Support Support Stiitze Supporto Soporte Jol 1
2 192086545 1 Spring Ressort Feder Molla ‘Resorte s 2
{3—6) ' 92086370 1 Housing Assy. Ensemble carter Gehiussmontage Complesso Montaje cérter GHR de gt {3--6)
‘ d’alloggiamento
3 92087410 1 Housing Carter Gehiuse Incastellatura Cérter ' 3
4 92087428 1 Shaft Arbre Welte Albero Eje LYY gan 4
5 . 92086527 2 Bearing Roulement Lager Cuscinetto Cojinate Jot 5
6 35280353 2 Retaining Ring Bague de retenuse Haltering Anello di ritegno Anillo de retén Szl Rk 6
7 92086388 1 Lever Levier Hebel Leva Palanca il y 7
8 35320688 1 Bush Bague Buchse Boccola Buje HAPS 8
(9—11} 92086420 1 Pulley Assy. Ensemble poulie Riemanscheibensatz Insieme puleggia Montaje polea iS5 degar 9—-11)
9 92086438 1 Pulley Poulie Riemenscheibe Puleggia Polea 5 9
10 92148006 2 Bearing Roulement Lager Cuscinetto " Cojinete Jut 10
11 92094861 1 Spacer Entretoise Abstandstiick Distanziale Espaciador iasle "
12 '92518489 1 Fan Ventilateur Geblise Ventola = Ventilador ivy e 12
13 . 92168871 1 Key Clavette Schliissel Chiavetta Liave clis 13
14 92409671 1 Clamp Plate Plaque bride Spannplatte Piastrina d'arresto Placa de fijacién Yualill dmeiow 14
15 92086560 1 Pulley Poulia Riemenscheibe Puleggia Polea Ee 15
16 92417401 1 Bush Bagus Buchse Boccola Buje e 16
17 92086578 1 Pulley Poulie Riemenscheibe Puleggia Polea 35 17
18 92486851 1 Bush Bague Buchse Boccola Buje H™ 18
19 92086586 1 V-Belt Courroie en V Keilriemen Cinghiaa V ' Correaen V VL e 19
INGERSOLL-RAND
; eD.1




Dk i) Sy

SISTEMA DE
REFRIGERACION

RAFFREDDAMENTO

SISTEMA DE

KUHLSYSTEM

REFROIDISSEMENT

SYSTEME DE

COOLING SYSTEM

INGERSOLL-RAND

7.5.2




KUHLSYSTEM

Item C.P.N. Qty COOLING SYSTEM SYSTEME DE SISTEMA DE SISTEMA DE R Vgl (PP
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92101179 1 Cooler Refroidisseur Kiihler Refrigerante Enfriador Py 1
2 92518778 1 Cowl Capote Aufsatz Guffia Capote HH 2
{3-4) 925618901 1 Guard Compleate Protecteur complet Abdeckung, kamplett Insieme Riparo Carter completo Js > {3-4)
3 92518885 1 Guard Protecteur Abdeckung Riparo Chrter Pt 3
4 92518893 1 Guard Protecteur Abdeckung Riparo Carter sl 4
1 92497700 2 Plug Bouchon Stecker Tappo Tapon ala 5
6 92518463 1 Support R.H. Support droit Stiitze, rechts Supporto di destra Soporte M.Der, ol ol 6
7 02518471 1 Support L.H. Support gauche Stiitze, links Supporto di sinistra Soporte M. |zq. et ol 7
8 92518794 i Baffle R.H. Chicane droite Démpfer, rechts Deflettore di destra Deflectora M.Der. TP 8
9 82518786 1 Baffle LH. ~ Chincane gauche Démpfer, links Deflettore di sinistra Soporta M.izq. S et e 9
10 92518596 2 Angle Angle Winkel Angolare Angulo I 10
11 92034537 1 Guard Protecteur Abdeckunyg Riparo chrter s 11
INGERSOLLRAND
7 5.3




COOLING SYSTEM

SYSTEME DE
REFROIOISSEMENT

KUHLSYSTEM

SISTEMA DE
RAFFREDDAMENTO

SISTEMA DE
REFRIGERACION

Ly e

INGERSOLLRAND




ftem C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE D et
: REFRODIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92101153 1 Separator Tank Composite  Composé réservoir Abscheidertank/ Serbatoio separstore Cuerpo compuesto it 3135 Sy 1
séparateur Composit misto tanque separador
1 92038587 1 Separator Tank U.K, Résarvoir séparateur Abscheidertank/ Serbatoio separatore GB Tanque separador, et 2l el Ohys 1
- anglais Grofbritannien A. Unido
2 920873881 1 Element Elément Elemant Elemento Elemento Jaie 2
3 92086123 2 Gasket Joint Dichtung Guarnizione Junta HE 3
4 92080662 1 Dish Plaque Auffangschale Bacinella Plato e 4
5 92086297 1 Safety Valve Soupape sécurité Sicherheitsventil Valvola di sicurezza Vilvula seguridad LY plas 5
6 92034685 2 Elbow Coude Kniestiick Gomito Codo ] 6
7 92256015 1 Nipple Graisseur Nippel Nipplo Racor il 7
8 35579630 1 Plug Bouchon Stecker Tappo Tapon il 8
9 35279942 1 O-Ring Joint torique 0O-Ring Guarnizione circolare Junta térica S 9
10 92293661 3 Seat Joint Abdichtung Tenuta Retensdor o ponild dnile Gk 10
1 92354760 1 Vaive Soupape Ventil Valvola Vélvula o 1
{12—22) 92095363 1 Gauge Assy. Ensamble jauge Meflgerdtesatz Gruppo di misura Montjee manémaetro i) de g ({12-22}
12 92095371 1 Tube Tube Réhre Tubo Tubo gl 12
13 92095389 1 Guard Protecteur Schutzvorrichtung Riparo Protector e 13
14 92095397 2 Nut Ecrou Mutter Dado Tuerca F 14
16 92005405 4 Ferrule Virole Ringbeschlag Bussola Férula s B gle 15
16 92095413 2 O-Ring Joint torique O-Ring Guarnizione circolare Junta térica Gl 16
17 92095421 2 O-Ring Joint torique O-Ring Guarnizione circolare Junta térica Gl 17
18 92095439 2 Collar Collier Uberschisbmuffe Collare Cuello S 18
19 52095447 2 Nipple Graisseur Nippel Nipplo Racor R 19
20 92095454 2 Seal Joint Abdichtung Tenuta Retenedor o peeil) e Bl 20
21 92095462 2 Seal Joint Abdichtung Tenuta Retenedor . il Al Gl 21
22 92094994 1 Indicator Indicateur Anzeigar Indicatore Indicador N 22
23 92043017 1 Valve Soupape Ventil Valvola Valvula tloe 23
24! 92290162 1 Seal Joint détanchéits Dichtung Tenuta Retendor G 24
» 92087915 1 Cover Couvercle Abdeckung Coperchio Tapa i 75
INGERSOLLRAND

{.5.5




SISTEMA DE Dk il Gl

SISTEMA DE

KUHLSYSTEM
RAFFREDDAMENTO REFRIGERACION

COOLING SYSTEM SYSTEME DE
REFROIDISSEMENT

l_-l
= ==|= ‘.il’ A5
= S IS R / _m 3
= _< .y
e B v (m ~
g Yz
\_\_’: ,/ 'l.'r _)“’
==

)
@

D |

(v (o1

N

-
»
=

Y
o

g"((«'.

[/

L

INGERSOLLRAND

1.5.6




Item C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE D i g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92086404 1 Elbow Coude Kniestiick Gomito Codo £ 1
2 92518810 1 Tube Tube Réhre Tubo Tubo oy 2
3 92086412 2 Elbow Coude Kniastiick Gomito Codo tes] 3
-4 92086487 2 Adaptor Adapteur Palstiick Adattatore Adaptador .ol 4
5 ' 92518802 1 Tube Tube Rdéhre Tubo Tubo il 5
6 92086495 1 Elbow Cuuste Kniestiick Gomito Codo & 6
7 92086479 1 Hose Canalisation souple Schlauch Tubeo flassibile Manguera o 7
8 92080720 1 Tube Tube Réhre Tubo Tube ‘-‘)r;'- ’ 8
9 . 92338946 1 Seal Joint Abdichtung Tenuta Retenedor oyl inile il 9
10 ' 92101054 1 Valve Soupape Ventit Valvola Véhvula ‘ laws 10
" 92478387 1 Connector Connecteur AnschiuBstiick Raccordo Conector Loy o
12 92293661 1 Seal Joint Abdichtung Tenuts Retenedor el 12
13 92086594 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera ’ P 13
14 92080811 1 Elbow Coude Kniestiick Gomito Codo £ ro14
15 35288166 3 Connector Connecteur AnschluBstiick Raccordo Conector Loy 15
16 35287911 2 Elbow Coude Kniestiick Gomito Codo 5 | 16
17 92522705 1 Tube Tube Réhre Tubo Tubo - ot 17
18 92083245 1 Tee Té T-Stiick Raccordoa ¥ . Te k., ¢ 18
19 92083262 1 Tube Tube Rohre Tubo Tubo - il v 19
20 92083260 1 Tube Tube Réhre Tubo ~ Tubo ;‘x"' .20
2 35279801 3 Elbow Coude Kniestiick Gomito. Codo 't,.t‘ 21
22 92522697 1 Tuba Tube Réhra Tubo Tubo gl 22
23 35287903 5 Connector Connectaur AnschluBstiick Raccordo Conector Joaa 23
24 92083286 1 Tube Tube Réhre Tubo Tubo o 24
25 35279876 3 Elbow Coude Kniestiick Gomito Codo ¢S5 1 25
26 35279835 1 Elbow Coude Kniestiick Gomito Codo &5 26
27 92394295 1 Reducer Réducteur Reduzierstiick Riduttors Reductor vy 27
28 . 92394352 1 Nut Ecrou Mutter Dado Fuerca Upow 28
29 92083294 1 Tube Tube Réhre Tubo Tubo il 29
30 ' 92083302 1 Tube ,Tube Rohre Tubo Tubo ! 30
31 35279900 2 Tee Te T-Stuck Raccordo a T Te L., |3
32 35682592 1 Tube Tube Réhre Tubo Tubo w32
33 35582618 1 Tube Tube R&hre Tuba Tubo ! | 33
4 ' 92497700 1 Plug Bouchon Stecker Tappo Tapon ol 34
{35.36) | 92088822 1 Oil Filter Assy Ensemble filtre huile Olfiltarsatz Complessso filtro olio Montaje filtro de aceite N "(36-36)
35 : 92118678 2 Element Elément Etement Cartuccia : Elemento -
36 1 92087741 1 Head Tate Kopf Testa Cabeza Tt 36
37 92100874 1 Manifold Manifold Leitungsverbindung Collettore Distribuidor — 37
38 35275908 1 Gasket Jaint Dichtung Guarnizione Junta . 38
INGERSOLL-RAND
; 5.7 |




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE ot Sl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.8 INGERSOLL-RAND




Item C.P.N. Oty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE | Iy P
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
{19} 92087808 1 Ol Temp. Bypass Valve Soupape dérivation Olternperatur- Valvola di 'Bypass’ V avula de desvio temp. cai e gt ploe 11-9)
temp. huile Sicherheitsventil Olio aceite o
1 92086354 1 Cover Couvercle Abdeckung Copsrchio Tapa at 1
2 35318708 1 Thermostat Thermostat Thermostat Thermostato Termostato oy 2
3 92086347 ! Body Coips ‘Gehause Senicorpo Cuerpo — 3
4 92086339 1 Body Curps Gehiiuse Semicorpo Cuerpo a— 4
5 35584242 1 Gasket Jaint Dichtung Guarnizione Junta i) e it 5
6 35288414 1 Gasket Joim Dichtung Guarnizione Junta NEYSELUEF L ]
7 92497700 1 Plug Bouchon Stopfien Tappo Tap6n © ol 7
8 38280040 1 Spring Ressort Feder Molla Resorte b 8
9 35288448 1 dahl Bifte Kuget Sfera Bola - i 9
10 92087816 1 Gasket Joint Dichtung Guarnizione tunta F. 10
INGERSOLL-RAND
; 5.9




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE P g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL s LB LIy
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7. 6.0 INGERSOLL-RAND




ftem C.PN. Oty CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE Pl jlgx

MONITORING SYSTEN]_E DE UBERWACHUNGS- COMANDO CONTROL s b Ay

SYSTEM CONTROLE SYSTEM E CONTROLILO Y SUPERVISION
1 92052380 1 Battery Batterie Batterie Batteria Baterid 3 1
2 92293901 1 Frame Cadre Rahmen Telaio Amazén d 2
3 92395369 2 Stud Goujon Nut Pernc filettato Husillo oA e s 3
4 92101278 1 Cable Positive Cable positif Positives {+) Kabel Cavo positivo Cable positivo g S 4
-5 35506419 1 Cable Negative Cable négatif Negatives (—} Kabel Cavo negativo Cable negativo I Js 5
6 92271139 2 Hood Chapeau Haube Calotta protettiva Capote ] allais 6
7 35815760 1 Bracket LH Equerre gauche Bigel, links Supporto di sinistra Soporte M.1zg' 6 A5 7
8 35815752 1 Bracket RH Equerre droit Biigel, rachts Supporto di destra Saporte M.Der FrLFE 8
9 92067412 1 Tray Plateau Rinne Bacinella Piatilio Lipr g

INGERSOLLRAND

7 6.1




CONTROL AND

" MONITCRING

SYSTEM

COMMANDES ET
SYSTEME DE
CONTROLE

KONTROLL- UND

UBERWACHUNGS-

SYSTEM

SISTEMA DI
COMANDO
E CONTROLLO

SISTEMA DE pSat Gl
CONTROL : &b A1y
Y SUPERVISION

INGERSOLL-RAND



ftem C.PN. Oty CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE pEa Glen
MONITORING SYSTEME DE UseRrwACHUNGS- COMANDO CONTROL : B hly
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92028281 1 Wiring Harness Faisceau de cible Kabalbaum Cablaggio Mazo de cables SNl 1
2 92086156 1 Switch, High Temp, Interrupteur, haute temp.  Schalter (Hoch- Commutatore, Temp. Interruptor, temp. alts Al plede 2
' N R temparatur) elevate
3 35278589 1 0O-Ring Joint torique O-Ring Guarnizione circolare Junta torica FHP 3
4 92480177 1 Switch, Oil Pressure Interrupteur, pression Schalter/druck Pressostato olio Interruptor, presion de acaite o s i 4
i ' huile e dnike Bl
5 92083427 1 Seal Joint Abdichtung Tenuta Retenedor dhia 5
6 92253350 8 Ctlip Collier Schelle Fermaglio Abrasadera b pols pliie ]
7 92095132 1 Belt Break Switch Courroie disjoncteur Schalter/Riemenbruch Commutatore, Interruptor rotura correa g 7
B8 AARRRARES Alternator Alternateur Alternator Alternatore Alternador H NPT 8
9 ARSAARR RS Starter Démarreur Starter Starter Arranque Je 9
10 92076173 1 Relay Relais Relais Reld Relé el slag 10
n 92306901 1 Hourmeter Cornpteur horaire Stundenmesser Contsore Cuentshoras Jrtsh oy ke 1
12 92086719 1 Start Switch Interrupteur démarrage Startschalter Commutatore Interruptor arranque 12
13 92117688 1 Fuse Fusible Sicharung Fusibile Fusible s 13
14 92076173 1 Shutdown Relay Relais de fermeture Abschaltretais Rol¥ d'arresto totale . Reld de parada D - 14
15 NSS. ~ J.1. Connector Connecteur J.1. J. 1. Anschiug Connettore Conector J.1, cgl s a e 15
16 92381427 6 Tye Rap Gaine Umwickiung i.egami di biocco Tye rap Ce B 16
+H++++++ ltems supplied by engine manufacturer Articles fournis par le +++ Diese Artikel werden  Componeti fornitit dal bl wlar sy opts 44444
fabricant de moteur vom Motorhersteller costruttore det motore
geliefert
INGERSOLL-RAND
7 6.3




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE A Sign
MONITORING SYSTEME DE UBERWACHUNGS.- COMANDO CONTROL L 131 Al
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7. 6.4 . INGERSOLL-RAND




ftem C.P.N. Oty CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE pSat g
MONITORING SYSTEME DE {JBERWACHUNGS- COMANDO CONTROL & [JRPY
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 36728467 1 Enclosure Périmatre Einfassung Alloggio Cerramiento tayys 1
2 35842194 1 Decal B Autocollant Abziehbild Adesivo Calcomanis JIS, 2
2 92080894 1 Decal Auto - collant Abzishbild Adesivo Calcomania ' JISes 2*
3 92306901 1 Hour Counter Compteur horeire Stundenmesser Contaore Cuentahoras oleldl S 3
4 92395268 1 Pressure Gauge Jauge de pression Druckmesser Manometro Mandémetro de presion biall ol 4
L 92058320 1 Circult Board Panneau circuit Schaltbrett Piastra circuitale Cuadro de circuitos P ey 5
6 36723989 1 Window Fenétre Fenster Finestrina Ventana HnH 6
7 92078088 1 Gasket Joint Dichtung Guarnizione Junta s 7
8 36327907 . 1 Lamp Lampe Lampe Lampada Lémpara s 8
9 36327915 1 Base Base Fundament Base Base tael 9
10 35327923 1 Seal Joint Abdichtung Tenuta Retenedaor il mile Tl 10
2+ German Machines Only Machines allemandes nur fiir deutsche Solo per modetli Sblo maquinas alemanas L 20 ST 2+
seulament Maschinen Tedeschi
-INGERSOLL-RAND
7 6.5




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE prL I RIPE S
MONITORING SYSTEME DE " UBERWACHUNGS- COMANDO CONTROL DB Ay
SYSTEM CONTRGLE SYSTEM E CONTROLLO Y SUPERVISION

7.6.6 " INGERSOLL-RAND




Iteam C.PN. Oty CONTROQL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE pSn g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL DL Ay
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 36706836 1 Box Boita Box Armadietto Caja Bylasr 1
2 92080910 1 Facia Devant Verkleidung Pannello Faja gy 2
3 92086719 1 Switch tnterrupteur Schalter Commutatore Interruptor ol 3
4 95213427 1 Shakeproof Washer Rondelle Indessérable Erscjiitterungsfeste Rondella antivibrazioni Arandsla antibibratoria e dnile b 4
‘ Gummidichtung
5 92075530 1 Key Clavette Schiiissal Chiave Llave — 5
6 36583210 1 Valve Soupape Ventil Valvola Viélvula rlows 6
7 92076173 2 Relay Relais Relais Reld Reld - 7
8 92184878 1 Daor Porte Tiire Sportello Puerta - 8
9 92184993 1 Grommet Osillet Gummitiille Anello di tenuta Pasacable il iy o 9
10 35582220 1 Hinge Charnidre Scharnier Cerniera Bisagra Boia 10
INGERSOLL-RAND

1.6.7




ANVHTIOSHIONI | 0°*,° N

i N3ddNYUOYILNN
[} paads’ :.\.u..w : SOLNNAMrNOJENS ' IddNYD0LLOS AUYANNI3S 37AWIASN3 SNOS ATGW3SSY 8Ns




Itam C.P.N. Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS : Lsalt Lo gandt
UNTERGRUPPEN
1 92518729 1 Chassis Chassis Chariot Wagenrahmen Telajio Rimorchio Armadura Camion Jsa l 1
2 92518927 1 Undertray Plateau De Recuiel Blechunterlage Bacinella Inferiore Platillo Inferfor i its | 2
3 92518497 1 Cover Couvercle Abdeckung Coperchio Tapa | 3
4 92618935 2 Undertray Plateau De Recuiel Blechunterlage Bacinelia Inferiore Platilto Inferior i e ‘4
5 9265618943 1 Undertray Plateau De Recuiel Blechunterlage Bacinella Inferiore Platillo Inferior HEFIE R '8
6 92518950 1 Baffla Chicane Leitblech Diaframma Deflectora el 6
7 926518554 1 Lifting Ball Crochet De Levage Hebelbugel Gancio di sollevamento Gancho de alzar oS 7
B 92085711 1 Shim Cale Bejlegscheibe Spessore Calzo H4h ]
INGERSOLLRAND
; o/




" SUB ASSEMBLY SOUS ENSEMBLE SEKUNDXRE  SOTTOGRUPPI _ SUBCONJUNTOS L L il Lo gand)
UNTERGRUPPEN

7. Te2 INGERSOLL-RAND




lhem C.P.N. Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS R WP UL PYVE Y]
UNTERGRUPPEN

1 92518737 1 Toolbox LH Boite & outils gauche Werkzeugkasten, links Cassetta portuatensili Cuja de harramientas U [ PEV POy P PRI 1
di sinistra M.lzq.

2 92618745 1 Toolbox RH Boite & outils droite Werkzsugkasten, rechts Cassetta portuatensili di Ceja de herramientas RS (PP (P TRE 2
Destra M.Der.

3 92518752 1 Extension LH E£xtension gauche Verléngerung, links Extensione di sinistra Extensibn M.lzq. 5 gt 3l Izel Gy 3

4 925618760 1 Extension RH Extension droite Verlangerung, rechts Extensione di destra Extension M.Der, gf el il 4

5 36708824 2 Fender Garde Fender Parafango Parachoque ke 5

6 92086362 1 Shisld Bouclier Abschirmung Schermo Protector ity b 8

7 92518851 1 Baffle Wall Cloison & chicanes Démmungswand Diaframma Muro Deflector Laylalt puor 7

f.7.3

INGERSOLL-RAND




: l:s_,a'il s gand)

INGERSOLLRAND




item C.P.N.

SuUB ASSEMBLY

SOUS ENSEMBLE

SEKUNDARE
UNTERGRUPPEN

SOTTOGRUPP!

SUBCONJUNTOS

| A _pad 35 gl

1 36706778
2 36705036
3 92518836
4 92518844
] 92086263

6 92086271

Front Cover
Rear Cover
Panel Rear LH
Panel Rear AH
Panel Frant RH

Panel Front LH

Plague avant
Ptaque arriére
Panneau arrikre gauche

Panneau arrigre droit

Panneau avant droit

Panneau arriére gauche

vardere Abdeckung
hintere Abdeckung
Paneel hinten links
Paneel hinten rechts

Paneel vorne rechts

Paneel vorne links

Coperchio anteriore

Coperchio posteriore

Pannello posteriore di
sinistra

Pannello posteriore di
dastra

Pannello anteriore di
destra

Pannello anteriore di
sinistra

Tapa delantera
Tapa trasera
Panel trasero M.lzq.

Panel trasero M.Der.

Panel delantero M.Der.

Panel defantero M.lzq.

o allai
A ol

&8 ot Akl )
i il iy
G pelal iyl

8 pomt gl )

-

(-}

f.7.5

INGERSOLL-RAND




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPFI . SUBCONJUNTOS s Lk ikt Lz gand!
UNTERGRUPPEN

7. 7.6 INGERSOLL-RAND




Itam C.P.N. Oty SUB ASSEMBLY SOUS ENSEMBLE SEXUNDARE SOTTOGRUPPI SUBCONJUNTOS : Lot padt &g garnd)
UNTERGRUPPEN
1 92504919 1 Duct Conduit Leitungskanal Conduttura Conducto JOTIR 1
2 92504927 1 Cuct Conduit Leitungskanal Conduttura Conducto . 2
3 92604935 1 Cover Couvercle Abdeckung Coperchio Tapa ok 3
4 92504893 1 Roof Toit Dach Tettoia Techo i ., 4
5 92504901 1 Duct Conduit Leitungskanal Conduttura Conducto L. v B
6 92620063 1 Gritte Grille Gitter Griglia Rejiia Ho 6
7 92101880 2 Cover Plate Plaque couvercle Adeckplatte Piastra di copartura Placa tapadora RIVLEE ‘7
INGERSOLLRAND
; o7




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPP! . SUBCONJUNTOS : l._..s_,q‘Ji 1z ganlt
UNTERGRUPPEN

INGERSOLL-RAND




Item C.P.N.

SUB ASSEMBLY

SOUS ENSEMBLE

SEKUNDARE

Qty -SOTTOGRUPPI SUBCONJUNTOS iy o _,i.li 1z yarnlt
UNTERGRUPPEN

1 36718336 2 Door Porte Tiire Porta Puerta il 1
2 36719425 2 Hinge Charniére Scharnier Cardine Bisagra doais 2
3 35279108 2 Latch Verrou Verriegalung Serratura a scatto Pestillo bli 3
4 92473693 6 Monobolt Monoboulon Vaollbolzen Bullone Monoperno g e 4
8 35584903 4 Gas Spring Ressort gaz Gasfeder Molla a gas Resorte gas Sl Al 5
6 92094358 1 Key Cis Passung Chiave Llave s 6
; 7.9




GNVH-TIOSHIONI | | oL°.L* N

i NIJdOHOHILNN
mevé 7y _..-HJ ; SOLNNFNODJENS ’ 1ddNHO0LLOS JHYANNNIS JIEWISNI SNOS AT8W3SSY 8NS




Hem C.P.N. Qty SuUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPP! SUBCONJUNTOS Ak pid) Ls gandl
UNTERGRUPPEN
{1-30) 92518588 1 Foam Set Comp Ensemble complet Schaum-, komplett Insieme materiali espansi  Juego comp. material wlgabos,.  (1-30)
. mousse per compressare alveolar

1 1 Engine Beam Poutre moteur Motortréger Giogo Motore Viga motor Il Gile 1

2 1 Engine Beam Poutre motuer Motortriger Giogo Motore Viga motor 4 dl sile 2

3 2 E ngine Beam Poutre moteur Motortriigar Giogo Motore Viga motro Ll e 3

4 1 Baffle Wall RH Cloison chincane droit Déammungswand, rechts Fiaframma di destra Murao deflector M. Der, Ore (R P AR P 4

5 1 Baffle Wall LH Cloison chincane gauche Dimmungswand, links Diaframma di sinistra Muro deflector M.42q. o [E WP ELPRES 5

6 1 Toolbox Baffle RH Boite A outils chincane Werkzeugkasten-Dimmung, Diaframma, cassetta Deflectora caja de VMl ke isle - 6

" droite rechts portuatensili di destra herramientas M. Der.

7 " Toolbox Baffle LH Boite & outils chincane Werkzeugkasten-Dimmung,! Diaframma, cassetta Deflectora caja de ot Ty W G pis 1o 7

gaucha links’ " partautensili di sinistra herramientas M.lzq.

8 1 T/Frame Front Chbssis avanten T Wagenrahmen, vorne Telaio Rimorchio Marco/T delantera PR INTERY 8

anteriore '

2] 1 T/F Side Chassis latéral en T Wagenrahmen, Seite Telaio Rimorchio laterale  Marco/T lado Ol s g
10 1 Roof Duct Conduit toit Lettungskannel/Dach Conduttura su tettola Conducto Techo NS O 10
11 1 Raof Duct Conduit toit - Leitungskanal/Dach Conduttura su tettoia Conducto techo it s 1
12 2 Roof Duct Conduit toit Leitungskanal /Dach Conduttura su tettoia Conducto techo il Gl 12
13 1 T/F Rear Chassis arrigreen T Wagenrahmen, hinten Teloia Rimorchio Marco/T trasero il A 13

posteriore
14 1 T/F Rear Chassis arritreen T Wagenrahmen, hinten Telaic Rimorchio Marco/T trasero S Gl 14
posteriore
15 1 A/End Beam Poutre enbout Triger/Luftaustrittsseite  Giogo Lato Compressore  Viga comprasor LGl G 15
16 1 AJ/End Beam Poutre embout Triger/Luftaustrittseite Giogo Lato Compressore Viga compresor wh /i Jall 3its 16
17 1 Toolbox Front Boite & outils avant Werkzeugkasten, vorne Cassetta portautensili Caja de herramientas T LT TR 17
anteriore delantera
18 1 Roof Duct Cantre Centre conduit toit Leitungkanal /Dachmitte Conduttura Centrale su Conducto techo centro i Sl S . 18
Tettioa
19 1 Roof Duct Conduit toit Lietungskanal/Dach ~ Conduttrua su Tettoia Conducto techo I U | 19
20 a1 Roof Duct Condul toit Lietungskanal/Dach Conduttura su Tettioa Conducto techo it M 20
21 2 Cooler Support Support refridisseur Kdihlerstiitze Supporto sistema di Soporte enfriador 3t folo 21
raffreddamento
22 1 Rear End Arridre embout hintere AbschiuB | Sesione posteriore Punta trasera Al 22
23 1 Front End Arribre avant vordere Absch1uB Sezione anteriore . Punta delantera R R 23
24 2 Rear Side Coté arrigre " Riickseite Lato posteriore Lado trasero Ak 24
25 2 Front Side Cotk avant Vorderssite Lato anteriore Lado delantera LYl 25
26 1 Engine Baffla Chincane moteur Motor-Umlenkplatte Deflettore/Motore Deflectora motor ' mdl s e 26
27 2 Side Door Porte latérale Tiir, Seite Porta |aterale Puerta lado ol 27
28 2 Side Door Porte latérale Tiir, Seite Porta laterale Puerta lado o oy 28
29 1 Cooler Top Dessus refroidisseur Obertell Kiihler Refrigerante/superiore Tapa enfriador 33l Jel 29
30 Protector Protectuer Schutzvorrichtung Protezione Protector Gy 30
31 Hanger Suspension Staffa Soporte colgante B N

INGERSOLL-RAND




Item C.P.N. y SUB ASSEMBLY SOUS ENSEMBLE SEKUNDXARE SOTTOGRUPPI SUBCONJUNTOS g WL F FYVE 1Y
UNTERGRUPPEN
{1—15) 92520469 1 Interior Decal Set Jeu autocollant intérieur  Abziehbildarsatz, innen Complesso d'adesivi Juego Calcomanids JHAH s pile {1—15)
intarni interior i
" - 1 General Data Données générales Allgemaine Datenangaben  Dadi generali Datos generales Lle Sl lans 1
2 - 1 Operating Instructions Instructions pour Bedienungsanleitung Istruzioni per 1'uso Instrucciones de manejo JEEC R 2
opérations
3 - 1 Wiring Diagram Schéma da céblage Schaltplan Schema alettricc Diagrama de cables AR iy ey 3
4 - 1 Sarlal No. Plate Ptaque No. de série Sariennumernschild Numero di serie Placa nimero de serie JLL s 4
5 - 1 Assy. Spec. Plate Plaque spéciale speziglles Montageschild Specifiche di montaggio Placa espec. montaje ) c,..,.;h Sl ya iy 5
’ d'ensembia
6 — 1 Danger Danger Gefahr Pericolo Peligro s 6
? - 1 Discharge Air Evacuation air Luftablass Scarico aria "Aire de descarga &N 7
8 - 1 Diesal Fuel Combustible diesel Diesel Kraftstoff Gasolio Combustible Diesel Jalt iy 8
9 - 1 Oil Filler Remplisseur huile Olauffiillung Riempimanto olio -Allmentador aceite e ety 9
10 - 1 Safety Guards Protecteur da sécurité Sicherheitsvorrichtungen Protezioni di sicurezza Protectores de seguridad S e 10
11 - 1 Battery Batterie Battarie Batteria Baterid 4l 1
12 - 1 Battery Danger Batterio danger Batterie — Gefahr Pericolo Batteria Peligro Baterid ol )t e 12
13 - 2 Doors Closed Portas fermées Tiiran geschlossen Porta chiuse Puertas cerradas U yids Y1 13
14 - 1 Fuel Bleed Purge combustible Kraftstoffablafl Sfiato carburente Sangrado de combusible EYCI I P 14
15 - 1 Caution Compressor Oil Précaution pour Vorsicht - kompressordl Attenzione Otio Cuidado Aceite R L P 15
compressuer huile Compressore Compresor
rd
{1-6) 92517226 1 E xterior Decal Set Ens. autocollants Abzishbildersatz, auben Adesivi Esterni Juego calcoman fas i I il (1-6)
extérieur ’ exterior ! 1
1 2 I-R Logo Insigne |-R I-R Logo Logo I-R Lego I-R Ay dpepmilgdd 2
2 2 I-R Logo Insigne |-R I-R Logo Logo I-R Logo I-R Al g it gty 3
3 1 Stripe Bande Strejfen Striscia Banda Y
4 1 Stripe Bande Steifen Striscia Banda h,: + §
5 2 P 375 WD P 375 WD P375WD P 375 WD P 375 WD SraeaVe 6
6 2 177 L1S 177L/8 177 LIS 177L/8 177118 vy
; o712

INGERSOLLRAND




TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHUR  EQUIPAGGIAMENTO EQUIPO DE REMOLQUE 1 _Aaddl Sl
REMORQUE DI TRAINO

I
FEL
)))))))
2332

>
337
3222
2222
FrrL
JJJJJJJJJ
2
3
FEr
F
aaaaa

30

el

29 28 26 26

| 7. 8.0 | o | | INGERSOLL-RAND




ttem C.P.N. Gty TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQLIPO DE REMOLQUE D Aaalt 2 e
REMORQUE D1 TRAINO
(1-100) 92509439 1 Running Gear Comp Ensemble complet de Fahrgestell Bestandteile Organi di Trasmissione Tren rodante comp. Jotll S e {1-100}
marche per Compressors
{1-88) 92520451 1 Running Gear Assy Assemblage ensemble de +  Fahrgestell i Insieme organi di Montaje tren rodante R R PRI {1-88)
marche Trasmissione
1 92526268 1 Towbar Tube Tube barre de remorquage | Zuggabe!rohre Barra di rimorchio Tubo varilla Al gt 1
{(2-42) 92526276 1 Axle Tube Assy Ensernble exa tube ~ Tragrohromtage | Insieme Assale Montaje tubo eje sl pitis pas {2-42)
2 92083518 1 Axle Tube Axe tube Tragrohr | Corpo dellassale Tubo eje aymbl gt 2
3 92083323 2 Torsion Bar Barre de torsion Torsionsfeder | Barra di torsione Barra torsion Ful i 3
4 92083484 2 Setscrew Vis Feststellschraube Vite di fermo Tornillo de ajuste AL CI P 4
5 95076790 2 Nut Ecrou Mutter Dado Tuerca o 5
6 92102672 4 Bush Bague Buchse Boccola Buje i 6
7 92102664 2 Spacer Entretoise Distanzstiick Dictanziatore Espaciador ieta 7
8 92102508 2 Setscraw Vis Feststellschraube Vite di fermo Tornillo de ajuste Hale oo s 8
g 95076790 2 Nut Ecrou Mutter Dado Tuerca I 9
10 92102573 1 Yoke Jumelle Joch Giogo Horqueta O 10
1 92102565 4 Pin Broche Stift Perno Clavija s 1
12 92102657 4 Clip Coltier Klernme Fermaglio Abrasadera dlt. 12
13 92104439 1 Turnbuckle Tendeur Spannschraube Tenditore Tensor de tornillo e Jis2 13
14 95076774 7 Nut Ecrou Mutter Dado Tuerca Upow 14
15 92526326 2 Rod Tige Stange Asta Varilla et 15
16 92083476 1 Rod Tige Stange Asta Varilla it} 16
17 92083492 1 Rod Tige Stange Asta Varilia reid 17
18 92101450 3 Yoke Jumelie Joch Giogo Horgueta U e 18
19 92102706 1 Compensator Compensateur Kompensator Compensatore Compensador e g5 iy 19
20 92102714 3 Bush Bague Buchse Boccola Buje il 20
21 92102722 1 Peg Broche Stift Perno Clavija Auees 21
22 95064697 3 Washer Rondelle Dichtungsring ' Rondella Arandela - 8l 22
23 92022763 2 Nut Ecrou Mutter ' Dado Tuerca Yyue 23
{2443} 92083575 1 Swinging Arm Assy RH Assembiage balancier Schwingarm-Montage, rechts Insieme Braccio Montaje brazo oscilante SVl gyl depet  (24-43)
droit Ccintlante di destra M.Der,
24 92086222 1 Swinging Arm RH Balancier droit Schwingarm, rechts | Braccio Oscillante di Brazo oscilante M.Der. A A gl 24
destra
{24-43) 92083583 1 Swinging Arm Assy LH Assemblage balancier Schwingarm-Montage, links  Insieme Braccio Montaje brazo oscilante ¥ bsalt 4, i s gat {24A-43)
gauche Oscillante di Sinistra M.lzq.
24A 92083500 1 Swinging Arm LH Balancier gauche Schwingarm, links | Braccio Oscillante di Brazo oscilante M.1zq. et s 24A
sinistra
25 92102615 1 Bearing Roulement Lager Cuscinetto Cajinete Jot 25
26 92102540 1 Bearing Roulement Lager Cuscinetto Cojinete Joe 26
27 92102623 1 Seal Joint d'étanchéité Dichtung Tenuta Retenedor RHEFHES 27
28 92102581 1 Washer Rondelle Dichtungsring Rondella Arandela Ll 28
29 95108072 1 Nut Ecrou Mutter Dado Tuerca F— 29
30 92334291 1 Pin Broche Stift Perno Clavija s 30
31 92102631 1 Hub Cap Chapeau moyeu Nabenkappe Coprimozzo Tapae cuba Y 3
32 92083195 1 Hub And Brake Drum Movyeu et tambour Nabenbramstrommel Mozzo & Tamburo del Tambor cubo y freno L dlyiliags 32

de frein

freno

{.8.1

INGERSOLLRAND




TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE o Al Dl dae
REMORQUE DI TRAINO

7. 8.2 | " INGERSOLL-RAND




itam C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHUR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE D Aaddl O s
REMORQUE : DI TRAIND
33 92083211 5 Stud And Locknut Goujon at écrou de Bolzen und Arretiermutter Perno e dado di blocco - Husilfo v contratuerce. B gy AN pte oy 33
blocage .
34 92083203 5 _Nut Ecrou Mutter _ Dade . Tuerca Uy 34
35 92086230 1 Shoe (Pair} Sabot Schuh’ T Guarnizione d'attrito Zapata oSl s 35
36 92083179 1 E xpander Extenseur Expander TFenditore Expansor Lad iy 36
37 92083187 1 Adjuster Régleur® Einstelier Regolatore Ajustador da i iy 37
38 92083161 1 Spring Ressort ' Fedar Molla Resorte A 38
39 92083220 1 Spring Ressort Feder Malla Resorte st 39
40 92086206 1 Backplate Plague d’appui Riickplatte Piatto Placa trasera HIA RS N 40
41 92272343 4 Setscrew Vis Feststetlschraube Vite di fermo Tornilto de ajuste e e S e 41
42 92022540 4 Nut Ecrou Mutter Dado Tuerca H 42
43 92083542 1 Boot Soufflet Schuh Parapolvere Bota olim 43
44 95262524 4 Bolt Boulon Bolzen Bullone Perno T 1 P P 44
45 92022763 4 Locknut - - Ectou de bloquage Arratiermutter Dado di bloceo Contratuerca Frilyae 45
{46-86) 92526202 1 Overun Coupling Assy ‘Essemble accouplement Feilaufkupplung Insieme d’accoppiaments  Montaje arrastrado i gl 3 ) b B ey (46-86}
dépassement acoplamientos
46 92055482 1 Evye Oeillet Ose Occhiello Ojo s .46
47 92053867 2 Bolt Boulon Bolzen Bullone Perno g s 47
48 92022763 2 Locknut Ecrou de blocage Arratiermutter Dado di blocco Contratuerca 3 Vpee 48
49 95220901 2 Jubilee Clip Collier jubiles Jubilge Clips Fascetta a vite Abrasadera Jubilee Lt 49
50 92055490 1 Boot Soufflet Schuh Parapoivere Bota el "50
81 92053610 1 Shaft Arbre Welle Albero Eje 315V sges 51
52 92053628 2 Bush Bagua Buchse Boccola Bule LL,. B2
53 92302058 2 Nipple Graisseur Nippel .Nipplo Racor s 53
54 95108072 1 Nut Ecrou Mutter Dado Tuerca Yyow 54
55 - 92053644 1 Pin Broche Stift Perno Clavija s 55
56 95200093 1 Washer Rondsalle Dichtungsring Rondella Arandela idr 56
57 92053651 1 Carriage Charriot Lautwerk Carrelte Soports o .57
658 92053677 1 Damper Amortisseur Diampfer Ammartizzatore Amortiguador HI 58
59 92053833 2 Bolt Boulon Bolzen Bullone Pemo AP P 59
60 92022540 2 Nut Ecrou Mutter Dado Tuerca Upaur 60
61 92053685 1 Body Bati Aufbau Corpo Cuerpo o 61
62 92526300 1 l-ever Levier Hebel Levetta Palanca g 62
63 92085581 1 Bush Bague Buchse Boccola Buje e 63
64 92022763 2 Locknut Ecrou de blocage Arretiermutter Dado di blocco Contratuerca 33 Apae 64
65 95064697 1 Washer Rondelle Dichtungsring Rondella Arandela sh 65
66 92526284 1 Pin Broche Stift Perno Clavija - 66
(6786) 92526318 1 Handbrake Assy Assemblage frein & main  Handbrermse Insieme ferno a mano Montaje ferno de mano Wibjiepns  167-86)

67 92053909 1 Lever Levier Hebel . Lava Palanca ' it 67
68, 92053917 1 Handle Poignee Griff Maniglia . Manilla ke 68
69 92063926 1 Button Bouton Knopf Pulsante : Botbn 23 '69
70 92053933 1 Rod Tige Strange Asta Varilla et 70 .
n 92053941 1 Spring Ressort Feder Molla Resorte b 7

{.8.3

INGERSOLLRAND




TRAILER EQUIPMENT

Item C.P.N. Oty EQUIPEMENT FAHRWERK-ZUBEHHR  EQUIPAGGIAMENTO EQUIPO DE REMOLQUE o Aaadl Dl das
REMORQUE DI TRAINO
72 92274828 1 Nut Ecrou Mutter Dado Tuerca Uyasr 72
73 92053958 1 Pawl " Cliquet Sperrklinke Dente d‘arresto Trinquete Soli. 73
74 92272343 1 Setscrew Vis Feststellschraube Vite di farmo Tornillo de ajusts b e 74
75 92271576 1 Nut Ecrou Mutter Dado Tuerca Dy 75
76 92526334 1 Bracket Equerre Biige! Staffa Soporte EHE 76
77 95077442 1 Locknut . Ecrou de blocage Arratiermutter Dado di blocco Contratuerca 3 U pene 7
78 92272301 2 Setscrew Vis Feststellschraube Vite di fermo Tornillo de ajuste g s lenns 78
79 95081857 2 Lackwasher Rondelle de blocage Sicherungsscheibe Rondetla di blocco Arandela de seguridad PESED 79
80 92526342 1 Catch Logueteau Sperrstift Arresto Gancho ) 80
81 92526359 1 Spring Ressort Fader Molla Resorte b 81
82 95200093 2 Washer Rondelle Dichtungsring Rondella Arandela b 82
83 95391348 1 Nut Ecrou Mutter Dado Tuerca Uy 83
84 92055631 1 Cable Cable Kabel Cavo Cable J5 84
85 92055649 1 Ring Bague * Ring Anello Anille EHES 85
86 92055656 1 Shackle Boucle Lasche Anello Griltete T 86
87 92526367 2 Bolt Boulon Bolzen Bullone Perno ke s 87
g8 95077442 2 Loacknut Ecrou de blocage Arretiermutter Dado di blocco Contratuerca )y 88
89 92083559 1 U Clamp Pad Patin bride V-Kiemmblock Morsatto a V Cojin abrasaderaen V Ayl Ll 89
{90-91) 92520519 2 Wheel + Tyre Assy Assemnblage rous/pneu Rad & Reifenmontage Insieme Ruotae Montaje ruedas Sy Bl Zegae {90-91)
Pneumatico
20 92036045 1 Wheel Roue Rad Ruots Rueda Yos 20
91 82522234 1 Tyre Pneu Raifen Pneumatico Neumatico Sl 9N
(92-.95) 92186030 Prop Stand Assy Assamblage b'quille PropStand Montage Insierne gamba di Mantaje caballete C5‘.“ Juls ie gt (92.95)
sostegno
g2 92040187 1 Prop Stand B'quille Prop. Stand Gamba di sostegno Caballete & s 92
93 92186055 1 Bracket Equerra Biigel Staffa Soporte s 93
94 92186063 1 Pad Patin Block imbottitura Cojin Ll 94
95 92186071 1 Handle Poignée Griff Manigilia Manilia ke 95
96 90103185 2 Setscrew Vis Faststellschraube Vite di farmo Tormillo de gjuste N N PYCIC 3 P 96
97 92304682 2 Lockwasher Rondetle de blocage Sichrungsscheibe Rondella di blocco Arandela de seguridad o 38 87
98 92367663 4 Satscrew Vis - Feststellschraube Vite di fermo Tomillo de ajuste o ke S Sl 98
99: 92311695 4 Locknut Ecrou de blocage Arretairmutter Dedo di blocco Contratuerca i3 Ve 99

7.8.4

INGERSOLL-RAND




TRAILER EQUIPMENT EQUIPEMENT FAHHWEHK-ZUBEHBR EQUIPAGGIAMENTO EQUIPO DE REMOLOUE o ARAN Ol e
REMORQUE D1 TRAINO
5 6 7
LH
L ]
L

: 2
BLK O/

4|||

INGERSOLL-RAND




ttam C.P.N. Qty TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHUR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE o ekl Dldae
REMORQUE DI TRAINO
1 92096288 1 Harness Faisceau Kabelbaum Cablaggio Arreo SR ol 1
2 92280817 1 Plug Bouchon Stecker Spina Tapon iali 2
3 92281427 10 Tye Rap Gaine Umwickiung Legame di blocco Tie rap g 0D s 3
4 92253350 10 Clip Collier Clips Fermaglio Abrasadera W 4
5 92271071 2 Connector Connectuer Ansch1uB Connettore Conector Jay 5
6 92184928 2 Wire Fil Draht Filo Cable el 6
7 92184852 2 Side light Feu de position latéral Seitenleuhte Luce di posizione Luz lateral Sag 7
8 92172261 2 Connector Connectuer AnschiuB Connettore Conector Jooye 8
9 92479757 2 Bulb Lampe Glilhlampe Lampeading Bombilla E 9
INGERSOLLRAND
7 «8.7




TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHBR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al Dtane
REMORQUE DI TRAINO




item C.P.N. Oty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE | Aadd) Dl
REMORQUE DI TRAINO

1* | 92513976 1 Bumper Pare—choc StoBdémpfer Paraurti Parachogue doas 1*
1+ 92520329 1 Bumper Pare—choc StoBdampfer Paraurti Parachoque o 1*
2* . 92179514 2 Mounting Plate Plague ds montage Montageplatte Piastra di montaggio Placa montaje Sl s 2*
3 92279140 2 Reflector R*flectuer Raflektor Riflettore Reflector oS 5 3
4 92280791 2 Light Lurnidre Leuchte Luce Luz a4 4
5* 92120096 2 Light Lumiare Leuchte Luce Luz ap 5*
1* France and Germany France et Allemagne Frankriech und Deutschiand Francia e Germania Franciay Alemania Lithly b i 1
2* UK, Royaume-Uni UK U.K. Reino Unido A (W] 2*
4+ France and Germany France at Allemagne Frenkriech und Deutschland Francia a Germenia Francia y Alamania Lyt 4"
5+ France and Germany France et Allemagne Frankriech und Deutschland Francia e Germania Franciay Alemania illty i 5*

{.8.9

INGERSOLL-RAND




TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHDR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE : Aaddt Sl
REMORQUE DI TRAINO




ltem C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE D il Sldas
REMORQUE Dt TRAINO

1 92184852 2 Side Light eu de position latéral Seitenleuchte Luce di posizione Luz lateral oy 1
2 92095215 4 Reflector (Amber) Réflectuer {orange) Reflektor loranga) Riflettore {color ambra) Reflector (ambar) (JlrS) St g 2
3 92095223 12 Spacer Entretoise Distanstiick Distanziatore Espaciador saela 3
4 92121243 2 Reflector {Amber) Réflectuer (orange} Reflektor {orange) Riftettors (color ambra) Reflector {ambar) (b Sy Sk, 'oa
5 92085729 2 Reflector {white) Réflectuer (blanc) Reflektor {weiB)} Rifiettore (bianca} Reflector (blanco) () S 6 &
6 92479757 2 Bulb Lampe Gliinlampe Lampading Bombilla HIN 6
7 «8.11

INGERSOLL-RAND




bye oo bt ol plad

Htem C.P.N. Oty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBL REPUESTOS RECOMEN-
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGEIATIKIT DADOS Y KITS DE Sl ley
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS-SATZE DE SERVIZIO MANTENIMIENTO . Ll [ Ttatt
A 92368687 MG x 12 Taptite Screw Vis taptite M6 x 12 M6 x 12 Gewindeschraube  Vite Taptite M6 x 12 Tornillo Teptite M6 x 12 VLl gy A
B 95104683 % Unc x 3% Boht Boulon 3/4 Unc x 3-1/2  3/4 Unc x 3-1/2 Bolzen Bullone 3/4 Unc x 3-1/2  Perno 3/4 Unc x 3-1/2 L AR JP Y [ Ve B
C 95069571 3% Washer Rondelle 3/4 3/4 Dichtungsring Rondella 3/4 Arandels 3/4 Thish c
D 92271667 % Aerotight Nut Ecrou Aerotight 3/4 3/4 Aerotight Mutter Dado ‘aerotight’ 3/4 Tuerca Aerotight 3/4 Tyl U pes D
E 92304443 M12 x 40 Screw Vis M12 x 40 M12 x 40 Schraube Vite M12 x 40 Tornillo M12 x 40 VY Gy E
F 92304682 M12 Lockwasher Rondelle bloqueuse M12  M12 Sicherungsscheibe Rondella di sicurezza Arandela de seguridad VY g8 H4H) F
G 95718045 3/8 Shoulder Bolt Boulon & embase 3/8 3/8 Achsbolzen Bullone a spaila 3/8 Perno ds tope 3/8 Tfa A s G
H 92273226 5/16 Philidas Nut Ecrou Philidas 5/16 6/16 Philidas-Mutter. Dado ‘Philidas’ 6/16 Tuerca Philidas 5/16 (TR RN R H
| 95245288 7/16 Nut Ecrou 7/16 7/16 Mutter Dado 7/16 Tuerca 7/16 Y il yae |
J 92339688 M6 x 35 Setscrew Vis M6 x 35 M6 x35 Anschlagschraube  Vite di fermo MG x 35 Fornilto de ajuste MG x 36 LT 1P U X PRI J
K 92304500 M6 Nut Ecrou M6 M8 Mutter Dado M6 Tuerca M6 Nl s K
L 95245296 ¥ Nut Rondsite bioqueuse 1/4 3/4 Mutter Dado 3/4 Tuerca 3/4 /e iy L
M 95209367 % Lockwasher Ecrou 3/4 1/4 Sicharungsscheiba Rondella di sicurezza 1/4  Arandela de seguridad Y St 18 M
N 92274828 % Nut Ecrou 1/4 1/4 Mutter Dado 1/4 Tuerca 1/4 Yy il pane N
o) 95098356 3/8 Nut Ecrou 3/8 3/8 Mutter Dado 3/8 Tuerca 3/8 i dyane o
P 52184811 ME x 12 Whizlock Screw  Vis Whizlock MG x 12 MG x 12 Schraube Vite di sicurezza M6 x 12 Tornillo Whizlock M6 x12 VOl sy g P
Q 92398122 M6 x 20 Whizlock Screw Vis Whizlock M6 x 20 M6 x 20 Schraube Vite di sicurezza M6 x 20  Tornillo Whizlock M6 x 20 T, g Q
R 92398106 M6 Nut Whiztite Ecrou M6 M6 Mutter Dado M6 Tuerca M6 1t Uyes R
) 92398130 M8 x 20 Whizlock Screw Vis Whizlock M8 x 20 M8 x 20 Schraube Vite di sicurezza M8 x 20  Tornillo Whizlock MBx 20 YoxA st tylsg gy s
T 92176114 M12 x 20Whizlock Screw  Vis Whizlock M12 x 20 M12 x 20 Schraube VitedisicurezzaM12x20  Tornillo Whizlock TexAY Oy g T
U 52176718 M12 x 20 Setscrew VisM12 x 20 M12 x 20 Schraube Vite di fermo M12 x 20 Tornillo de ajuste Yox ¥ pl gt e 1)
v 92329341 M12 Washer Rondelle M12 M12 Dichtungsring RondellaM12 Arandsla M12 VY pl il v
w 95775037 % x ¥ x 10 Shoulder Bolt  Boulon & embase 1/4 x 1/4x1/2x10 Bullone a spalta 1/4 x Perno de tope 1/4 x 1/2 Vextexfy S fees w
1/4 x 10 Achsbolzen 1/2x 10 x 10 .
X 95064655 Y% Washer Rondelle 1/4 1/4 Dichtungsring Rondella 1/4 Arandela 1/4 sl X
Y 95076733 No. 10 Nut Ecrou No. 10 Mutter No. 10 Dado No. 10 Tuerca No. 10 Ve Uy Y
z 95077756 5/16 Nut Ecrou 5/16 5/16 Mutter Dado 6/16 Tuerca 5/16 *frr yane 4
AA 92304666 M8 Lockwasher Rondelle bloqueuse M8 M8 Sicherungsscheibe Rondella di fermo M8 Arendelada seguridad M8 A st 155 AA
AB 90103185 M12 x 30 Setscrew VisM12 x 30 M12 x 30 Anschlag- Vite di fermo M12 x 30 Tornillo de ajuste LEEA N S PSPPI 3 B AB
schraube M12 x 30 -
AC 92488733 M8 x 70 Setscrew Vis .Feststellscraube Vite Tornillo pHrdple S pas AC
AD . 92142976 M8 x 75 Setscrew | vis Feststellscraube Vite __ " Tornillo thdyle ot e . AD
AE 92280081 M10 x 30 Setscrew ' Vis M10 x 30 M10 x 30 Anschiag- Vits di fermo M10x 30 Tornillo de ajuste Pt ol et Sl AE
schraube M10 x 30
AF 92304674 Lockwasher “ Rondelle bloqueuse Sicherungsscheiba Rondella di fermo Arandela de seguridad ISl il AF
AG 92473586 M10x 25 Whizlock Screw  Vis Whizlock M10 x 25 M10 x 25 Schraube VitedisicurezzaM10x25  Tornillo Whizlock Yoxys gl 2 AG
AH 92473594 M10 Whiztite Nut Ecrou Whiztite M1C M10 Mutter Dado di sicurezza M10 Tuerca Whiztite M10 Vol U . AH
Al 92304393 M10 x 20 Setscrew VisM10 x 20 M10 x 20 Anschlag- Vite di fermo M10 x 20 Tornillo de ajuste Toxts pliddcns e Al
B schraube . M10x 20 .
Al 92320283 M10 Washer Rondelle M10 M10 Dichtungsring fondells M10 Arandsla M10 Ve plisl Al
AK 92329309 M10 x 35 Setscrew Vis M10 x 36 M10 x 35 Anschlag- Vite di fermo M10 x 35 Tornillo de ajuste Yoxte ol Chle i e AK
schraube M10 x 35
7 INGERSOLLRAND
@ 9 ® 0




ftem C.P.N. RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- L goak! Yl plad
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE MITENTE ST
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO . Lokt {Uleal)
AL 92304567 M10 Self Locking Nut Ecrou suto-bloguant M10 selbstsperrends Dado autobloccante M10  Tuerca de cierre Vo ol 5 s Byare AL
Mutter autom btico M10
AM 95664314 5/8 x 1 Shoulder Bolt Boulon d embase 5/8x *  6/8 x 1 Achsholzen Bulloen a spalla 5/8 x 1 Perno de tope 5/8 x 1 Va4 o AM
AN 35294339 Spring Washer Rondelle élastique Federteller Rondella elastica Arandela de resorte ik 5L AN
AO 852304575 M12 Self Locker Nut Ecrou auto-bloguant M12 selbstsperrende Dado autobloccante M12  Tuerce de cierre VYl G 1 e AO
M12 Mutter sutomiético M12
AP 92304419 M10 x 40 Setscrew Vis M10 x 40 M10 x 40 Anschlag- Vite di fermo M10 x 40 Tornillo da ajuste Loxhe oyl ot s AP
. schraube M10 x 40
AQ 92304617 M10 Washer Rondslle M10 M10 dichtungsring Rondella M10 Arandela M10 Ve s AQ
AR 35294578 M24 x 3 Locknut Rondelle bloquause M24 x 3 Arretiermutter Dado di fermo M24 x 3 Contratuerca M24 x 3 TrYE pl 3 pae AR
M24x 3 :
AS 92398627 M12 x 30Whizlock Screw  Vis Whizlock M12 x 30 M12 x 30 Schraube Vits di sicurezzaM12 x30  Tornillo Whizlock oYl g pn AS
AT 92398643 M12 Whiztite Nut Ecrou Whiztite M12 M12 Mutter Dado di sicurezza M12 Tuerca Whiztite M12 VY s Upene AT
AU 92304401 M10 x 25 Setscrew Vis M10 x 25 M10 x 25 Anschlag- Vite di farmo M10 x 26 Tornillo de ajuste Yoxd e plidple st lawes AU
schraube M10 x 256
AV 92329283 M10 Washer Rondelie M10 M10 Dichtungsring Rondella M10 Arandeta M10 Vo ol L AV
AW 92472638 M10x 20Whizlock Screw  Vis Whizlock M10 x 20 M10 x 20 Schraube VitedisicurezzaM10x20  Tornillo Whizlock M10 x 20 Yoxre by fa AW
AX 92280940 MG x 40 Setscrew Vis MG x 40 M6x40 Anschlagschraube  Vite di fermo M6 x 40 Tornillo de ajuste M6 x 40 £ %7 ity e AX
AY 92359371 M6 Lockwasher Rondetla bloqueuse M6 M8 Sichsrungsscheibe Rondslla di sicurezza M6 Arandela de seguridad M6 T ph st 8l AY
AZ 92131135 5/32 Rivst Rivet 5/32 Niet Rivetto 5/32 Remache 5/32 levidkt AZ
BA 92304658 ME Lockwasher Rondelle bloqueuse MB MB Sicherungsscheibs Rondella di sicurazza MG Arandela de seguridad M6 1l S sl BA
BB 92304344 M8 x 20 Setscrew Vis M8 x 20 M8 x 20 Anschlagschraube  Vlite di fermo M8 x 20 Tornillo de ajuste M3 x 20 oA plcdghe i oo BB
BC 92329119 Nut Thin M8 Ecrou mince MB Mutter, dimn M8 Dado sottile MB Tuerca fina M8 Gy Upane BC
BD 90103839 M16 Nut Ecrou M6 M18 Mutter Dado M16 Tuerca M18 ARk 8D
BE 92304336 M8 x 16 Setscrew Vis M8 x 16 MB8x 18 Anschlagschraube  Vite di fermo M8 x 16 ] Tornillo de ajuste M8 x 16 VIXA oyl e Sl BE
8F 92367655 M12 x 90 Bolt Boulon M12 x 90 M12 x 90 Bolzen Bullone M12 x 90 Perno M12 x 90 LEELL R e BF
8G 92304450 M12 x 50 Setscrew Vis M12 x 50 M12 x 50 Anschlag Vite di fermo M12 x 50 Tornillo de ajuste M12 x 50 LIERY PP PICCE o B8G
schraube :
BH 92304351 M8 x 30 Setscrew Vis M8 x 30 MB8x 30 Anschlagschraube  Vite di fermo MB x 30 Tornillo de ajuste MB x 30 o XA ol e S jlans BH
Bl 05753588 No, 10 x % Philips Vis Philips No. 10 x 1/2 No. 10 x 1/2 Philips- Vite di fermo, testa Tornillo de ajuste Philips R JRPONI ¥ PO PRI g7 D BI
Setscrew Schraube crociata No. 10 x 1/2 Yy
BJ 92472679 M5 x 12 Setscrew VisM5 x 12 MSx 12 Anschiagschraube  Vite di fermo M5 x 12 Tornillode sjusteMB x 12 1Yx8 b phe o Jlens BJ
8K 92304497 M5 Nut’ Ecrou MB ) M5 Mutter Dado MB Tuerce M5 epliyenr BK
8L 92304641 M5 Lockwasher Rondelle bloqueuse M5 M5 Sicherungsscheibe Rondella di sicurezza M5 Arandelade seguridad M5 # ol ISt L BL
BM 35272541 M16 x 40 Capscrew Vis M16 x 40 M16 x 40 Kopfschraube Vite mordante M16 x 40  Tornillo de cabeza M16 x 40 £yt gt e ol jlams EM
BN 35104108 Bolt Boulon Bolzen Bullone Perno S BN
BO 35272533 M12 x 35 Setscrew Vis M12 x 35 M12 x 35 Anschlag- Vite di fermo M12 x 36 Tornillo de ajuste M12 x 35 rox Y oo dhe it Lo BO
’ schraube M12 x 35
;1 35300623 M16 x 140 Satscrew Vis M16 x 140 M16 x 140 Anschlag- Vite di farmo M16 x 140 Tornillo de ajuste M16 x 140 TTTTE P VI3 BP
schraube M16 x 140
:10] 35108372 Bolt Boulon Bolzen Bullone Parno i BQ
B8R 35271188 M10 x 25 Capscrew Vis M10 x 25 M10 x 25 Kopfschraube Vite mordente M10 x 26 Tornillo de cabeza M10 x 25 Yaxye gt ale i Ssle les BR
BS 35327560 M8 x 70 Socket Head Vis & thte crouse M8 x 70 MBx 70 Zylinderschraube  Vite mordente a testa Prisionero de cabeza g el el e e e BS
Capscrew m. Innensechskant incassata M8 x 70 hueca M8 x 70 VXA
INGERSOLLRAND
; 9.1




Item RECOMMENDED SPARE

C.PN. Qty

PIECES DE RECHANGE

EMPFOHLENE ERSATZ-

SERIE DE RICAMBI

REPUESTOS RECOMEN-

B RUPRUPS

PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS-UND CONSIGLIATI KIT DADOS Y KITS DE Slaal Bartiaoy
ANCE/SERVICE KITS KITSD'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO . aad) fRilal)
BT 95359725 Screw Vis Schraube Vite Tornillo £ BT
BU 95668539 Shoulder Screw Vis & embase Kopfschraube Vite a spalla Tornillo de resaito oS BU
Bv 92304609 M8 Washer Rondelle Dichtungsrings Rondefla Arandela £b BV
BW 35321595 Socket Head Capscrew Vis & tite creuse Zylinderschraube m. Vite mordente a testa Prisionero de cabeza g ke s BW
[nnensechskant incassate hueca
BX 92341973 M6 x 26 Setscrew Vis M6 x 26 M6 x 25 Anschlagschraubs  Vite di fermo M6 x 26 Tornillo de ajuste MG x 25 Yox phadphe i jlae BX
BY 92473594 M10 Whiztite Nut Ecrou Whiztite M10 M10 Mutter Dado di sicurezza M10 Tuerca Whiztite M10 Voopl ey Bpane BY
BZ 92398114 M8 Whiztite Nut Ecrou Whiztite M8 M8 Mutter Dado di sicurezza M8 Tuerca Whiztite M8 Al ki y e BZ
CA 92398569 M16 x 65 Bolt Boulon M16 x 65 Bolzen M16 x 65 Bullone M16 x 65 Perno M16 x 65 r CA
cB 92304377 M8 x 40 Setscrew Vis M8 x 40 MBx 40 Anschlagschraube  Vite di fermo MB x 40 Tornillode ajusta M8 x 40 £ XAl ghe ot jlas CB
cC 92394733 M8 Nut Grip Contre-écrou M8 M8 Mutterngriff Stringi dado MB Contratuerca M8 Apl 53 yes cc
- CD 92304591 MG Washer Rondelle Dichtungsrings Rondella Arandela S cD
CE 9235_9363 M16 Washer Rondelle " Dichtungsrings Rondelta Arandela o < CE
CF 92271915 3/16 x 1/2 Rivet Rivet 3/16 x 1/2 3/16 x 1/2 Nait Rivetto 3/16 x 1/2 : remanche 3/16 x 1/2 ~er'/\1fu, CF
CG 92340306 MBE x 16 Setscrew VisM5Ex 16 M5 x 16 Vite di fermo M5 x 16 Tornillo de ajuste Vixo ot dyle ___.UL._, cG
Feststelischraube MS x 16 ' i CH
CH 92304583 M5 Washer Rondelle M5 M5 Dichtungsring Rondella M5 Arandela M5 o plids cl
Cl 92340058 M5 x 20 Sétscrew Vis M5 x 20 MS x 20 Vite di fermo M5 x 20 Tornilla de ajuste Voo plidgho it s "¢l
Feststellschraube MS x 20 . CcK
CJ 92184365 M5 x 12 Setscrew MS x 12 Vite di fermo M5 12 Tornillo de ajuste B E LI P RICRE. FOO gL
_Feststellschraube MB x 12 ‘CM
CK 92340421 M4 x 12 Setscrew VisM4 x 12 M4 x 12 Feststellscraube Vita di fermo M4 12 Tornillo da ajuste VT plhe Sl s CN
M4 x 12 " ’ -
cl 92340454 M4 Nut Ecrou M4 M4 Mutter Dado M4 Tuerca M4 ol Upae 'Cl
CM 92340439 M4 Washer Rondelle M4 M4 Dichtungsring Rondelta M4 _Arandela M4 £l e §CM
CN 92340447 M4 Lockwasher Ecrou de blocage M4 M4 Sicherungsring Rondella di blocco M4 " Arandela de seguridad & pl plSa1 i80S ,CN
' M4 .
CO 92304666 M8 Lockwasher ‘Ecrou de blocage M8 Sicherungsring * M8 Rondella di Blocco. - M8 Arandela de Segaridad e ico
CP 92095744 M8 x 35 Whiztite Screw M8 x 35 Vis M8 x 35 Feststellscraube M8 x 35 Vite M8 x 35 Tornillo ¢t Sz Fr CP
ca 92178896 M6 x 30 Setscrew M6 x 30 Vis MG x 30 Feststellscravbe: | M6 x 30 Vite M6 x 30 Tornitlo Tpcdpa S o :ca
CR g24181M No. 6 Self Tapping Screw No. 6 Vis No. 6 Feststellscraube No. 6 Vite No. 6 Tornillo e o e "CR
cs 35288422 MB x 80 Setscrew M8 x 80 Vis M8 x 80 Feststeliscraube  MB x BO Vite M8 x 80 Tornillo _ fhaodslennt sl iCS
CT - 82304518 M8 Nut M8 Ecrou M8 Mutter M8 Dado MB Tuerca Yo eT
INGERSOLL-RAND
; e9.2




item C.P.N. Gty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMEI REPUESTOS RECOMEN- b ot i)l ghd
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE hal ]
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO . L) [ Ghadt
92077759 Filter Service Kit Kit entretien filtre Filter Wartungssatz Corredo Manutenzione Kit servicio - filtro P Gt ok -
Filtri ’
1 92079425 1 Element Air Elémant air Element Luft Filtro aria Elemento aire bl oais 1
2 92117431 1 Element Air Elément Element Luft Filtro aria Elemento aire bl pais 2
3 92118678 3 Element Oil Elément huile Element 01 Filtro aria Elemento aceite o e 3
4 35292366 1 Element Fuel Etément Combustible Element Kraftstoff Filtro carburante ' Elemento combustible ayiylt e 4
{.9.3




Item C.P.N. Oty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- Y q‘ﬁ’}“)‘:‘u' cu
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE Sgal gastiey
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO . Laadl [ lealt
92530187 Basic SparesSet Jeu de pidces détachées Grundausstattung pezzi di ricambio Juego basico de repuestos ' L‘,..l....\u Sl cI.. e —
de base Ersatzteile di base )
1 92530211 1 Gasket Set Jeu de joints Dichtungssatz Insieme guarnizioni Juego juntas RILFA 1 1
2 92079425 1 Element Alr Elément air Element Luft Filtra aria Elemento aire elydl ol 2
3 92117431 1 Element Air Elément air Element Luft Filtro aria Elemento aire bl i 3
4 92118678 3 E lement Qil Elément huile Element O1 Filtroaria = __ Elemento aceite O e 4
5 35292366 1 Element Fuel Elément combustible Elament Kraftstoff Filtro carburante Elemento combustible ayiyll s L]
6 92086586 t Fanbelt Courroie Ventilatorrtemen Cinghia trapezoidale ~ Correa del ventilador g M e 6
92530195 Intermediate Spare Set Jeu de pigces détachées Ersatzeile /Zwischensatz Corredo pezzi di Juego intermediario de el Lalh ala ide ' -
intermédiaires Ricambio Intermedio repestos 1
1 92530187 1 Basic Spare Set Jou de pitces détachées Fundamentate Erastzteile  Pezzi di ricambio di base Juego basico de repastos O e
de base :
2 92076173 2 Relay Relais Relais Relé Relé J e 2
3 92120013 1 Cap Filler Couvercle filtre Filterkappe Scodellino per filtro Filtro tapa oo 3
4 92087881 1 Element Oil Separator Etément séparatuer huite  Olabscheider-Element Filtro separazione olio Elemento separador G s fels 4
aceite
5 92395268 1 Gauge Pressure Jauge pression Druckmesser Indicatore di pressione Man &metro presion haall i 5
6 92086156 1 Switch, Temperature Contact température Temperaturschalter Thermostato Interruptor, temperatura LA 6
7 92480177 1 Switch, Qil Pressure Contact pression huile Ofdruckschalter Pressostato olio Interruptor, presion a o P s i 7
: ' aceite .
8 92089556 2 Silencer, Regulator Silencieux régulatuer Schalldémier, Regler Regotatore per - Silenciador, regulador e ¢ Zpalt SIS 8
silenziatore
9 35583210 1 Valve, Two-way Soupape deux directions 2-Weg Ventil Valvola bibirezionate Vavula, dos vias Caldl s ples 9
10 35322379 1 Valve, Blowdown Soupape d'échappement Absperrventil Valvola di scarico V avula de purga wds padl o plas 10
1 35365106 1 Regulator Valve Soupape régulatrice Regterschieber Valvola di regolazione V alvula reguladora el plos 1
12 92095363 1 Gauge Ol Level Filtre huile Olfilter Grasso, Olio, Filtro Filtro grasa, aceite ol 12

f.9.4

INGERSOLLRAND




ftem C.P.N. Quy RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMB1 REPUESTOS RECOMEN- Uy g2 al! Jlid) phad
PARTS AND MAINTEN. RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE Syl asteey
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONSSATZE DE SERVIZIO MANTENIMIENTO . Laddt [Tilalt
92530203 Major Spare Set Jeu de pidces détachdes Hauptsatz Ersatztaile Corredo Pezzi di Juego mayor de repestos =1 kb du ride .
majeures ricambio principate I
1 92530195 1 Intermediate Spare Set Jeu de pidces détachées Zwishensatz Ersatztiele Corredo pezzi di Juego intermediario de Jogin L plad pile |
intermédiaires ricambio intermedio repuestos ’
2 35273812 3 Mount Support Befestigungsteil Supporto Armadura ol v 2
3 92058320 1 Circuit Board Panneau circuit Schaltbrett Piastra circuitale Table circuitos FUAR P U I3
4 92504430 1 Muffler Silencieux Schalldiémfer Marmitta . Silenciador palt (S 4
5 92518521 1 Tail Pipe Tuyau d'extrémité Auspuffrohr Tubo di searico Tubo de exhaustacibn Jodll gt ;B
6 35584689 1 Air Cylinder Cylindre air Luftzylinder Cilindro Cilindro de aire elybl jadb ]
? 92079573 1 Air Cylinder Cytindre alr Luftzylinder Cilindro Cilindro de aire eyl il 7
8 92086297 1 Valve Safety Soupape de sécurité Sicherheitsventil Valvola di sicurezza V avula de seguridad bl s l 8
9 92294461 3 Valve Hand Soupape 4 main Handventil Valvole s mano Valvula de mano plealt oy | 9
10 92306901 1 Hourmeter Compteur horaire Stundenmeter Contaore Cuentahoras et able | 10
11 92111228 1 Valve Service Soupape d’entretion Haupventil Valvola di servizio V alvula de servicio Lt plew 1
12 92086719 1 Switch, Start Contact démarruer AnlaBschal ter Commutatore Interruptor de poner en Jertall ey o b 12
d’avwvismento marcha
13 92075530 1 Key Clé Schlissel Chaive Llave i ' 13
14 92101054 1 Check Valve Soupape de vérification Kontroliventil Valvole di ritegno Valvole de chequeo s plows .14
15 35318161 1 Spring M.P.V Ressort soupape prassion  Feder M.P.V. Molla M.P.V. Rasorte M.P.V. cd g oAt 4 15
minimum
16 92089317 1 Coupling Accouplement Kupplung Accoppiamento Acoptamiento HH | 16
17 92087766 1 Ball Joint Jaint & rotule Kugelgetenk Giunto sferico Rotula Sl S ikey 17
18 35318708 1 Tharmostat Thermostat Tharmostat Termaostato Termostato g ' 18
19 35289040 1 Spring Ressort Feder Molla Resorte sl {19
20 35288448 1 Ball Bille Kuge! Sfera Bola s |20
21 35314939 1 Indicator Resriction Indicateur de restriction Beschrdnkungsanzeiger Indicatore di restrizione tndicader restriccion A C 2
22 35300615 1 Indicator Restriction " Indicateur de restriction Beschrinkungsanzeiger Indicatore di restrizione Indicador restriccion Al ags | 22
23 35300532 1 Rod Bearing Tige de roulement Lagerstange Asta/cuscinatto Cojinete de biela kil P 23
24 92147511 2 Valve: Vacuator Soupape d’échappement  Vakuunventil Valvola sotto vuoto Vévula : Vacuator frae o plae | 24
- [l
INGERSOLLRAND

1.9.5




Item C.P.N. Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- Uy g2 sbt Jleid) lad
PARTS AND MAINTEN- RECOMMANDEESET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE RATELYE Y
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO . Laddt [ Glpalt
92530211 Gaskat Set Jeu de joints Dichtungssatz Guarnizioni Juego de juntas : T chts pib
1 35293760 1 Gasket-E xhaust Joint échappement Dichtung Auspuff Guarnizione/Scarico Junta de escape pleo it 1
2 92086123 2 Gasket - Sep Tank Joint réservoir Dichtung Tank Guarnizione/Serbatoio Junta Settank ‘.l..u it | 2
3 35294628 1 Gasket - MP.V Joint soupape pression  Dichtung M.P.V. Guarnizione/M.P.V. Junta M.P.V. Sl it 3
4 35278589 2 O Ring Joint torique O-Ring Anello di tenuta Junta Torica il 4
5 35589589 1 Gasket Joint Dichtung Guarnizione Junta P 5
6 35588318 1 Gasket Joint Dichtung Guarniziane Junta . 6
7 356584242 1 Gasket-By Pass Valve Joint soupape de Dichtung Guarnizione/Valvola Junta valvule de desvio e plae o it 7
dérlvation Sicherhaitsvantil bipasso ’
8 35288414 1 Gasket - Valve Cover Joint dessus soupape Dichtung - Guarnizione/Coperchio Junta - tapa vavula plocall sllei . 42 8
Ventiladbeckung Valvola
9 92095462 2 Seal Washer Rondelle joint o Dichtungsring Rondella di tenuta Arandela retenedor P L ]
10 95086559 2 O Ring-M.P.V Joint torique de soupape  O-Ring M.P.V. Anello di tenuta/M.P.V. Junta torica M.P.V. Cd e el ‘10
de pression minfmum }
11 95086708 2 O Ring Rear Cover Joint torique couvercle 0-Ring hintere Anello di tenuta/ Junta tbrica, tapa trasera q‘u' RINTIEGHES 1
arritre Abdeckung Coperchio posteriore
12 35518497 - 1 Gasket - FR. BRG. + EG  Joint boltier de Dichtung - Guarnizione/Scatola Junta - caja de engranajes oA Gyt it 12
rotlement Getriebekasten Ingranaggi
13 95358024 1 O Ring Seal Cover Joint torique couvercle O-Ring Anello di tenuta/ Tapa junta tbrica trasera SVt thd L Gl 13
joint d'étanchéité Dichtungsabdeckung Coperchio di tenuta
14 35588300 1 Gasket-Piston Housing Joint carter piston Dichtung - Guarnizione/Alloggio Junta carter pistbn S e s 14
Kolbengehbuse pistoni
15 92095413 2 O Ring - Sight Tube Joint torique - tube 0O-Ring - Sichtréhre Anello di tenuta/Tubo Junta tbrica tubo visual S5 M gt - Gl 15
16 92095421 2 O Ring - Sight Tube Jaint torigue tube . O-Ring - Sichtréhre Anelio di tenuta/tubo Junta tbrica tubo visual L3 Mt dale 18
de niveau
17 92095454 2 Sealing Washer Rondelle d"étanchéité Dichtungsring Rondella di tenuta Arandela de cierre P pers 17
18 92087816 1 Gasket Joint Dichtung Guarnizione Junta Ll 18
19 35575570 1 Gasket Joint Dichtung Guarnizione Junta HLPS i 19
20 92086289 1 Gasket Joint Dichtung Guarnizione Junta [-vs 20
21 35275908 1 Gasket Joint Dichtung i\ Guarnizione Junta its 4l
22 02078088 1 Gasket Joint Dichtung "Guarnizione ~ Junta FALTN 122
23 39437629 1 Gasket-Rear BRG HSG  Joint arriére BRG HSG Dichtung - hinteres Guarnizione posteriore ' Junta trasera BRG HSG o ,H,_»,iq._w.l_:._.:.,- 23
Lagergeh&use per BRG HSG
24 29437637 1 Gasket-Gearcase Joint boTltier roulement Dictung - Getriebekasten  'Guarnizione/Scatola Junta caja de engranajes s A Ggbis - Lt 1 24
Ingranaggi :

l.0.6

INGERSOLLRAND




	

